235
260
290
315
340
370
Magnum Tractor

Parts Catalog

Print No. 84583532 CASE ’i'

Issued 9/2013



GENERAL INFORMATION

1. Whenever the terms left and right are used, it should be understood to mean
from a position facing in direction of travel.

2. Throughout this manual you may find common hardware not illustrated, but
listed in the description column. The service part immediately preceding a
hardware listing is the part using these particular items for mounting purposes.
This hardware is not included with the service part or assembly when ordered as
a replacement.

3. The illustrations show typical assemblies plus individual parts but in all cases
may not show the exact shape or detail of parts required. However, the purpose
for the illustrations is to identify parts performing like functions. Whenever possible
illustrations are located at the beginning of each section or immediately adjacent
to the applicable text.

4. CNH America LLC is continually striving to improve its products. We must,
therefore, reserve the right to make improvements or changes when it becomes
practical and possible to do so, without incurring any obligation to make changes
or additions to the equipment sold previously.

CNH America LLC, Racine, WI 53404 U.S.A.



How to Use Your Parts Catalog

2) (3) (4)
35.900.01 01 p1 | 01/02
HYDRAULIZ CYLINDER - 396;37»0\2
A A
3 2

LI

35.900.01 01 01/02

p1

HYDRAUIJC CYLINDER l 396137A2

? ¢

o

[

Y. Y
REF FN  PARTNUMBER YRISN ary DESCRIPTION 4——@
1 1 396137A2 BTWO01/85802002 1 CYLINDER ASSY. 4-3/4 in strk, Inc 2-10.
2 3195 Before 01/85 2 FITTING A S
2 2198 From 01/85 2 NIPPLE, LUBE Grease, 1/4 tpr x 1732
3 {402475A2) 1 BREATHER W m
4 402474A° 1 CAP CYLINDER END
5 402468A1 BSNJJCO189200 1 PISTON ROD/GLAND @
5 145221C3 ASNJJCO189200 1 PISTON
6 402471A1 1 SPACER
7 402473A1 m 1 ROD, PISTON
8 402469A1 1 PISTON ROD/GLAND
9 402476A1 1 PACKAGE, SEALS
10 NSS 1 NOT SERVICED SEPARAT CASE ASSEMBLY
1) 08-20

7

STANDARD

MODELS

Na




How to Use Your Parts Catalog

—

© ©®© N o o A~ 0D

—_
o

-
n =

13.

14.
15.

16.

17.
18.
19.
20.

Figure Number

Sequence code within the Figure Number

Page number within the Sequence Code

Date of Printing (month / year)

Figure Description

General information regarding the figure

Parts supplied in repair kits per symbol reference
Figure call-out of the part number (REF)

Technical Specifications relating to the part indicated

. Figure call-out includes bracketed items, the included items may also be listed in the additional description

area

. Orientation - Arrow indicates front of the machine

. Footnote - Additional information relating to the part number. In this example, 08-20 equals another figure

that this part is shown on.

Part Number
NSS = Non-serviced parts
Bracketed numbers = not available as service parts in this market

Not Available as service part in this market

YR/SN
Year
Before 01/85 = Part valid for production January 1985 and before
From 01/85 = Part valid for production from January 1985 and after
BTW 01/85 & 02/02 = Part valid for machines produced between January 1985 and February 2002.

Serial Number (P.I.N.)
BSN JJC0268800 = Part valid for serial number JJC0268800 and below
ASN JJC0268800 = Part valid for serial number JJC0268800 and above
BTW JJC0178000 & JJC0179000 = Part valid for serial numbers between JJC0178000 & JJC0179000

Total Quantity of the Part referred to in the page. The quantity can be replaced by the following indications:
AR = quantity as required
X = as required

Part Description
Additional description of the part to help confirm identification
Figure Notes

Model Number(s)



Explanation of Abbreviations

Abbreviation Meaning Abbreviation Meaning
adj adjustable in inch(es)
amp ampere Inc. includes
AR As required inv fl inverted flare
ASN Serial number and after / K kilo
P.I.N. and after .
kg kilogram
barb barb L litre
Ikh Ikh
blkhd bulkhead b pound(s)
boss boss
Ig long
et |
BTW between LH thd left hand thread
cc cubic centimetre links links
chain chain M (prefix) metric thread
size
cl class
m metre
cp pt cup point male male
CRS Chrome Alloy Steel -
mm millimetre
csT Carbon Steel NF National Fine
cuyd cubic yard No. umber
deg degree NS National Super Fine
dia diameter oD outside diameter
dr type drive type ohm electrical unit of resis-
dry dry tance
fc face Or O-ring
fc sl face seal orifice orifice
fem female P pitch
fem PT female pipe thread piece piece
fl flare psi pounds per square inch
ft feet (or foot) PT pipe thread
gal gallon(s) rd round
ar grade rd holes round holes
hd head RH right hand
hp horsepower RH thd right hand thread
ID inside diameter rom revolutions per minute




Explanation of Abbreviations

Abbreviation Meaning Abbreviation Meaning

sl self locking tube tube
slat slat type type
spool spool \" volt(s)
sq square w watt(s)

SST Stainless Steel way way
st self tapping wide wide
stem stem X as required
strk stroke yd yard
swW swivel . .

Dimensions

T teeth
of ol Metric and U.S. hardware dimensions do not show the

etion etion numetric designations of standard coarse threads. A
thin thin number following a semi colon (;) is the class or grade of

: hardware. A comma (,) represents the decimal point (.)

thk thick used in U.S. dimensions.
tpr taper







TABLE OF CONTENTS

88.010.01
88.031.01
88.031.02
88.031.03
88.031.04
88.031.05
88.031.06
88.031.07
88.033.01
88.033.01
88.033.01
88.033.01
88.033.02
88.033.03
88.033.04
88.035.01
88.035.01
88.035.01
88.035.02
88.035.02
88.035.02
88.035.02
88.035.03
88.035.03
88.035.04
88.035.04
88.035.05
88.035.06
88.035.07
88.035.08
88.037.01
88.037.02
88.037.03
88.037.04
88.037.05
88.037.06

01
02
03
04

01
02

01
02
03

DIA KIT, AUXILLARY FUEL FILTER

DIA KIT, FRONT HITCH, HYDRAULIC PLUMBING

DIA KIT, FRONT PTO COMPLETING-NA

DIAKIT, FRONT PTO COMPLETING-EUR

DIA KIT, HYDRAULIC FRONT AXLE SCISSOR SUSP
DIA KIT, HYDRAULIC FRONT AXLE SADDLE SUSP
DIA KIT, FRONT HITCH ONLY, STANDARD AXLE

DIA KIT, TUBES FOR LDR INSTALL W/SADDLE SUSP
DIA KIT, NON-EEC AIR TRAILER BRAKE

DIA KIT, NON-EEC AIR TRAILER BRAKE

DIA KIT, NON-EEC AIR TRAILER BRAKE

DIA KIT, NON-EEC AIR TRAILER BRAKE

DIAKIT, EEC HYDRAULIC TRAILER BRAKE

DIA KIT, HYDRAULIC TRAILER BRAKE, ITALY

DIA KIT, CONVERSION, DUAL TO SINGLE AIR BRAKE LINE
DIA KIT, HYDRAULIC TOP LINK - BALL

DIAKIT, HITCH READY COMPLETION, CAT Il

DIA KIT, HITCH READY COMPLETION, CAT IlI

DIA KIT, HYDRAULIC TOP LINK - BALL

DIAKIT, HITCH READY COMPLETION, CAT IV

DIA KIT, HITCH READY COMPLETION, CAT IV

DIA KIT,HITCH READY COMPLETION, CAT IV

DIA KIT, HYDRAULIC 5TH REMOTE

DIA KIT, HYDRAULIC LIFT LINK

DIA KIT, HYDRAUILIC MOTOR RETURN WITH CASE DRAIN
DIA KIT, HYDRAULIC TOP LINK - CLAW

DIA KIT, HYDRAULIC POWER BEYOND, MOTOR RETURN VALVE
DIA KIT, MEGA-TWIN FLOW

DIA KIT, TWIN FLOW FOR 40 KPH

DIA KIT, HYDRAULIC 6TH REMOTE

DIA KIT, FRONT WEIGHT BRACKET

DIA KIT, FRONT WEIGHTS, 6 X 100 LBS

DIA KIT, FRONT WEIGHTS, 10 X 100 LBS

DIA KIT, FRONT WEIGHTS, 18 X 100 LBS

DIA KIT, FRONT WEIGHTS, 18 X 120 LBS

DIA KIT, REAR WHEEL WEIGHTS, | PAIR 200LB/91KG



TABLE OF CONTENTS

88.037.07
88.037.08
88.037.09
88.037.10
88.039.01
88.055.01
88.055.02
88.055.03
88.055.04
88.055.05
88.055.06
88.055.07
88.055.08
88.055.09
88.055.10
88.055.11
88.055.12
88.055.13
88.090.01
88.090.02
88.090.03
88.090.04
88.090.05
88.090.06
88.090.07
88.090.08
88.090.09
88.090.10
88.090.10
88.090.11
88.090.12
88.090.12
88.090.13
88.100.AH
33.110.AP
33.110.AT

DIA KIT, REAR WHEEL WEIGHTS, | PAIR 500LB/227KG
DIA KIT, WHEEL WEIGHT, 2 X 1000 LB

DIA KIT, FRT 3PT WEIGHT 900KG

DIAKIT, FRT 3PT WEIGHT 1500KG

DIA KIT, FRONT 3PT WEIGHT BRACKET CARRIER
DIA KIT, ISO BUS 11783

DIA KIT, LEFT HAND BEACON LIGHT

DIA KIT, DUAL BEACON LIGHTS

DIA KIT, 6 HYDRAULIC REMOTE PADDLES

DIAKIT, JOYSTICK

DIA KIT, BUSINESS BAND RADIO ANTENNA CABLE
DIA KIT, AM/FM/WB RADIO

DIA KIT, AM/FM/WB/CASS RADIO

DIA KIT, AM/FM/WB/CD/CASS RADIO

DIA KIT, FRONT HITCH HEADLAMPS, RIGHT HAND DIP
DIA KIT, FRONT HITCH HEADLAMPS, LEFT HAND DIP
DIA KIT, IMPLEMENT CONNECTOR

DIA KIT, JUMPER, AUTOGUIDANCE PLANTER

DIA KIT, MFD FENDER, NARROW

DIA KIT, MFD FENDER, NARROW CLASS 5

DIA KIT, MFD FENDER, NARROW CLASS 4, 4.5

DIA KIT, MFD FENDER, WIDE

DIA KIT, MFD FENDER, WIDE CLASS 5

DIA KIT, MFD FENDER, WIDE CLASS 4, 4.5

DIA KIT, MANUAL WIDE ADJUSTABLE MIRRORS
DIA KIT, REMOTE WIDE ADJUSTABLE MIRROR

DIA KIT, OVERWIDTH WARNING

DIA KIT, OVERWIDTH WARNING, ITALY

DIA KIT, OVERWIDTH WARNING, ITALY

DIA KIT, FRED Il ARMREST DISPLAY READY

KIT HIGH DEBRIS INTAKE GRILLE

KIT HIGH DEBRIS INTAKE GRILLE

DIA KIT, FRED Il RH BAR INSTALL

TOOL BOX & MOUNTING

PARK BRAKE, RELEASE

01 BRAKES, CONTROL VALVE



TABLE OF CONTENTS

33.110.AT
33.110.AT
33.110.BJ

33.202.AR
33.202.AR
33.202.BN
33.220.AC
33.220.AC
33.220.AC
33.220.AC
33.220.AC
33.220.AM
33.220.AM
33.224.AC
33.224. AF
33.224.AF
33.224.AF
33.224.AH
33.224.BA
33.224.BC
33.224.BC
50.100.AQ
50.104.A0
50.200.AA
50.200.AB
50.200.CB
50.200.CB
55.015.AB
55.024.AE
55.045.AD
55.045.AD
55.100.AC
55.100.AC
55.100.AC
55.100.AC
55.100.AC

02
03
01
01
02

01
02
04
05
06
01
02

01
02
03

01
02

01
02

01
02
01
02
02
03
03

BRAKES CONTROL VALVE - CVT

PNEUMATIC TRAILER BRAKE HAND CONTROL VALVE

PARK BRAKE, HYDRAULIC SYSTEM

BRAKE ASSY DIFFERENTIAL

BRAKE ASSEMBLY DIFFERENTIAL - HD

BRAKES, PEDAL BRAKE

BRAKES, HYDRAULIC SYSTEM, WITHOUT TRAILER BRAKES -
BRAKES, HYDRAULIC SYSTEM WITH TRAILER BRAKES -
MASTER BRAKE WITH HYDRAULIC TRAILER BRAKE - CVT
MASTER BRAKE WITH PNUEMATIC TRAILER BRAKE - CVT
BRAKES, HYDRAULIC SYSTEM, WITH PNEUMATIC TRAILER BRAKES-
TRAILER BRAKE VALVE

TRAILER BRAKE VALVE LINES

TRAILER BRAKE RESERVOIRS - POWERSHIFT

PNEUMATIC TRAILER BRAKES STD - CVT

PNEUMATIC TRAILER BRAKES HD - CVT

TRAILER BRAKES, PNEUMATIC, RESERVOIR, MU8.1

AIR COMPRESSOR

PNEUMATIC TRAILER BRAKE DUAL LINE

TRAILER BRAKE PLUMBING, AND VALVE & FILTER ASSY
TRAILER BRAKES VALVE AND FILTER ASSY

AIR CONDITIONING, AIR FILTER

AIR CONDITIONING, AIR DUCTS

AIR CONDITIONING, COMPRESSOR

AIR CONDITIONING, CONDENSER

AIR CONDITIONING, CLIMATE CONTROL WITH AUTO TEMPERATURE
AIR CONDITIONING, CLIMATE CONTROL WITH AUTO TEMPERATURE
HARNESS, ENGINE

TRANSMISSION, ELECTRONIC CONTROL UNITS

HARNESS, 12 BOLT, SUSPENDED MFD AXLE-MAGNUM
HARNESS, CLASS V, SUSPENDED MFD AXLE-MAGNUM
POWERSHIFT - HARNESS, CHASSIS - ASN ZBRD09845
POWERSHIFT - HARNESS, CHASSIS - ASN ZBRD09845
POWERSHIFT - HARNESS, CHASSIS - BSN ZBRD09844
POWERSHIFT - HARNESS, CHASSIS - ASN ZBRD09845
POWERSHIFT - HARNESS, CHASSIS - BSN ZBRD09844



TABLE OF CONTENTS

55.100.AC
55.100.AC
55.100.AC
55.100.AC
55.100.AC
55.100.DO
55.100.D0
55.100.DO
55.100.DO
55.100.DP
55.100.DP
55.100.DP
55.100.DP
55.100.DP
55.100.DP
55.100.DP
55.130.AR
55.130.AS
55.201.AH
55.202.AA
55.301.AA
55.301.AE
55.302.AG
55.302.Al

55.404.AC
55.404.AQ
55.404.AQ
55.404.BS
55.404.BS
55.404.BS
55.404.BS
55.404.BS
55.404.CY
55.404.CY
55.408.AG
55.408.CA

04
04
05
06
07
01
02
03
04
01
02
03
04
05
06
07

01
02
01
02
03
04
05
01
02

POWERSHIFT - HARNESS, CHASSIS - ASN ZBRD09845
POWERSHIFT - HARNESS, CHASSIS - BSN ZBRD09844
HARNESS, CHASSIS ASSY - CVT

HARNESSS, CHASSIS - CVT

HARNESS, CHASSIS - CVT

ELECTRICAL COMPONENT MOUNTING
ELECTRICAL COMPONENT MOUNTING, FUSES
IMPLEMENT CONNECTORS & MOUNTING

FUSE BOX, POWER DISTRIBUTION

HARNESS, ARMREST - WITH MOTOR

HARNESS, ARMREST - WITHOUT MOTOR
HARNESS, ARMREST ELECTRIC ADJUST
HARNESS, TERMINATOR

HARNESS, FRONT PTO

HARNESS, AUXILIARY

HARNESS, PARK BRAKE SWITCH

HARNESS, FRONT HITCH

HITCH, POSITION SENSOR

CONTROLS, FRONT CONSOLE

GRID HEATER CABLES

ALTERNATOR

FINGER GUARDS, A/IC COMPRESSOR/ALTERNATOR
BATTERY, BATTERY BOX & CABLES

BATTERY, DISCONNECT SWITCH & CABLES
LAMP, BEACON - SINGLE/ DUAL

MAIN HEADLAMP ASSY

MAIN HEADLAMP SEALS & REFLECTORS

LAMPS, CAB ROOF

WORK LAMPS, ROOF & REAR FENDERS

LAMPS, REAR FENDER & REMOTE HITCH SWITCH
WORK LAMPS, FRONT

C - POST ROOF LIGHTS & FRONT HITCH LIGHTING
LAMPS, WIDE TRANSPORT, ADJUSTABLE

LAMP, WIDE TRANSPORT, FIXED

HORN

A-POST COVER, INSTRUMENT CLUSTER



TABLE OF CONTENTS

55.510.AF
55.510.AF
55.510.BL
55.510.BM
55.511.AA
55.511.AB
55.511.AM
55.511.AM
55.512.AA
55.512.BG
55.512.CS
55.512.CS
55.512.CS
55.512.CS
55.512.CS
55.512.CS
55.518.AN
55.518.AT
55.518.AW
55.610.AA
55.640.BH
55.680.AA
55.680.AA
55.680.AN
55.680.A0
55.785.AF
55.785.AF
55.785.AF
55.785.AF
55.911.AA
55.911.AC
10.001.AK
10.102.AW
10.110.AD
10.110.AD
10.110.AD

01
02

01
02

01
02
03
04
05
06

01
01
02

01
02
03
04

01
02
03

HARNESS, CAB

HARNESS, CAB

24V CONVERTER & MOUNT

POWER OUTLETS, CAB

HARNESS, EGRESS LIGHTING

HARNESS, HEADLAMPS

HARNESS, BEACON LIGHT ADAPTER

HARNESS, DUAL STROBE JUMPER

RADIOS, SPEAKERS & ANTENNAS

CONTROLS, RIGHT FENDER CONSOLE

ARMREST, CONTROLS - MULTI-FUNCTIONAL HANDLE, PTO
ARMREST CONTROLS - ELECTROHYDRAULIC REMOTE LEVERS AND
ARMREST CONTROLS - ELECTROHYDRAULIC REMOTE LEVERS, 6
PANEL, EDC ASSEMBLY

ARMREST CONTROLS - ELECTRIC ADJUST

ARMREST CONTROLS - INTEGRATED CONTROL PANEL
RIGHT HAND WINDOW WIPER

WINDSHIELD WASHER

WINDSHIELD WIPER ASSEMBLY, FRONT & REAR
PEDAL, INCHING

ISO BUS COMPONENTS

HARNESS, AUTOGUIDANCE OUTSIDE

HARNESS, AUTOGUIDANCE INSIDE

AUTOGUIDANCE CONTROL MODULE & MOUNTING
RADAR MOUNTING PARTS

MONITOR MOUNTING, CAB ROOF

MONITOR MOUNTING, CAB A POST

COLOR DISPLAY - LARGE , MOUNTING

KIT, MONITOR MOUNTING

GPS RECEIVER & MOUNTING

HARNESS, GPS ANTENNA

ENGINE MOUNTING PARTS

ENGINE OIL DRAIN

DAMPER, SHAFT & SHIELD, POWERSHIFT - 235, 260, 290
DAMPER, SHAFT & SHIELD, POWERSHIFT - 315, 340
DAMPER, SHAFT & SHIELD, CVT - 235, 260, 290



TABLE OF CONTENTS

10.110.AD
10.202.AB
10.202.BD
10.202.BD
10.202.BD
10.206.AF
10.206.AF
10.206.AG
10.206.AN
10.210.A0
10.216.Al

10.216.Al

10.216.Al

10.216.Al

10.216.Al

10.216.Al

10.216.Al

10.216.BA
10.220.AA
10.254.Al

10.254.Al

10.254.Al

10.310.AA
10.400.BE
10.400.BE
10.414.AC
10.414.AC
10.414.AC
10.414.AC
10.414.AC
10.500.AA
10.500.AD
10.500.AD
10.500.AD
10.500.AD
23.101.AF

04

01
02
03
01
02

01
02
03
04
05
06
07
01

01
02
03

01
02
01
02
03
04
05

01
02
03
04
01

DAMPER, SHAFT& SHIELD, CVT - 315, 340

AIR CLEANER ASSY

AIR INTAKE

AIR INTAKE

DIRTY AIR DUCT ASSY

FUEL FILTER/WATER SEPARATOR

FUEL LINES WITH SEPARATOR

FUEL FILTER WITH WIF SENSOR

ENGINE BLOCK & TRANSMISSION HEATERS - NA
FUEL PUMP/FILTER PLUMBING

FUEL TANK & ASSOCIATED PARTS, POWERSHIFT, T4
FUEL TANK & ASSOCIATED PARTS, POWERSHIFT, T2
FUEL TANK SUPPORTS, POWERSHIFT

FUEL TANK SUPPORTS, POWERSHIFT

FUEL TANK SUPPORTS

FUEL TANK & ASSOCIATED PARTS, CVT, T4

FUEL TANK & ASSOCIATED PARTS, CVT, T2

FUEL LINE WITHOUT FUEL SEPARATOR FILTER
FOOT THROTTLE

EXHAUST SYSTEM, T4

EXHAUST SYSTEM, T4

EXHAUST SYSTEM, T2

AFTERCOOLER

RADIATOR & SHROUD

RADIATOR MOUNTING PARTS AND PLUMBING
VISCOUS FAN DRIVE - FPTO READY

SUPPORT ASSY, VISCOUS FAN DRIVE - FPTO READY
VISCOUS FAN DRIVE, ELECTRONIC WITHOUT FPTO
SUPPORT ASSY, VISCOUS FAN DRIVE, WITHOUT FPTO
SUPPORT ASSY, VISCOUS FAN DRIVE

SCR TANK ASSY

SCR COMPONENTS

UREA LINES - LIMP HOME KIT

UREA LINES - SERVICE REPAIR KIT

UREA LINES - SERVICE TOOLS

MFD OUTPUT, CL5 - CVT



TABLE OF CONTENTS

23.101.AF
23.101.AF
23.101.AF
39.100.AB
39.100.AY
39.100.AY
39.140.AF
39.140.AL
23.101.AF
25.100.AD
25.100.AD
25.100.AD
25.100.AD
25.100.AD
25.100.AD
25.100.AD
25.100.AD
25.100.AD
25.100.AD
25.100.AD
25.100.BB
25.100.BB
25.100.BB
25.100.BB
25.100.BB
25.100.BB
25.100.BB
25.100.BB
25.102.AB
25.102.AB
25.102.AD
25.102.AD
25.102.AD
25.102.AD
25.102.AD
25.102.AD

02
03
04

01
02

05
01
02
03
04
05
06
07
08
09
10
11
01
02
03
04
05
06
07
08
01
02
01
02
03
04
05
06

MFD OUTPUT, CL 5 - PST

MFD OUTPUT, CL4.5& CL4.75-PST

MFD OUTPUT, CL 4.75 - CVT

STANDARD FRAME MOUNTING PARTS

FRONT FRAME AND FRAME EXTENSION - NON SUSPENDED AXLES
FRONT FRAME AND FRAME EXTENSION - SUSPENDED AXLES
FRONT WEIGHTS

REAR WHEEL WEIGHTS

FRONT AXLE, DRIVE SHAFTS & SHIELDS - 12BOLT, CL 4.5, CL 4.75,
FRONT AXLE ASSY, CL 4.75 - AXLE SERIAL NUMBER AJB0500000
FRONT AXLE ASSY, WITHOUT SUSPENSION, CL 4.75 - AXLE SERIAL
FRONT AXLE ASSY, CL 5 - AXLE SERIAL NUMBER AJB0500000 AND
DANA - MFD AXLE HOUSING ASSEMBLY, STANDARD WITH 12 BOLT
DANA AXLE - MFD AXLE HOUSING ASSEMBLY - STANDARD WITH 12
DANA AXLE - FRONT AXLE ASSEMBLY, CLASS 4.5, STANDARD MFD-
DANA AXLE - FRONT AXLE ASSEMBLY, CLASS 4.5, STANDARD MFD-
DANA AXLE - FRONT AXLE ASSEMBLY, CLASS V, STANDARD AND
DANA AXLE - FRONT AXLE ASSEMBLY, CLASS V, STANDARD AND
DANA AXLE - MFD AXLE HOUSING ASSEMBLY, SUSPENDED WITH 12
DANA AXLE - MFD AXLE HOUSING ASSEMBLY, SUSPENDED WITH 12
FRONT AXLE - SADDLE SUSPENSION - CL 4.75 - AXLE SERIAL
FRONT AXLE - SADDLE SUSPENSION - CL 5 - AXLE SERIAL NUMBER
DANA AXLE - FRONT AXLE, MOUNTING, MFD-MAGNUM

DANA AXLE - FRONT AXLE, MNTG, SUSPENDED MFD-MAGNUM
DANA AXLE - FRONT AXLE, SUSPENSION - 235, 260, 290, 315

DANA AXLE - FRONT AXLE, SUSPENSION, SUSPENDED MFD-

DANA AXLE - FRONT AXLE, SUSPENSION, CLASS V, SUSPENDED
DANA AXLE - FRONT AXLE, SUSPENSION, CLASS V, SUSPENDED
FRONT AXLE - PINION ASSY WITH DIFFERENTIAL CL 4.75 - AXLE
FRONT AXLE - PINION ASSY WITH DIFFERENTIAL, CL5 - AXLE
FRONT AXLE - DIFFERENTIAL ASSY, FRONT AXLE CL 4.75 - AXLE
FRONT AXLE - DIFFERENTIAL ASSY, FRONT AXLE CL 5 - AXLE

DANA AXLE - CARRIER & DIFFERENTIAL, CLASS 4.5, STANDARD
DANA AXLE - CARRIER & DIFFERENTIAL, CLASS 4.5, STANDARD
DANA AXLE - CARRIER AND DIFFERENTIAL, CLASS V, STANDARD
DANA AXLE - CARRIER & DIFFERENTIAL, MFD, 12 BOLT HUB, WITH



TABLE OF CONTENTS

25.102.AD 07 DANA AXLE - CARRIER & DIFFERENTIAL, MFD, 12 BOLT HUB, WITH
25.102.AP 01 FRONT AXLE - CARRIER ASSY, PLANETARY 3-PIN - AXLE SERIAL
25.102.AP 02 FRONT AXLE - CARRIER PLANETARY ASSY, CL 5 - AXLE SERIAL
25.102.AP 03 DANA AXLE - FRONT AXLE PLANETARIES AND HUB, MFD, 12 BOLT
25.102.AP 04 DANA AXLE - FRONT AXLE PLANETARIES AND HUB, MFD, 12 BOLT
25.102.AP 05 DANA AXLE - FRONT AXLE PLANETARIES AND HUB, CLASS 4.5,
25.102.AP 06 DANA AXLE - FRONT AXLE PLANETARIES AND HUB, CLASS V,
25.108.AA 01 DANA - FRONT AXLE DRIVE SHAFT - MFD, WITH DIFFERENTIAL
25.108.AG 01 FRONT AXLE - KNUCKLE ASSY, STEERING LH, CL 4.75 - AXLE SERIAL
25.108.AG 02 FRONT AXLE - KNUCKLE ASSY, STEERING LH & RH, CL 5 - AXLE
25.108.AG 03 DANA AXLE - FRONT AXLE KING PIN WITH AUTOGUIDANCE - 235,
25.108.AN 01 FRONT AXLE - WHEEL ASSY, LH & RH, CL 4.75 - AXLE SERIAL
25.108.AN 02 FRONT AXLE - WHEEL ASSY LH & RH, CL 5 - AXLE SERIAL NUMBER
25.122.AB 01 SADDLE SUSPENSION CYLINDER, CL 4.75

25.122.AL 01 DANA AXLE - HYDRAULIC SYSTEM, 12 BOLT, SUSPENDED MFD
25.122. AL 02 DANA AXLE - HYDRAULIC SYSTEM, 12 BOLT, SUSPENDED MFD
25.122 AL 03 DANA AXLE - HYDRAULIC SYSTEM, CLASS V, SUSPENDED MFD
25.122.AL 04 DANA AXLE - HYDRAULIC SYSTEM, CLASS V, SUSPENDED MFD
25.122. AL 05 DANA AXLE - HYDRAULIC SYSTEM, CLASS V, SUSPENDED MFD
25.122 AL 06 VALVE ASSEMBLY, SADDLE SUSPENSION

25.122.AL 07 VALVE ASSEMBLY, SUSPENDED AXLE CONTROL

37.100.AA 01 DRAWBAR AND HAMMERSTRAP, STANDARD

37.100.AA 02 DRAWBAR & HAMMERSTRAP, HIGH CAPACITY, CAT lll

37.100.AA 03 DRAWBAR & HAMMERSTRAP, HIGH CAPACITY, CAT IV

37.100.AA 04 DRAWBAR ASSY CAT 4 FOR HD AXLE

37.100.AC LIFT HOOK ASSY, FRONT HITCH

37.110.Al 01 HITCH, LIFT LINK ASSEMBLY

37.120.AA 01 HITCH, TOP LINK BRACKET

37.120.AF 01 HITCH, DRAWBAR REAR SUPPORT LIMITER

37.120.AF 02 HITCH, CAM LIMITER

37.120.AW 01 QUICK HITCH COUPLER, CONVERTIBLE, CATEGORY Il / llI-N
37.120.AW 02 QUICK HITCH COUPLER, CONVERTIBLE, CATEGORY Il / IV-N
37.120.AW 03 HITCH, DRAFT CONTROL PINS - 235,260

37.120.AW 04 HITCH - DRAFT CONTROL PINS - 290,315,340

37.120.AW 05 HITCH, DRAFT CONTROL PINS - HEAVY DUTY REAR AXLE - 340, 370
35.000.AA 01 POWERSHIFT - HYDRAULIC SYSTEM, PISTON PUMP & FILTER,



TABLE OF CONTENTS

35.000.AA 02 POWERSHIFT - HYDRAULIC SYSTEM, PISTON PUMP & FILTER, TWIN
35.000.AA 03 POWERSHIFT - HYDRAULIC SYSTEM, PISTON PUMP & FILTER, TWIN
35.000.AA 04 POWERSHIFT - HYDRAULIC SYSTEM, REGULATED PRESSURE
35.000.AA 05 POWERSHIFT - HYDRAULIC SYSTEM, REGULATED PRESSURE
35.000.AA 06 HYDRAULIC SYSTEM, COUPLER SPILLAGE

35.000.AA 07 CVT-HYDRAULIC LUBE

35.000.AA 08 CVT - STD/HIGH FLOW PUMP HYDRAULIC SYSTEM

35.000.AA 09 CVT-TWIN FLOW HYDRAULIC SYSTEM

35.000.AA 10 CVT - TWIN/MEGA FLOW HYDRAULIC SYSTEM

35.105.AA 01 POWERSHIFT - HYDRAULIC SYSTEM, CHARGE PUMP
35.105.AA 02 CVT - CHARGE PUMP

35.114.AF 01 VALVE ASSY, HITCH

35.114.AF 02 VALVE ASSY, LIFT LINK

35.116.AH 01 CYLINDER ASSY, HITCH (95 MM)

35.116.AH 02 CYLINDER ASSY, HITCH (105 MM)

35.116.AH 03 CYLINDER ASSY, HITCH (115MM)

35.116.AL 01 REARHITCH - LIFT CYLINDER PLUMBING 95MM, WITHOUT
35.116.AL 02 REARHITCH - LIFT CYLINDER PLUMBING 105MM

35.116.AL 03 REARHITCH - LIFT CYLINDER PLUMBING 115MM

35.124.AE 01 REARHITCH - LIFT LINK/TURNBUCKLE PLUMBING

35.124. AE 02 HYDRAULIC TOP LINK ASSEMBLY- BALL & CLAW

35.124.AJ 01 REARHITCH - LOWER LIFT LINKS

35.124.AJ 02 REAR HITCH - LOWER LIFT LINKS, CATERGORY Il

35.124.AJ 03 HITCH, LOWER LIFT LINKS

35.204.AX 01 HYDRAULIC POWER BEYOND, MOTOR RETURN VALVE
35.204.BB 01 HYDRAULIC SYSTEM REMOTE COUPLERS

35.204.BE 01 REMOTE HYDRAULIC VALVE 4 STACK

35.204.BE 02 REMOTE HYDRAULIC VALVE 5 STACK

35.204.BE 03 REMOTE HYDRAULIC VALVE 6 STACK

35.204.BE 04 REMOTE HYDRAULIC CONTROL VALVE

35.204.BV 01 MANIFOLD VALVE ASSY

35.300.AA 08 CVT - STD/HIGH FLOW PUMP HYDRAULIC SYSTEM

35.300.AB 01 POWERSHIFT - HYDRAULIC SYSTEM, OIL COOLER

35.300.AB 02 CVT-HYDRAULIC SYSTEM, OIL COOLER

35.310.AC 01 PLATE ASSY ASSY MOUNTING LEFT SIDE

35.310.AC 02 PLATE ASSEMBLY, VALVE MOUNTING, TOP



TABLE OF CONTENTS

35.322.AY
31.142 .AF
31.142.AF
31.142.AF
31.142 .AF
31.142.AF
31.142.Al

31.146.AL
31.146.AR
31.146.AR
31.146.AS
31.146.AS
31.146.AS
31.146.AS
31.146.AS
31.146.AS
31.146.AS
31.146.AS
05.100.01
05.100.02
05.100.03
14.100.AR
14.100.AR
14.100.AR
14.100.AU
14.100.AU
90.100.AU
90.100.AU
90.100.AU
90.108.AB
90.116.AC
90.116.AC
90.116.AC
90.116.AC
90.116.AC
90.116.AC

01
02
03
04
05

01
02
01
02
03
04
05
06
07
08

01
02
03
01
02
01
02
03
01
01
02
03
04
05
06

CVT - HYDRAULIC REGULATED CIRCUIT

FRONT HITCH HYDRAULICS

FPTO & HITCH, TRANSMISSION HYDRAULIC

FPTO, OIL COOLER

FPTO, SUSPENDED AXLE, SADDLE HYDRAULICS
FPTO, BRACKET ASSEMBLY & HITCH TUBE MOUNTING
PTO, DIFFERENTIAL LOCK VALVE ASSEMBLY

FPTO SHIELD, SUSPENDED AXLE

FPTO ENGINE GEARBOX AND ARMS

ENGINE GEARBOX ASSY

FPTO HITCH NA CIH, TYPE 2 CW

FPTO GEARBOX ASSEMBLY

FPTO GEARBOX ASSEMBLY

FPTO GEARBOX ASSEMBLY

FPTO, HITCH, 3 POINT ASSEMBLY, 5T

FPTO, HITCH, 3 POINT ASSEMBLY, 5T

FPTO, HITCH, 3 POINT ASSEMBLY, 5T

FPTO, HITCH, 3 POINT ASSEMBLY, 5T INSTALLATION
INITIAL STOCKING LIST "A" (ISL)

INITIAL STOCKING LIST "B" (ISL)

FILTERS & CAPACITIES - ASN ZCRD02583

PTO ASSY REDUCTION GEAR, DUAL SPEED

PTO ASSY REDUCTION GEAR, DUAL SPEED

POWER TAKE OFF ASSEMBLY, OUTPUT SHAFT, SINGLE SPEED
POWER TAKE OFF ASSEMBLY, INPUT SHAFT
POWER TAKE OFF ASSEMBLY, OUTPUT SHAFT, DUAL SPEED
HOOD, FIXED

HOOD, TILTING

HOOD TILTING

DECALS MODEL AND BRAND

FRONT FENDER ASSY - NARROW

FRONT FENDERS, WIDE

CVT AXLE - FRONT FENDER ASSY - NARROW

CVT AXLE - FRONT FENDER ASSY - WIDE

CVT AXLE - FRONT FENDER ASSY - EXTRA WIDE
REAR FENDER ASSY - NARROW



TABLE OF CONTENTS

90.116.AC
90.118.AE
90.118.AP
90.118.BM
90.120.AD
90.120.BB
90.120.BB
90.120.BB
90.120.BB
90.120.BB
90.120.BC
90.120.BC
90.120.BH
90.120.BH
90.120.BH
90.120.BH
90.124.AC
90.124.AK
90.124.AN
90.124.AN
90.124.AN
90.150.AC
90.150.AJ

90.150.AJ

90.150.AJ

90.150.BG
90.151.AC
90.151.AG
90.151.AG
90.151.AH
90.151.AP
90.154.AA
90.154.AA
90.156.AB
90.156.AL

90.160.AH

07

02
03
04
05
06
01
02
02
03
04
05
02
01
01
04
05

01
02
03

01
02

01
02

REAR FENDER ASSY - WIDE / EXTRA WIDE

LADDER ASSY

STEP, FRONT WINDOW

MIRRORS

SEAT - ASSY - OPERATORS - STANDARD, DELUXE, AND LUXURY
SEAT PEDESTAL & MECHANICAL SUSPENSION - LATERAL ISOLATOR
SEAT PEDESTAL & MECHANICAL SUSPENSION - SUSPENSION
SEAT PEDESTAL & MECHANICAL SUSPENSION - ADJ. SHOCK KIT &
SEAT SWIVEL ASSY.

SEAT, AIR SUSPENSION - CONTROL DAMPER ASSY. - DELUXE SEMI-
SEAT PEDESTAL & MECHANICAL SUSPENSION - SCISSOR

SEAT PEDESTAL & MECHANICAL SUSPENSION - FOR-AFT ISOLATOR
SEAT, FRAME, SUPPORT, ASSY

SEAT BACK ADJUST DEVICE - RECLINER LATCH

SEAT BACK SUPPORT/MANUAL HOLDER

SEAT BACK LUMBER ASSY

SEAT COMPRESSOR SERVICE KIT

SEAT, AIR SUSPENSION - ASSY - DELUX SEMI-ACTIVE & LUXURY
SEAT AIR SPRING ASSY.

SEAT - AIR LINE KIT

SEAT KIT SERVICE PARTS

CAB FRAME

ISO CAB MOUNTING

CAB, SUSPENSION

CAB, SUSPENSION

CAB ROOF

SEAT, INSTRUCTIONAL

ARMREST

ARMREST - MECHANICAL ADJUST

ARMREST CONTROL UNIT, CUSHION ASSY

ARMREST CONTROLS

CAB DOOR

CAB DOOR

CAB, REAR WINDOW

CAB, FIXED GLASS

CAB, EXTERIOR TRIM



TABLE OF CONTENTS

90.160.AM CAB, INTERNAL TRIM PANELS

90.160.A0 CAB, INSTRUMENT PANEL

90.160.AR CAB FLOOR MAT & INSULATION

90.160.AX CAB INTERIOR - HEADLINER, SUNSHADES, STORAGE

90.160.BI CAB INTERIOR TRIM - POSTS

90.160.CK CAB, INSULATION

36.100.Al 01 HYDRAULIC SYSTEM BRAKES, WITH PNEUMATIC TRAILER BRAKE
36.100.Al 02 MASTER BRAKE WITH PNUEMATIC TRAILER BRAKE

27.100.AB 01 REAR AXLE, HOUSING

27.100.AB 02 REAR AXLE, HOUSING COVER

27.100.AB 03 REAR AXLE, HOUSING HD R/A - CVT

27.100.AB 04 REAR AXLE, HOUSING COVER HD & HD R/A - CVT
27.100.AB 05 REAR AXLE, HOUSING COVER HD - CVT

27.100.AB 06 REAR AXLE, HOUSING - CVT

27.100.AK 01 REAR AXLE, 4 X 98 INCH, MAGNUM 235, 260, 290

27.100.AK 02 REAR AXLE, 4.5 X 98 INCH, MAGNUM 290, 315, 340
27.100.AK 03 REAR AXLE, 4 X 120 INCH, MAGNUM 235, 260, 290
27.100.AK 04 REAR AXLE, 4.5 X 120 INCH, MAGNUM 260, 290, 315, AND 340
27.100.AK 05 REAR AXLE ASSY, 5 X 120 INCH, MAGNUM 370 - NA ONLY
27.100.AK 06 REAR AXLE ASSY 5 X 98 INCH, MAGNUM 370

27.106.AA 01 TRANSMISSION, PINION SHAFT AND GEARS

27.106.AC 01 POWERSHIFT - TRANSMISSION, DIFFERENTIAL

27.106.AC 03 CVT - TRANSMISSION DIFFERENTIAL - 315,340

27.106.AC 04 CVT - TRANSMISSION DIFFERENTIAL HD - 340,370
27.106.AC 06 CVT - TRANSMISSION PINION SHAFT AND GEARS - 315,340
27.106.AC 07 CVT - TRANSMISSION PINION SHAFT AND GEARS - 340,370
27.120.AF 01 REAR AXLE, PLANETARY - 235, 260

27.120.AF 02 REAR AXLE, PLANETARY - 290, 315

27.120.AF 03 REAR AXLE, PLANETARY - 340 ONLY

27.120.AF 04 HD REAR AXLE PLANETARY - 340, 370

37.100.AA 05 EEC DRAWBAR AND HAMMERSTRAP - STANDARD

05-24 FRONT AXLE DRIVE SHAFT - MFD, WITHOUT DIFFERENTIAL LOCK
41.200.AA 01 STEERING WHEEL & COLUMN

41.200.AA 02 STEERING COLUMN ASSEMBLY

41.200.AT 01 STEERING SYSTEM, MFD-MAGNUM 235,260,290,315
41.200.AT 02 STEERING SYSTEM, MFD-MAGNUM 235,260,290,315



TABLE OF CONTENTS

41.200.AT
41.200.AT
41.200.AT
41.200.AT
41.200.AY
41.200.AY
41.206.AG
41.206.AG
41.216.AN
41.216.AN
41.216.AN
41.216.AN
41.432.AC
41.432.AC
41.432.AE
41.432.AE
00.000.00
21.105.02
21.105.02
21.105.Al
21.105.Al
21.105.Al
21.105.Al
21.113.AB
21.113.AP
21.113.AT
21.113.AT
21.113.AT
21.114.01
21.135.01
21.135.04
21.135.05
21.135.07
21.135.08
21.135.09
21.135.AQ

03
04
07
08
01
02
01
02
01
02
03
04
01
02
01
02

01
02
01
02
03
04
01
01
01
02
03

01

01

STEERING SYSTEM, CLASS 4.5 AXLE, STANDARD MFD-MAGNUM
STEERING SYSTEM, CLASS V AXLE, STANDARD & SUSPENDED
CVT - STEERING SYSTEM - SUSPENDED CNH AXLE CL 4.75

CVT - STEERING SYSTEM - SUSPENDED CNH AXLE CL 5
PRIORITY & REGULATOR VALVE ASSEMBLY - MAGNUM 235, 260,
PRIORITY & REGULATOR PWM VALVE ASSEMBLY, MAGNUM 315,
POWERSHIFT - EMERGENCY STEERING HYDRAULICS - HD

CVT - EMERGENCY STEERING HYDRAULICS - STD & HD
STEERING CYLINDER ASSY, CL 4.75

STEERING CYLINDER ASSY, CL 5

STEERING CYLINDER ASSEMBLY, CLASS 4.5 AXLE, BREAKDOWN-
STEERING CYLINDER ASSEMBLY, MFD, 12 BOLT HUB-MAGNUM
STEERING SYSTEM, MFD WITH AUTOGUIDANCE

STEERING SYSTEM, MFD WITH AUTOGUIDANCE

PUMP/ VALVE ASSY - AUTOGUIDANCE

VALVE ASSY - AUTOGUIDANCE - HIGH FLOW

PICTORIAL INDEX - MAIN SECTIONS

HYD LUBE POWERSHIFT - HD - 315, 340

HYD LUBE POWERSHIFT - HD - 315, 340

POWERSHIFT - TRANSMISSION LUBRICATION LINES
POWERSHIFT - TRANSMISSION LUBRICATION LINES
POWERSHIFT - TRANSMISSION LUBRICATION LINES - HD - 315, 340
POWERSHIFT - TRANSMISSION LUBRICATION LINES - HD - 315, 340
POWERSHIFT - RANGE TRANSMISSION HOUSING

POWERSHIFT - SPEED TRANSMISSION, HOUSING

POWERSHIFT - SPEED TRANSMISSION, INPUT SHAFT WITHOUT
POWERSHIFT - SPEED TRANSMISSION, INPUT SHAFT WITH
POWERSHIFT - RANGE TRANSMISSION, INPUT SHAFT

SPEED TRANSMISSION, HOUSING

TRANSMISSION CONTROL ASSEMBLY

VALVE ASSY, INCHING

TRANSMISSION CONTROL VALVE LOCATION

VALVE ASSEMBLY, TRANSMISSION CONTROL (450724A2)

VALVE ASSEMBLY, TRANSMISSION CONTROL (450728A2)

VALVE ASSEMBLY, TRANSMISSION CONTROL (87323842)
POWERSHIFT - TRANSMISSION CONTROL LEVER ASSY



TABLE OF CONTENTS

21.135.AQ
21.135.AQ
21.135.AQ
21.135.AQ
21.135.AQ
21.135.AQ
21.135.AQ
21.140.11
21.140.12
21.140.13
21.148.AC
21.154.01
21.154.02
21.154.03
21.154.04
21.155.01
21.155.01
21.155.01
21.155.01
21.155.03
21.155.30
21.155.31
21.155.31
21.155.AA
21.155.AA
21.155.AA
21.155.AA
21.155.AA
21.155.AA
21.155.AA
21.155.AA
21.155.Al
21.155.AN
21.155.AN
21.155.AN
21.155.AN

02
03
04
05
06
07
08

01

01
02
03
04

02
01
02
03
04
05
06
07
08
01
01
02
03
04

POWERSHIFT- TRANSMISSION CONTROL VALVE LOCATION
POWERSHIFT - TRANSMISSION CONTROL VALVE COMPONENTS
VALVE ASSEMBLY, TRANSMISSION CONTROL (450729A2)

VALVE ASSEMBLY, TRANSMISSION CONTROL (450724A2)

VALVE ASSEMBLY, TRANSMISSION CONTROL (450728A2)

VALVE ASSEMBLY, TRANSMISSION CONTROL (87323842)

VALVE ASSY, INCHING

SPEED TRANSMISSION, INPUT SHAFT WITHOUT CREEP OR 19
SPEED TRANSMISSION, INPUT SHAFT WITH CREEP/19 SPEED OR 50
RANGE TRANSMISSION, INPUT SHAFT

POWERSHIFT - TRANSMISSION, PINION SHAFT AND GEARS
SPEED TRANSMISSION, COUNTERSHAFT WITHOUT CREEP OR 19
SPEED TRANSMISSION, COUNTERSHAFT WITH CREEP/19 SPEED
SPEED TRANSMISSION, OUTPUT SHAFT FRONT CLUTCH

SPEED TRANSMISSION, OUTPUT SHAFT REAR CLUTCH

RANGE TRANSMISSION - MFD CLUTCH AND PARK BRAKE

RANGE TRANSMISSION - DANA CLASS V MFD CLUTCH AND PARK
RANGE TRANSMISSION - DANA 12 BOLT MFD CLUTCH AND PARK
RANGE TRANSMISSION - CLASS 4.5 MFD CLUTCH AND PARK BRAKE
RANGE TRANSMISSION, MASTER CLUTCH

RANGE TRANSMISSION, COUNTERSHAFT

TRANSMISSION DROP BOX

TRANSMISSION DROP BOX

POWERSHIFT - RANGE TRANSMISSION - MFD CLUTCH AND
POWERSHIFT - RANGE TRANSMISSION - MFD CLUTCH AND
POWERSHIFT - RANGE TRANSMISSION - MFD CLUTCH AND
POWERSHIFT - RANGE TRANSMISSION - MFD CLUTCH AND
POWERSHIFT - RANGE TRANSMISSION - MFD CLUTCH AND
POWERSHIFT - RANGE TRANSMISSION - MFD CLUTCH AND
POWERSHIFT - RANGE TRANSMISSION - MFD CLUTCH AND
POWERSHIFT - RANGE TRANSMISSION - MFD CLUTCH AND
POWERSHIFT - RANGE TRANSMISSION, MASTER CLUTCH
POWERSHIFT - SPEED TRANSMISSION, COUNTERSHAFT WITHOUT
POWERSHIFT - SPEED TRANSMISSION, COUNTERSHAFT WITH
POWERSHIFT - SPEED TRANSMISSION, OUTPUT SHAFT FRONT
POWERSHIFT - SPEED TRANSMISSION, OUTPUT SHAFT REAR



TABLE OF CONTENTS

21.155.AN 05 POWERSHIFT - RANGE TRANSMISSION, COUNTERSHAFT
21.200.AA 01 POWERSHIFT - TRANSMISSION, DROP BOX

21.200.AA 02 POWERSHIFT - TRANSMISSION, DROP BOX

21.504.00 PICTORIAL INDEX - TRANSMISSION - CVT

21.504.AB 01 TRANSMISSION - CVT - FRONT COVER ASSY

21.504.AB 01 TRANSMISSION - CVT - FRONT COVER ASSY.

21.504.AB 02 TRANSMISSION - CVT - FRONT COVER MOUNTING

21.504.AB 03 TRANSMISSION - CVT - TOP COVER ASSY.

21.504.AB 04 TRANSMISSION - CVT - HYDRO PUMP GEAR HOUSING ASSY.
21.504.AK 01 TRANSMISSION - CVT - MAIN HOUSING ASSY.

21.504.AK 02 TRANSMISSION - CVT - MAIN HOUSING ASSY

21.504.AM 01 TRANSMISSION - CVT - PLANETARY RING ASSY

21.504.AN 01 TRANSMISSION - CVT - FILLER/DIPSTICK ASSY

21.504.AP 01 TRANSMISSION - CVT - FRONT COVER ASSY.

21.504.AQ 01 TRANSMISSION - CVT - STANDARD FINAL DRIVE ADAPTER PLATE
21.505.AQ 01 TRANSMISSION - CVT - REGULATOR VALVE W/MANIFOLD
21.505.AQ 02 TRANSMISSION - CVT - REGULATOR VALVE

21.505.AQ 03 TRANSMISSION - CVT - VALVE - TRANSMISSION CONTROL
21.505.AQ 04 TRANSMISSION - CVT - CONTROL VALVE - FORWRD / REVERSE
21.505.AQ 05 TRANSMISSION - CVT - HAND BRAKE VALVE ASSY

21.505.AR 01 TRANSMISSION - CVT - HAND BRAKE VALVE ASSY.

21.506.AK 01 TRANSMISSION - CVT - MASTER BRAKE HYDRAULICS
21.506.AQ 01 TRANSMISSION - CVT - HIGH PRESSURE HYDRAULIC CIRCUIT
21.506.BE 01 TRANSMISSION - CVT - MAIN HOUSING TUBE ASSY - INTERNAL
21.506.BE 02 TRANSMISSION - CVT - REGULATED CIRCUIT, B12

21.506.BE 03 TRANSMISSION - CVT - COOLER BYPASS VALVE

21.506.BE 04 TRANSMISSION - CVT - HYDRAULIC LUBE

21.506.BG 01 TRANSMISSION - CVT - PUMP DRIVE GEAR ASSY.

21.506.BG 02 TRANSMISSION - CVT - PUMP DRIVE ASSY.

21.506.BG 03 TRANSMISSION - CVT - REAR PLATE ASSY.

21.506.BG 04 TRANSMISSION - CVT - HYDRO PUMP GEAR HOUSING ASSY.
21.506.BG 05 TRANSMISSION - CVT - HYDRO MOTOR / PUMP ASSY.
21.506.BG 06 TRANSMISSION - CVT - HYDRO MOTOR GEAR HOUSING ASSY.
21.506.BG 07 TRANSMISSION - CVT - CHARGE PUMP ASSY.

21.507.AF 01 TRANSMISSION - CVT - CLUTCH ASSY -5, 7 & 9 PLATE
21.507.AF 02 TRANSMISSION - CVT - PED MFD SUPPORT W/SHIELDS



TABLE OF CONTENTS

21.507.AG
21.507.AG
21.507.AG
21.507.AG
21.507.AG
21.507.AG
21.507.AG
21.507.AG
21.507.AM
21.507.AM
21.507.AM
21.900.AC
44.100.02

44.520.AA
44.520.AB
44.520.AB

01
02
03
04
05
06
07
09
01
02
03
01

01
02

TRANSMISSION - CVT - INPUT SHAFT ASSY.

TRANSMISSION - CVT - FORWARD SHAFT ASSY.
TRANSMISSION - CVT - REVERSE IDLER SHAFT ASSY.
TRANSMISSION - CVT - PLANETARY INPUT SHAFT ASSY.
TRANSMISSION - CVT - TRANSMISSION PTO INPUT SHAFT ASSY.
TRANSMISSION - CVT - SHAFT ASSY., RANGE 1 & 2
TRANSMISSION - CVT - SHAFT ASSY., RANGE 3 & 4
TRANSMISSION - CVT - STANDARD PTO OUTPUT SHAFT
TRANSMISSION - CVT - PLANETARY MOUNTING / WALL ASSY.
TRANSMISSION - CVT - CARRIER / PLANETARY ASSY.
TRANSMISSION - CVT - CENTER WALL ASSY.

POWERSHIFT - TRANSMISSION, PUMP DRIVE

HUB ASSEMBLY, REAR WHEEL

DUAL REAR WHEEL - SPACERS

REAR WHEEL, HUB ASSY

REAR WHEELS - SOLID STEEL



SECTION INDEX
Top Level

00.000.00 PICTORIAL INDEX - MAIN SECTIONS






00.000.00 pl |9/2013

PICTORIAL INDEX - MAIN SECTIONS

© A ",, o °
[ 3101 [ 37 01 .'4}_}




00.000.00

pl

9/2013

PICTORIAL INDEX - MAIN SECTIONS

REF FN PART NUMBER

YR/SN

QTY DESCRIPTION

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




SECTION INDEX

Machine completion and equipment

05.100.01
05.100.02
05.100.03

INITIAL STOCKING LIST "A" (ISL)
INITIAL STOCKING LIST "B" (ISL)
FILTERS & CAPACITIES - ASN ZCRDO02583






05.100.01

pl |9/2013

INITIAL STOCKING LIST "A" (ISL)

=

0 0
00000 0556000020%
|§°oo°°00000000°°0%o°
:3&0000000000000000000
0000 01500000 000
001 0000000000000
0009000000000
1005000000000




05.100.01

pl

9/2013

INITIAL STOCKING LIST "A" (ISL)

REF FN PART NUMBER

QTY DESCRIPTION

© oo ~NOOThWNPEF

PR RERPRPERRRR R
©CoO~NOUAWNERO

293615A1
504179764
504089127

5801439820

84191182
84202794
84240234
84247272
84254852
84487937
87267363
87356547
87525714
86994156
259288A1
84257945
84373502
84263625
1348335C1

1 FILTER Recirculation Air

1 ENGINE OIL FILTER Engine Qil
1 BREATHER Engine

1 FUEL FILTER Fuel

1 AIR FILTER Primary

1 HYDRAULIC OIL FILTER Hydraulic Oll

1 HYDRAULIC OIL FILTER Spin on
1 FUEL FILTER In Line

1 FUEL FILTER Supply Module

1 FILTER Transmission Qil

1 FILTER Charcoal

1 AIR FILTER Air, Secondary

1 FUEL FILTER Fuel, W/Separator

1 AIR FILTER Cab, Fresh Air; New Holland Branded
CAB FILTER Fresh Air; Case Branded

1 BELT Viscous Fan Drive

1 BELT Main

1 HOSE ASSY. Urea System

1 SCREEN Hydraulic Tank Suction

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




05.100.02

pl |9/2013

INITIAL STOCKING LIST "B" (ISL)

=

0 0
00000 0556000020%
|§°oo°°00000000°°0%o°
:3&0000000000000000000
0000 01500000 000
001 0000000000000
0009000000000
1005000000000




05.100.02 pl [9/2013

INITIAL STOCKING LIST "B" (ISL)

REF FN PART NUMBER YR/SN QTY DESCRIPTION

[EEN

10395890

1 FUSE Mini 5 Amp

2 87522597 1 FUSE Mini10 Amp
3 87524877 1 FUSE Mini 15 Amp
4 10401190 1 FUSE Mini 20 Amp
5 10401290 1 FUSE Mini 25 Amp
6 10402190 1 FUSE Mini 30 Amp
7 76046236 1 FUSE 200A (Grid Heater)
8 373114A1 1 BULB Wedge 3-1/4 GE W5W
9 87365799 1 BULB Headlight HB5 Cover
10 9847313 1 BULB #894, 12V, 37.5W #894, 12V, 37.5W, Lamp
894-12V (37W-Halogen)
11 84429836 1 BULB #9005, 12V, 65W #9005, 12V, 65W, HB3
(9005), 65W Halogen
12 437324A1 1 BULB Cigar Lighter
13 14144690 1 BULB 2 Filament 12V 21/5W
14 14148190 1 BULB 12V, 21W Spherical
15 1534229C1 1 PARK BRAKE SWITCH Park Brake Switch
Assembly
16 177250A1 1 LIGHT SWITCH Lighting 4 Position Rotary, Europe
17 279265A2 1 SWITCH Plunger, N/C, Brake
18 279266A1 1 SWITCH Ball N/C Brake Valve
19 279492A1 1 RESTRICTION SWITCH Air Filter
20 280627A1 1 MIRROR ADJUSTMENT SWITCH Power Mirror
21 357662A1 1 WINDSHIELD WIPER SWITCH Rotary Wiper
22 82017881 1 SENSOR Water Temperature
23 82025543 1 SWITCH ASSY External PTO Switch Assembly
24 84173154 1 SWITCH ASSY OPS
25 84177624 1 SWITCH Universal Light and Turn
26 84218194 1 SWITCH ASSY PTO
27 84229069 1 SWITCH Bottom Of Clutch

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




05.100.02

p2 |9/2013

INITIAL STOCKING LIST "B" (ISL)

=

0 0
00000 0556000020%
|§°oo°°00000000°°0%o°
:3&0000000000000000000
0000 01500000 000
001 0000000000000
0009000000000
1005000000000




05.100.02

p2

9/2013

INITIAL STOCKING LIST "B" (ISL)

REF FN PART NUMBER

YR/SN

QTY DESCRIPTION

28 84237523
29 84269135
30 84419250
31 86989939

32 86989942
33 87000227
34 87330047
56 86502201
35 87391194
36 87444610
37 87452577
38 87454558
39 87458467
40 87482028
41 87489752
42 87611650
43 87749302
44 504096443
45 87416177
46 86502201
47 87673380
48 87417653
49 87417654
50 84122637
51 84602136
52 84172565
53 A77424
54 84576610
55 433405A1

56 87381277

1 SENSOR Fuel Tank Level
1 SWITCH Auto Hitch

1 PRESSURE SWITCH Pressure, A/C Low

1 WINDSHIELD WIPER SWITCH Rear and Right

Hand Side
1 LIGHT SWITCH Light Console, NA
1 A/C HIGH PRESSURE SWITCH
1 PUSH BUTTON Auto PTO
1 IGNITION KEY
1 SWITCH Pressure, Europe
1 SWITCH Defog Momentary, With LED
1 SWITCH Remote Hitch, Up/Down
1 SWITCH Climate Control
1 SWITCH Master Disconnect
1 SWITCH Heater, 2 Position
1 SWITCH EHR/Hitch Enable
1 SWITCH Mode Selector, Ride Control
1 SWITCH Heater
1 THERMOSTAT Engine
1 ASSEMBLY Ignition With Key
1 IGNITION KEY
1 WIPER BLADE Front and Rear
1 WIPER ARM Right Hand
1 WIPER BLADE Right Hand
1 WIPER ARM Rear
1 CAP Fuel, Lockable, Non-Vented
1 CAP Degas Bottle 1.2 Bar
1 FILLER CAP OQil Fill
1 COUPLING 3/8 Female

1 RADIATOR HOSE 56.40 mm ID x 100.00, SAE J20
or SAE 20R4 CLASS D1 SAE J20 or SAE 20R4

CLASS D1, Engine Outlet
1 HOSE Coolant

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




05.100.02

p3  |9/2013

INITIAL STOCKING LIST "B" (ISL)

=

0 0
00000 0556000020%
|§°oo°°00000000°°0%o°
:3&0000000000000000000
0000 01500000 000
001 0000000000000
0009000000000
1005000000000




05.100.02 p3  [9/2013

INITIAL STOCKING LIST "B" (ISL)

REF FN PART NUMBER YR/SN QTY DESCRIPTION
57 84491774 1 DIPSTICK Transmission Oil, CVT
58 504376868 1 DIPSTICK Engine Oil
59 275182A2 1 HYDRAULIC VALVE Assy, Remote Coupler
60 294603A1 1 BODY 1/4 Coupler (Power Beyond)
61 298291A1 1 BODY 3/4 Coupler (Power Beyond)
62 5199826 1 SEAL KIT DANA AXLE - Cylinder, Class 4.5
63 87455632 1 SEAL KIT DANA AXLE - Cylinder, 12 Bolt
64 87674622 1 SEAL KIT DANA AXLE - Cylinder, Class 5
65 47436945 1 SEAL KIT CNH AXLE - Steer Cylinder, CL 5
66 47436943 1 SEAL KIT CNH AXLE - Steer Cylinder, CL 4.75
67 BMF31GW 1 WET BATTERY US
68 CCMF31GW 1 WET BATTERY Cananda
69 R32551 1 FLUID 2.5 Gallons
70 R32552 1 FLUID 55 Gallons
71 R32553 1 FLUID 275 Gallons
72 R32554 1 FLUID 330 Gallons

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




05.100.03 pl |9/2013

FILTERS & CAPACITIES - ASN ZCRDO02583

1 (02562

2 [026278]

s [020278]

D,e
 50.104.A0 |

7 ( 50.104.A0

+ [s004a]

s [5a1004a]

/_ 8 |35.000.AA 01

9 {21.505.AQ 01

21.105.A1 02

10 {35.000.AA 08
11

14 | 10.210.AO




05.100.03 pl |9/2013

FILTERS & CAPACITIES - ASN ZCRDO02583

REF FN PART NUMBER YR/SN QTY DESCRIPTION

*  CNH XHD COOLANT
{NO. 1 SAE 10W40}

ANTIFREEZE Coolant, 7-Gal
Engine Crankcase, 6.6-Gal

*

1 504179764 1 ENGINE OIL FILTER
2 84191182 1 AIR FILTER Primary
3 87356547 1 AIR FILTER Secondary
4 86994156 1 AIR FILTER Cab - NEW HOLLAND BRANDED
5 259288A1 1 CAB FILTER Air - CASE BRANDED
6 87413508 1 FILTER Air Recirculation - NEW HOLLAND
BRANDED
7 293615A1 1 FILTER Air Recirculation - CASE BRANDED
8 84487937 1 FILTER Hydraulic Oil Charge/Lube
9 84202794 1 HYDRAULIC OIL FILTER
10 84240234 1 HYDRAULIC OIL FILTER Spin On
* HY-TRAN ULTRA OIL Transmission, 49.5-Gal; CVT
* HY-TRAN ULTRA OIL Transmission, 45.5-Gal; PST
11 5801439820 1 FUEL FILTER
12 84247272 1 FUEL FILTER Inline
13 84254852 1 FUEL FILTER Element, DENOX2
14 87525714 1 FUEL FILTER With WIF Sensor
* 135H EP 85W140 OIL Differential, 11L/23.2 Pints; 4.5 AXLE
* 135H EP 85W140 OIL Differential, 17.5L/37 Pints; 4.75 & 5.0 AXLE
* 135H EP 85W140 OIL Planetary, 2.3L/4.9 Pints; 4.5 AXLE
* 135H EP 85W140 OIL Planetary, 4.3L/9.1 Pints; 4.75 AXLE
* 135H EP 85W140 OIL Planetary, 4.5L/9.5 Pints; 5.0 AXLE
* 251H EP GREASE OIL Front Power Take-Off, 102.4 OZ
* ZRG012WGC GREASE Chassis Lube, NLGI #2 White Lithium, As
Required

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




SECTION INDEX

Engine
10.001.AK ENGINE MOUNTING PARTS
10.102.AW ENGINE OIL DRAIN
10.110.AD 01 DAMPER, SHAFT & SHIELD, POWERSHIFT - 235, 260, 290
10.110.AD 02 DAMPER, SHAFT & SHIELD, POWERSHIFT - 315, 340
10.110.AD 03 DAMPER, SHAFT & SHIELD, CVT - 235, 260, 290
10.110.AD 04 DAMPER, SHAFT& SHIELD, CVT - 315, 340
10.202.AB AIR CLEANER ASSY
10.202.BD 01 AIRINTAKE
10.202.BD 02 AIR INTAKE
10.202.BD 03 DIRTY AIR DUCT ASSY
10.206.AF 01 FUEL FILTER/WATER SEPARATOR
10.206.AF 02 FUEL LINES WITH SEPARATOR
10.206.AG FUEL FILTER WITH WIF SENSOR
10.206.AN ENGINE BLOCK & TRANSMISSION HEATERS - NA
10.210.A0 FUEL PUMP/FILTER PLUMBING
10.216.Al 01 FUEL TANK & ASSOCIATED PARTS, POWERSHIFT, T4
10.216.Al 02 FUEL TANK & ASSOCIATED PARTS, POWERSHIFT, T2
10.216.Al 03 FUEL TANK SUPPORTS, POWERSHIFT
10.216.Al 04 FUEL TANK SUPPORTS, POWERSHIFT
10.216.Al 05 FUEL TANK SUPPORTS
10.216.Al 06 FUEL TANK & ASSOCIATED PARTS, CVT, T4
10.216.Al 07 FUEL TANK & ASSOCIATED PARTS, CVT, T2
10.216.BA 01 FUEL LINE WITHOUT FUEL SEPARATOR FILTER
10.220.AA FOOT THROTTLE
10.254.Al 01 EXHAUST SYSTEM, T4
10.254.Al 02 EXHAUST SYSTEM, T4
10.254.Al 03 EXHAUST SYSTEM, T2
10.310.AA AFTERCOOLER
10.400.BE 01 RADIATOR & SHROUD
10.400.BE 02 RADIATOR MOUNTING PARTS AND PLUMBING
10.414.AC 01 VISCOUS FAN DRIVE - FPTO READY
10.414.AC 02 SUPPORT ASSY, VISCOUS FAN DRIVE - FPTO READY
10.414.AC 03 VISCOUS FAN DRIVE, ELECTRONIC WITHOUT FPTO
10.414.AC 04 SUPPORT ASSY, VISCOUS FAN DRIVE, WITHOUT FPTO

10.414.AC 05 SUPPORT ASSY, VISCOUS FAN DRIVE



SECTION INDEX
Engine

10.500.AA
10.500.AD
10.500.AD
10.500.AD
10.500.AD

01
02
03
04

SCR TANK ASSY

SCR COMPONENTS

UREA LINES - LIMP HOME KIT
UREA LINES - SERVICE REPAIR KIT
UREA LINES - SERVICE TOOLS



10.001.AK

pl

9/2013

ENGINE MOUNTING PARTS




10.001.AK pl [9/2013

ENGINE MOUNTING PARTS

REF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87689563 2 BRACKET Rear ISO Support
2 854-12035 4 BOLT Hvy Hex, M12 x 35mm, CI 10.9
3 251991A1 2 SUPPORT Rear Mount
4 247991A1 1 SHOCK ABSORBER Front Engine Mount
5 84492063 1 MOUNTING PLATE For Non-Suspended Axle
5 84492064 1 MOUNTING PLATE For Suspended Axle
6 895-30103 2 WASHER M16 x 56 x 5
7 827-16250 1 BOLT Hex, M16 x 2 x 250mm, CI 10.9
8 844-12025 2 BOLT Hvy Hex, M12 x 25mm, CI 8.8
9 84427074 1 BRACKET Front ISO Mount

10 832-10416 1 NUT M16x2,Cl8

11 84391274 1 CLAMP Rear ISO Engine Mount

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




10.102.AW pl |9/2013

ENGINE OIL DRAIN




10.102.AW pl [9/2013

ENGINE OIL DRAIN

REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 84214064 1 VALVE Engine Oil drain
2 293686A1 1 HOSE 15.75 mm ID x 480.00 mm
3 82019905 1 HOSE CLAMP 22 - 26mm X 12mm
4 214-14104 1 HOSE CLAMP #104, 6.12/7.00 Type F Worm
5 86991001 1 SPACER
6 86991007 1 CABLE TIE CABLE STRAP

MAGNUM 340
MAGNUM 370




9/2013

pl

01

10.110.AD
DAMPER, SHAFT & SHIELD, POWERSHIFT - 235, 260, 290




10.110.AD 01 pl [9/2013

DAMPER, SHAFT & SHIELD, POWERSHIFT - 235, 260, 290

REF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84226324 1 SHIELD Driveshaft, LH, CVT

2 84226325 1 SHIELD Driveshaft, RH, CVT

3 555-1 7 BOLT Hvy Hex, M8 x 16mm, Cl 8.8

4 248409A2 1 DRIVE PLATE 7C

5 896-11012 6 WASHER M13.5x24.5x 3, HT

6 628-12030 6 BOLT Hex, M12 x 1.75 x 30mm, CI 10.9, Full Thd

7 87678404 1 SHAFT Dirive, 7C

8 828-12050 8 BOLT Hex, M12 x 1.75 x 50mm, CI 10.9

9 87529297 2 CLIP Christmas Tree, 8.6mm Hole
MAGNUM 235
MAGNUM 260

MAGNUM 290




9/2013

pl

02

10.110.AD
DAMPER, SHAFT & SHIELD, POWERSHIFT - 315, 340




10.110.AD 02 pl [9/2013

DAMPER, SHAFT & SHIELD, POWERSHIFT - 315, 340

REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 84226324 1 SHIELD Driveshaft, LH, PST
2 84226325 1 SHIELD Driveshaft, RH, PST
3 555-1 7 BOLT Hvy Hex, M8 x 16mm, Cl 8.8
4 84146340 1 DAMPER Torsional 7C
5 896-11012 6 WASHER M13.5 x 245 x 3, HT
6 628-12030 6 BOLT Hex, M12 x 1.75 x 30mm, Cl 10.9, Full Thd
7 87678404 1 SHAFT Drive, 7C
8 828-12050 8 BOLT Hex, M12 x 1.75 x 50mm, CI 10.9
9 87529297 2 CLIP Christmas Tree, 8.6mm Hole

MAGNUM 315
MAGNUM 340




9/2013

pl

03

10.110.AD
DAMPER, SHAFT & SHIELD, CVT - 235, 260, 290




10.110.AD 03 pl [9/2013

DAMPER, SHAFT & SHIELD, CVT - 235, 260, 290

REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 84226326 1 SHIELD Driveshaft, LH, CVT
2 84226327 1 SHIELD Driveshaft, RH, CVT
3 555-1 7 BOLT Hvy Hex, M8 x 16mm, Cl 8.8
4 248409A2 1 DRIVE PLATE 7C
5 896-11012 6 WASHER M13.5 x 245 x 3, HT
6 628-12030 6 BOLT Hex, M12 x 1.75 x 30mm, Cl 10.9, Full Thd
7 84467468 1 DRIVE SHAFT 7C
8 828-12050 8 BOLT Hex, M12 x 1.75 x 50mm, CI 10.9
9 87529297 2 CLIP Christmas Tree, 8.6mm Hole

MAGNUM 235
MAGNUM 260
MAGNUM 290
MAGNUM 340




9/2013

pl

04

10.110.AD
DAMPER, SHAFT& SHIELD, CVT - 315, 340




10.110.AD 04 pl [9/2013

DAMPER, SHAFT& SHIELD, CVT - 315, 340

REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 84226326 1 SHIELD Driveshaft, LH, CVT
2 84226327 1 SHIELD Driveshaft, RH, CVT
3 555-1 7 BOLT Hvy Hex, M8 x 16mm, Cl 8.8
4 84146340 1 DAMPER 7C
5 896-11012 6 WASHER M13.5 x 245 x 3, HT
6 628-12030 6 BOLT Hex, M12 x 1.75 x 30mm, Cl 10.9, Full Thd
7 84467468 1 DRIVE SHAFT 7C
8 828-12050 8 BOLT Hex, M12 x 1.75 x 50mm, CI 10.9
9 87529297 2 CLIP Christmas Tree, 8.6mm Hole

MAGNUM 315
MAGNUM 340




10.202.AB

pl

9/2013

AIR CLEANER ASSY




10.202.AB pl [9/2013

AIR CLEANER ASSY

REF FN PART NUMBER

QTY DESCRIPTION

1

2
3
4
5

84520655
84191182
87356547
84520847
87495528

1 AIR CLEANER Assembly, Incl 2 - 4

1 AIR FILTER Primary

1 AIR FILTER Secondary

1 COVER Air Filter, Gasket Included; Incl 5
1 LATCH

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




9/2013

pl

01

10.202.BD

AIR INTAKE




10.202.BD 01 pl [9/2013

AIR INTAKE
REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 84361349 1 BRACKET Air Intake Assy
2 844-10025 5 BOLT Hvy Hex, M10 x 25mm, Cl 8.8
3 84204865 1 HOSE Intake Air, Elbow
4 844-8020 8 BOLT Hvy Hex, M8 x 20mm, CI 8.8
5 84238813 1 FLEXIBLE COUPLING Air Duct
6 84246771 2 CLAMP Hose, 8.125/7.25 Constant Torque
7 84379014 1 BRACKET Upper Intake Duct Support
8 844-10020 8 BOLT Hvy Hex, M10 x 20mm, CI 8.8
9 84286727 1 INTAKE AIR HOSE Turbo Inlet
10 84272402 1 VALVE Vacuator
11 844-8016 4 BOLT Hvy Hex, M8 x 16mm, CI 8.8
12 84340720 1 TUBE Close Crankcase Vent
13 84342701 1 BRACKET Air Intake
14 84355823 1 CLAMP Air Intake Assy
15 84426106 1 TUBE Air Intake Assy
16 84350150 1 DUCT Air Assy, Inc. 36
17 84383304 1 COVER Air Cleaner
18 84497407 1 SUPPORT Assy, Air Cleaner
19 84499482 1 GUARD Air Filter (Use Ref. #8 Bolt To Mount)
20 84432904 1 DECAL No Step
21 84188431 1 SCREW M8x25 PHD TORX 8.8 Riv/EC8PLNERO
22 87026609 1 SPACER 1/2" Pipe x 3/8"
23 84390693 1 TUBE Aspirator
24 84245881 2 HOSE CLAMP
25 84414110 1 THREADED ROD M10 x 1.5 x 45
26 825-2410 1 FLANGE NUT M10 x 1.5, Flg, CI 8
27 87482355 1 SENSOR Humidity
28 844-8012 2 BOLT Hvy Hex, M8 x 12mm, CI 8.8 Flange
29 86976679 1 ADAPTER Filtered
30 84419595 2 INTAKE AIR HOSE Elbow

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




9/2013

p2

01

10.202.BD

AIR INTAKE




10.202.BD 01 p2 |9/2013

AIR INTAKE

REF FN PART NUMBER

YR/SN

QTY DESCRIPTION

31 84419541
32 87652892
33 214-1412

34 86549853
35 84355590
36 87301355

1 INTAKE AIR HOSE

6 CLAMP Hose, T-Bolt 5.18/4.87 w/Spring

4 HOSE CLAMP #12, 0.69/1.25 Type F Worm
1 WASHER M8.4 x 28 x 3 Thk

1 AIR INTAKE TUBE Assy

3 RIVET Pop, 3/16" x .575"

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




9/2013

pl

02

10.202.BD

AIR INTAKE

!




10.202.BD 02 pl [9/2013

AIR INTAKE

REF FN PART NUMBER

QTY DESCRIPTION

© oo ~NOOThWNPEF

NNNNRPRPRRRRRERRERERR
WNRPOOWONOURNAWNERO

87486602
84199712
84196409
627-12020
844-8025
84349213
84541199
P35448
84520655
84291516
87040758
214-3232
86637976
87652891
87656133
84325019
284427A1
279492A1
84539499
84539506
84177159
844-10025
844-8016

2 HOSE Breather To Breather Tube

1 TUBE Air Intake

1 CLAMP Air Intake Assy

2 BOLT Hex, M12 x 1.75 x 20mm, CI 10.9, Full Thd
3 BOLT Hvy Hex, M8 x 25mm, CI 8.8

1 CLAMP Intake 114.3

1 AIR DUCT Dirty Air Assy

1 RIVET M8

1 AIR CLEANER Assy

1 HOSE Aspirator

1 HOSE CLAMP 52 Wormgear F3.75 x 2.81 SST
1 HOSE CLAMP 1.25/2.125 HD Worm, W/liner
1 CLAMP 3/4", Insul, 5/16" Bolt

1 CLAMP Hose, T-Bolt 4.75/4.44 w/Spring

1 HOSE CLAMP T-Bolt 5.25/4.94 w/Spring

2 KNOB Air Filter Cover

1 VALVE Aspirator Check

1 RESTRICTION SWITCH Air Filter

1 FOAM Seal Aspirator

1 FOAM Seal Air Duct

1 BRACKET Intake Duct, Lower

1 BOLT Hvy Hex, M10 x 25mm, Cl 8.8

1 BOLT Hvy Hex, M8 x 16mm, Cl 8.8

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




10.202.BD

03

pl

9/2013

DIRTY AIR DUCT ASSY




10.202.BD 03 pl [9/2013

DIRTY AIR DUCT ASSY

REF FN PART NUMBER

YR/SN QTY DESCRIPTION

1

NOoO Ok~ WN

84541199
84379717
84379734
84291520
84379574
84325522
84540746

1 AIRDUCT Incl2-7

1 GRILLE Air Inlet LH

1 GRILLE Air Inlet RH
14 FASTENER Push Pin

1 FOAM Air Inlet Duct

1 DUCT Dirty Air

2 FOAM Seal Air Duct Screen

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




9/2013

pl

01

10.206.AF
FUEL FILTER/WATER SEPARATOR




10.206.AF 01 pl [9/2013

FUEL FILTER/WATER SEPARATOR

REF FN PART NUMBER

QTY DESCRIPTION

© oo ~NOOThWNPEF

el e ol el
oOUMWNRERO

87346728
336430A1
336431A1
336432A1
336433A1
369841A1
369842A1
369843A1
369844A1
614-5020
87625617
NSS
84276465
84276467
896-11020
844-8020

1 FUEL FILTER Inc.2-11

1 FUEL FILTER

1 FRAME

1 GASKET

1 SEAL

1 RETAINER

1 FUEL FILTER

1 O-RING 10.5mm ID x 2.5mm Width

1 DRAINCOCK/TAP SUPPLY

4 BOLT Hex, M5 x 0.8 x 20mm, CI 8.8, Full Thd
4 THUMB SCREW M5 x 30

1 NOT SERVICED SEPARATELY BRACKET
1 BRACKET

1 BRACKET

2 WASHER M20 x 37.5 x4, HT

4 BOLT Hvy Hex, M8 x 20mm, CI 8.8

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




9/2013

pl

02

10.206.AF
FUEL LINES WITH SEPARATOR




10.206.AF 02 pl [9/2013

FUEL LINES WITH SEPARATOR

REF FN PART NUMBER

YR/SN

QTY DESCRIPTION

1 84328009
2 87346728
3 84419900
4 84276465
5 84495497
6 218-5136
7 84171671
8 84171670
9 87472298
10 844-8020
11 825-2408
12 844-10020
13 84337049

1 DIAKIT, TRACTOR AUX FUEL FILTER; Incl. 2 - 13
1 FUEL FILTER

1 BRACKET Fuel/Water Seperator

1 BRACKET Fuel/Water Seperator

1 BRACKET Fuel/Water Seperator

2 ELBOW 45°, 3/4"-16, 37° x 3/4"-16, O-Ring
1 HOSE Fuel

1 HOSE Fuel

1 90 ELBOW

4 BOLT Hvy Hex, M8 x 20mm, CI 8.8

2 FLANGE NUT M8 x 1.25, Flg, CI 8

2 BOLT Hvy Hex, M10 x 20mm, Cl 8.8

1 INSTRUCTION Aux Fuel Filter

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




10.206.AG

11111111




10.206.AG pl [9/2013

FUEL FILTER WITH WIF SENSOR

REF FN PART NUMBER

QTY DESCRIPTION

1

2
3
4
5

87525714
87340338
87344284
84348883
87525715

1 FUEL FILTER Assy, Incl 2-5
1 FUEL FILTER Head

1 FITTING

1 FUEL FILTER Element

1 SENSOR Water-In-Fuel

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




10.206.AN

pl

9/2013

ENGINE BLOCK & TRANSMISSION HEATERS - NA




10.206.AN pl [9/2013

ENGINE BLOCK & TRANSMISSION HEATERS - NA

REF FN PART NUMBER YR/SN

QTY DESCRIPTION

1 536850R1
84256500
84368537
13271914
10794011
13276414
86619800

NOoO Ok~ WN

1 HEATER Transmission, 120V

1 BLOCK HEATER Engine Block, 120V, NA

1 ELECTRIC CABLE Heating Element, NA

4 SCREW Cross Pan Hd, M4 x 10

4 NUT M4, CI 8

2 SCREW Cross Pan Hd, M6 x 20

2 FLANGE NUT Prev Torque, Hex Flg, M6, CI 8

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




10.210.A0

pl

9/2013

FUEL PUMP/FILTER PLUMBING




10.210.A0 pl [9/2013

FUEL PUMP/FILTER PLUMBING

REF FN PART NUMBER

YR/SN

QTY DESCRIPTION

1 84179286
2 844-10030
3 87472298
4 84332206
5 87676818
6 218-5121
7 84470286
8 84355408
9 196252A1
10 196447C1
11 844-8040
12 214-1408
13 84278941
14 864-10030
15 895-18010
16 84278938
17 84278939
18 84278931
19 84309337
20 84178007
21 84278937
22 84355409
23 84278936
24 84278942
25 84426833
26 844-8020
27 1348264C1
28 84223716
29 238-6014
30 84557662

1 FITTING Swivel 37 Flare
2 BOLT Hvy Hex, M10 x 30mm, Cl 8.8
1 90 ELBOW 9/16-18-UNF, JIC 37 DGR xM14 x 1.5
1 HOSE Fuel; 1100 mm Lg.
1 FUEL PUMP
1 ELBOW 90°, 3/4"-16, 37° x 7/8"-14, O-Ring
1 TUBE Fuel
1 FUEL HOSE 1991mm Lg.
2 CLAMP Hose
1 CLAMP Tube
1 BOLT Hvy Hex, M8 x 40mm, Cl 8.8
1 HOSE CLAMP #08, 0.50/0.91 Type F Worm
1 HOSE Fuel; 413mm L
3 HEX SOC SCREW M10 x 30mm, CI 8.8
3 WASHER M10x 18 x 1.6
1 FUEL HOSE 590mm L
1 FUEL HOSE 552mm L
1 FUEL TUBE
1 FUEL TUBE
2 HOSE 310mm L
1 FUEL TUBE
1 FUEL TUBE
1 FUEL TUBE
1 FUEL HOSE 395mm L
1 FUEL TUBE
2 BOLT Hvy Hex, M8 x 20mm, CI 8.8
12 HOSE CLAMP
1 CLAMP V-Band 4.75 Dia.
1 O-RING -014, 90 Duro, .489" ID x .070" Thk
1 TUBE With Flex

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




10.210.A0

p2

9/2013

FUEL PUMP/FILTER PLUMBING




10.210.A0 p2 |9/2013

FUEL PUMP/FILTER PLUMBING

REF FN PART NUMBER YR/SN QTY DESCRIPTION
31 86512512 1 PLUG Hex Hd, 7/8"-14 ORB
32 163410 1 PLUG Hex Hd, 1 1/16"-12 ORB
33 218-5060 1 HYD CONNECTOR 3/4"-16, 37° x 7/8"-14, O-Ring
34 218-5230 1 ELBOW 90°, 3/4"-16, 37° x 3/4"-16, 37° Fem Sw
35 84276070 1 TUBE Heater Supply
35 84283117 1 TUBE Heater Supply; USED ONLY FOR T2 UNITS
36 84276109 1 TUBE Heater Return
36 84283120 1 TUBE Heater Return; USED ONLY FOR T2 UNITS
37 47430047 1 BELT Poly-V
38 410573A1 1 CLAMP Twin, 12.7-9.5
39 1546024C1 1 CLAMP Tube
40 384871A1 1 PLATE Hose Clamp
41 384870A1 1 PLATE Hose Clamp
42 844-8050 1 BOLT Hex Flg, M8 x 50, 8.8
43 291207C1 1 CLAMP Strap
44 600427 2 CLAMP Closed 25.4mm
45 84278934 1 FUEL TUBE
46 87525714 1 FUEL FILTER With WIF Sensor

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




10.216.Al 01 pl |9/2013

FUEL TANK & ASSOCIATED PARTS, POWERSHIFT, T4




10.216.Al 01

pl |9/2013

FUEL TANK & ASSOCIATED PARTS, POWERSHIFT, T4

REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 84553073 1 FUEL TANK Left Hand; Incl 3, 34 - 38
2 84377607 1 FUEL TANK Right hand, 88 Gallon; Incl 3 -7
3 NSS 20 NOT SERVICED SEPARATELY Insert; Inclin1-2
4 86625021 1 HOSE CLAMP #12, 0.69"/1.25", Type F Worm Gear,
Stainless
5 87752134 1 REDUCER Bushing, 1/8 - 27 NPTF
6 87752135 1 DRAIN PLUG
7 NSS 9 NOT SERVICED SEPARATELY Insert; Inclin 2
8 84290920 1 SHIELD Inner; Self Adhesive
9 84373212 1 SHIELD Bottom; Self Adhesive
10 84361000 1 FUEL HOSE Cross Over
11 214-3248 2 HOSE CLAMP 2.25/3.125 HD Worm, W/liner
12 84361003 1 FUEL HOSE Air, Cross over
13 214-1516 2 HOSE CLAMP #16, .81/1.50 Type F Worm, W/liner
14 84236956 1 MOUNTING PLATE Cover
15 844-10020 4 BOLT Hvy Hex, M10 x 20mm, CI 8.8
16 86509828 10 LOCK WASHER M5
17 440-11020 5 SCREW Cross Pan Hd, #10-24 x 1 1/4"
18 87537695 2 GASKET
19 84237523 1 SENSOR Fuel Tank Level
20 440-11010 5 SCREW Cross Pan Hd, #10-24 x 5/8"
21 84197988 1 FUEL HOSE
22 84197990 1 FUEL HOSE
23 214-1410 2 HOSE CLAMP #10, 0.56/1.06 Type F Worm
24 243779A4 3 LARGE PLATE
25 844-10025 6 BOLT Hvy Hex, M10 x 25mm, CI 8.8
26 255094A1 1 GROMMET
MAGNUM 235
MAGNUM 260
MAGNUM 290
MAGNUM 315




10.216.Al 01 p2 |9/2013

FUEL TANK & ASSOCIATED PARTS, POWERSHIFT, T4




10.216.Al 01

p2 |9/2013

FUEL TANK & ASSOCIATED PARTS, POWERSHIFT, T4

QTY DESCRIPTION

REF FN PART NUMBER YR/SN
27 275800A1
28 275801A1
29 87433010
30 214-1308
31 515-22159
32 825-2408
33 84194645
34 84546017
35 87731275
36 NSS
37 NSS
38 NSS
39 84290919
40 87675525

1 VALVE STEM

1 FUEL HOSE Roll Over Valve Vent

1 BREATHER

2 HOSE CLAMP #8, 1/2", Spring

1 CLAMP 5/8", Insul, 5/16" Bolt

1 FLANGE NUT M8 x 1.25, Flg, CI 8

1 PIPE Fuel Supply/Return

1 CHAIN (AG) Fuel Tank Tether Chain Assy

1 CAP Non-Vented; Comes With 2 Keys That Are
NSS

1 NOT SERVICED SEPARATELY Insert Fuel Cap;
Incl with 1

1 NOT SERVICED SEPARATELY O-Ring Fuel Cap
Insert; Incl with 1

2 NOT SERVICED SEPARATELY Fuel Sender; Incl
with 1

1 SHIELD Outer; Self Adhesive
9 SCREW M8 x2012.9

MAGNUM 235
MAGNUM 260
MAGNUM 290
MAGNUM 315




10.216.Al 02 pl |9/2013

FUEL TANK & ASSOCIATED PARTS, POWERSHIFT, T2




10.216.Al 02

pl |9/2013

FUEL TANK & ASSOCIATED PARTS, POWERSHIFT, T2

QTY DESCRIPTION

REF FN PART NUMBER YR/SN
1 84561919
2 84377607
3 84602136
4 84267334
5 895-15010
6 627-10020
7 84290919
8 84290920
9 84373212

10 84271159
11 L115548
12 84361003
13 214-1412
14 84267334
15 627-10020
16 86509828
17 440-11020
18 87537695
19 47416695
20 440-11010
21 84197988
22 84197990
23 214-1410
24 243779A4
25 844-10025
26 255094A1
27 275800A1

1 FUEL TANK Left Hand, 104 Gallon; Incl 3, 35, 39,
40

1 FUEL TANK Right hand, 88 Gallon; Incl 36 - 38

1 CAP Non-Vented; Comes With 2 Keys That Are
NSS

1 PLATE Battery Cover Mounting
2 WASHER M11 x 24 x 2
2 BOLT Hex, M10 x 1.5 x 20mm, CI 10.9, Full Thd
1 SHIELD Outer
1 SHIELD Inner
1 SHIELD Bottom
1 HOSE Fuel, Cross Over
2 CLAMP 2.250/31.25
1 FUEL HOSE Air, Cross over
2 HOSE CLAMP #12, 0.69/1.25 Type F Worm
1 PLATE Fuel Sensor
4 BOLT Hex, M10 x 1.5 x 20mm, CI 10.9, Full Thd
10 LOCK WASHER M5
5 SCREW Cross Pan Hd, #10-24 x 1 1/4"
2 GASKET Fuel Sender
1 SENDER UNIT Fuel Tank Level
5 SCREW Cross Pan Hd, #10-24 x 5/8"
1 FUEL HOSE Supply
1 FUEL HOSE Return
2 HOSE CLAMP #10, 0.56/1.06 Type F Worm
3 LARGE PLATE Outer Lock Down
10 BOLT Hvy Hex, M10 x 25mm, CI 8.8
1 GROMMET Fuel Tank Roll Over Valve
1 VALVE STEM Roll Over Fuel Tank

MAGNUM 235
MAGNUM 260
MAGNUM 290
MAGNUM 315




10.216.Al 02 p2 |9/2013

FUEL TANK & ASSOCIATED PARTS, POWERSHIFT, T2




10.216.Al 9/2013

02 | p2

FUEL TANK & ASSOCIATED PARTS, POWERSHIFT, T2

QTY DESCRIPTION

REF FN PART NUMBER YR/SN
28 275801A1
29 87433010
30 214-1308
31 515-22159
32 825-2408
33 NSS
34 84194645
35 84546017
36 86625021
37 87752134
38 87752135
39 NSS
40 NSS

1 FUEL HOSE Roll Over Valve Vent
1 BREATHER Filter Fuel Tank Vent
2 HOSE CLAMP #8, 1/2", Spring

1 CLAMP 5/8", Insul, 5/16" Bolt

1 FLANGE NUT M8 x 1.25, Flg, CI 8

1 NOT SERVICED SEPARATELY PIPE ASSEMBLY,
Fuel Supply/Return; Inclin 34

1 PIPE Fuel Supply/Return
1 CHAIN (AG) Fuel Cap Tether Chain Assy

1 HOSE CLAMP #12, 0.69"/1.25", Type F Worm Gear,
Stainless

1 REDUCER

1 DRAIN PLUG

1 NOT SERVICED SEPARATELY O-ring; Inclin 1
1 NOT SERVICED SEPARATELY Insert; Inclinl

MAGNUM 235
MAGNUM 260
MAGNUM 290
MAGNUM 315




10.216.Al

03

pl

9/2013

FUEL TANK SUPPORTS, POWERSHIFT




10.216.Al 03 | pl

9/2013

FUEL TANK SUPPORTS, POWERSHIFT

REF FN PART NUMBER

YR/SN

QTY DESCRIPTION

=

84374832
84181555
857-10075
825-2410
844-10030
844-12025
84181556
84181557
857-10025

©oo~NOOThWN

1 SUPPORT Assembly, Fuel Tanks

1 BRACKET, SUPPORTING Right Hand, Rear
4 BOLT Hvy Hex, M10 x 75mm, CI 10.9

4 FLANGE NUT M10 x 1.5, Flg, CI 8

2 BOLT Hvy Hex, M10 x 30mm, CI 8.8

5 BOLT Hvy Hex, M12 x 25mm, Cl 8.8

1 STRAP

1 BRACKET, SUPPORTING Left Hand, Rear
2 BOLT Hvy Hex, M10 x 25mm, CI 10.9

MAGNUM 235
MAGNUM 260
MAGNUM 290
MAGNUM 315




9/2013

pl

04

10.216.Al
FUEL TANK SUPPORTS, POWERSHIFT




10.216.Al 04 pl [9/2013

FUEL TANK SUPPORTS, POWERSHIFT

REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 84536041 1 SUPPORT Assy, Fuel Tank Powershift And CVT
2 84181555 1 BRACKET, SUPPORTING Right Fuel Tank
3 857-10075 4 BOLT Hvy Hex, M10 x 75mm, CI 10.9
4 825-2410 7 FLANGE NUT M10 x 1.5, Flg, CI 8
5 844-10030 2 BOLT Hvy Hex, M10 x 30mm, CI 8.8
6 844-12025 9 BOLT Hvy Hex, M12 x 25mm, ClI 8.8
7 857-10025 2 BOLT Hvy Hex, M10 x 25mm, CI 10.9
8 84425572 1 BRACKET LH Rear To Axle Carrier
9 84181556 1 STRAP LH Rear PS
10 84531940 2 SUPPORT Front To Dropbox
11 84536050 1 SUPPORT Assy, Fuel Tanks PS
12 844-10065 3 BOLT Hvy Hex, M10 x 65mm, CI 8.8
MAGNUM 235
MAGNUM 260
MAGNUM 290
MAGNUM 315




9/2013

pl

05

10.216.Al
FUEL TANK SUPPORTS




10.216.Al 05 pl [9/2013

FUEL TANK SUPPORTS

REF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84536041 1 SUPPORT Support Assy, Fuel Tanks PS and CVT

2 84536047 1 SUPPORT Support WA CVT Fuel Tanks

3 84253349 1 BRACKET Bracket, RH Rear CVT

4 857-10075 5 BOLT Hvy Hex, M10 x 75mm, CI 10.9 Bolt, Flange
M10X75 10.9 ZND

5 825-2410 5 FLANGE NUT M10 x 1.5, Flg, CI 8 Nut, Hex Flange
M10 Class8 ZND

6 84253398 1 BRACKET Bracket, LH Rear CVT

7 84425572 1 BRACKET Bracket, LH Rear To Axle Carrier

8 857-10025

9 844-12025

10 84531940
11 84227693
12 829-1412
13 84253788
14 844-10025

2 BOLT Hvy Hex, M10 x 25mm, CI 10.9 Bolt, Flange
M10X25 Full 10.9 ZND

12 BOLT Hvy Hex, M12 x 25mm, CI 8.8 Bolt, Flange
M12X25 Full 8.8 ZND

2 SUPPORT Support, Front To Dropbox
1 CARRIAGE BOLT M12X65 8.8

1 NUT M12, CI 10

1 BRACKET Fuel Tank Hold Down

2 BOLT Hvy Hex, M10 x 25mm, Cl 8.8

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




10.216.Al

06

pl

9/2013

FUEL TANK & ASSOCIATED PARTS, CVT, T4




10.216.Al 06 pl [9/2013

FUEL TANK & ASSOCIATED PARTS, CVT, T4

QTY DESCRIPTION

REF FN PART NUMBER YR/SN

1 84377607
2 87752134
3 86625021
4 84419237
5 84290919
6 84290920
7 L115548

8 84561144
9 87731275

10 84546017
11 84416988
12 84197988
13 84197990
14 84194645
15 844-10025
16 214-1410
17 214-1412
18 844-10020
19 84237523
20 440-11020
21 86509828
22 440-11010
23 87537695
24 275800A1
25 255094A1
26 275801A1
27 214-1308
28 87433010
29 825-2408

1 FUEL TANK RH; Incl2-4
1 REDUCER Bushing

1 HOSE CLAMP #12, 0.69"/1.25", Type F Worm Gear,
Stainless

1 INSULATION Bottom RH
1 SHIELD Heat, Sticker RH Fuel Tank, Outer
6 SHIELD Heat, Sticker RH Fuel Tank, Inner
2 CLAMP Hose, 2.250/3.125
1 FUEL TANK LH; Incl9-10
1 CAP
1 CHAIN (AG) Assy, Fuel Cap Tether
1 FUEL HOSE Tank Air Cross Over
1 FUEL HOSE Supply
1 FUEL HOSE Return
1 PIPE Assy, Fuel Supply/Return
6 BOLT Hvy Hex, M10 x 25mm, Cl 8.8
2 HOSE CLAMP #10, 0.56/1.06 Type F Worm
2 HOSE CLAMP #12, 0.69/1.25 Type F Worm
4 BOLT Hvy Hex, M10 x 20mm, CI 8.8
1 SENSOR Fuel Tank Level
5 SCREW Cross Pan Hd, #10-24 x 1 1/4"
10 LOCK WASHER M5
5 SCREW Cross Pan Hd, #10-24 x 5/8"
2 GASKET Fuel Sender
1 VALVE STEM Roll Over
1 GROMMET Roll Over Vavle
1 FUEL HOSE Roll Over Vavle Vent
2 HOSE CLAMP #8, 1/2", Spring
1 BREATHER Fuel Tank
1 FLANGE NUT M8 x 1.25, Flg, CI 8

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




10.216.Al

06

p2

9/2013

FUEL TANK & ASSOCIATED PARTS, CVT, T4




10.216.Al 06 p2 |9/2013

FUEL TANK & ASSOCIATED PARTS, CVT, T4

REF FN PART NUMBER

YR/SN

QTY DESCRIPTION

30
31
32
33
34
35
36

515-22159
243779A4
87752135
394133A1
84396884
84268269
844-10020

1 CLAMP 5/8", Insul, 5/16" Bolt

3 LARGE PLATE Tuel Tank Outer Lock Down
1 DRAIN PLUG

2 KNOB Battery Cover

1 COVER Fuse Box

1 BRACKET Fuse Block Mounting

2 BOLT Hvy Hex, M10 x 20mm, CI 8.8

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




9/2013

pl

07

10.216.Al
FUEL TANK & ASSOCIATED PARTS, CVT, T2




10.216.Al 07 pl [9/2013

FUEL TANK & ASSOCIATED PARTS, CVT, T2

REF FN PART NUMBER

QTY DESCRIPTION

1
2
3

© 0o ~NO O~

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28

84377607
87752134
86625021

87752135
84290919
84290920
L115548

84561144
87731275

84546017
84416988
84197988
84197990
84194645
844-10025
214-1410
214-1412
84267334
84237523
440-11020
86509828
440-11010
87537695
275800A1
255094A1
275801A1
214-1308
87433010

1 FUEL TANK RH; Incl2-4
1 REDUCER Bushing

1 HOSE CLAMP #12, 0.69"/1.25", Type F Worm Gear,
Stainless

1 DRAIN PLUG Fuel Tank

1 SHIELD Heat, Sticker RH Fuel Tank, Outer
6 SHIELD Heat, Sticker RH Fuel Tank, Inner
2 CLAMP Hose, 2.250/3.125

1 FUEL TANK LH; Incl9-10

1 CAP Non-Vented; Comes With 2 Keys That Are
NSS

1 CHAIN (AG) Assy, Fuel Cap Tether
1 FUEL HOSE Tank Air Cross Over
1 FUEL HOSE Supply
1 FUEL HOSE Return
1 PIPE Assy, Fuel Supply/Return
6 BOLT Hvy Hex, M10 x 25mm, Cl 8.8
2 HOSE CLAMP #10, 0.56/1.06 Type F Worm
2 HOSE CLAMP #12, 0.69/1.25 Type F Worm
1 PLATE
1 SENSOR Fuel Tank Level
5 SCREW Cross Pan Hd, #10-24 x 1 1/4"
10 LOCK WASHER M5
5 SCREW Cross Pan Hd, #10-24 x 5/8"
2 GASKET Fuel Sender
1 VALVE STEM Roll Over
1 GROMMET Roll Over Vavle
1 FUEL HOSE Roll Over Vavle Vent
2 HOSE CLAMP #8, 1/2", Spring
1 BREATHER Fuel Tank

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




9/2013

p2

07

10.216.Al
FUEL TANK & ASSOCIATED PARTS, CVT, T2




10.216.Al 07 p2 |9/2013

FUEL TANK & ASSOCIATED PARTS, CVT, T2

REF FN PART NUMBER YR/SN

QTY DESCRIPTION

29 825-2408
30 515-22159
31 243779A4
32 84253788
33 614-12025
34 895-15010
35 627-10020
36 515-24444
37 84419237

1 FLANGE NUT M8 x 1.25, Flg, CI 8

1 CLAMP 5/8", Insul, 5/16" Bolt

3 LARGE PLATE Tuel Tank Outer Lock Down

1 BRACKET

3 BOLT Hex, M12 x 1.75 x 25mm, CI 8.8, Full Thd
2 WASHER M11 x 24 x 2

2 BOLT Hex, M10 x 1.5 x 20mm, CI 10.9, Full Thd
1 CLAMP 1 3/4", Insul, 7/16" Bolt

1 INSULATION Bottom RH

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




10.216.BA

01

pl

9/2013

FUEL LINE WITHOUT FUEL SEPARATOR FILTER




10.216.BA 01 pl [9/2013

FUEL LINE WITHOUT FUEL SEPARATOR FILTER

REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 87485456 1 ADAPTER M14/JIC 37 FLR
2 84486921 1 HOSE Fuel Supply

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




9/2013

pl

10.220.AA
FOOT THROTTLE




10.220.AA pl [9/2013

FOOT THROTTLE
REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 84129020 1 SENSOR Foot Throttle
2 473321C1 3 CABLE TIE .098" x 8"
3 84534429 1 FRAME Assy Foot Throttle Control; Incl 21
4 84534144 1 LEVER Lever Assy Foot Throtle Control
5 446488A1 1 TUBE
6 297853A2 1 PEDAL
7 255291A1 1 PIN
8 256776A1 1 SPRING
9 895-11005 4 WASHER M5x10x 1
10 800-435 2 CIRCLIP M5
11 1533540C1 2 BUSHING
12 895-11012 1 WASHER M13.5x24x 2.5
13 248913A2 1 SPRING
14 825-2408 3 FLANGE NUT M8 x 1.25, Flg, CI 8
15 838-3528 1 PIN M5 x 28, Coiled
16 800-316 1 CIRCLIP M6
17 832-10405 2 NUT M5x.8,CI8
18 840-1510 2 SCREW Pan, M5 x 10mm, Cl 4.8
19 614-6012 2 BOLT Hex, M6 x 1 x 12mm, CI 8.8, Full Thd
20 892-11006 2 LOCK WASHER M6
21 896-10008 1 WASHER M8 x 17.5x 2, HT
22 84124118 1 BRACKET
23 84124117 1 ROD
24 60-2404T1 1 RETAINER
25 84535308 1 PIVOT Pivot Foot Throtle Control
26 495-81020 1 WASHER 17/32" x 1" x .030"
27 87681226 1 WASHER

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




9/2013

pl

01

10.254.Al
EXHAUST SYSTEM, T4




10.254 Al 01 pl [9/2013

EXHAUST SYSTEM, T4

REF FN PART NUMBER

QTY DESCRIPTION

1 1 84328266
1 2 84325387

2 895-11008
3 844-10025
4 84413415
5 84350134
6 87477184
7 84358935
8 84422745
9 87482353
10 84347548
11 895-25008
12 84289019
13 614-8030

14 84475530
15 825-2410

16 844-8060

17 825-2412

18 84347622
19 84417018
20 515-2495

21 84377636
22 84377642
23 84377644
24 87675525
25 829-2412

26 84417017
27 84347554
28 84347557

(1) 235, 260, 290, 315
(2) 340

1 MUFFLER 21L

1 MUFFLER 24L

5 WASHER M8 x 16 x 1.6

1 BOLT Hvy Hex, M10 x 25mm, CIl 8.8

1 BRACKET SCR Cover Ring

1 BRACKET NOX Sensor Mounting
11 STUD M12x15x30 8.8 DIN939

1 EXHAUST SYSTEM PIPE Curved

1 SENSOR NOx

2 SENSOR Temperature, SCR

1 BRACKET SCR Canister Support

7 WASHER M8 x 20 x 1.6

1 CLAMP Exhaust Stack, 132.33 Dia.

1 BOLT Hex, M8 x 1.25 x 30mm, CI 8.8, Full Thd
1 PLATE SCR Canister Support

2 FLANGE NUT M10 x 1.5, Flg, CI 8

4 BOLT Hvy Hex, M8 x 60mm, CI 8.8
11 FLANGE NUT M12 x 1.75, Flg, CI 8

1 STRAP Daosing Tube Support

1 BRACKET Inner Vertical SCR Cover Mount
1 CLAMP 3/8", Insul, 7/16" Bolt

1 COVER SCR w/Inserts

1 HEAT SHIELD Upper

1 HEAT SHIELD Lower
11 SCREW HHSC, M8x20 12.9

4 FLANGE NUT M12 x 1.75, Flg, Cl 10

1 BRACKET Outer Horizontal SCR Cover Mount
1 PLATE SCR Canister Support

1 STRAP

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




9/2013

p2

01

10.254.Al
EXHAUST SYSTEM, T4




10.254 Al 01 p2 |9/2013

EXHAUST SYSTEM, T4

REF FN PART NUMBER

YR/SN

QTY DESCRIPTION

29 87695427

30 291207C1
31 84349222
32 84359493
33 47451740

4 CARRIAGE BOLT Sht Sg Nk, M12 x 35mm, Cl 10.9,
Full Thd Carriage M12x35 10.9

2 CLAMP 15.5"

1 GASKET Exhaust

1 CLAMP 4 SCR Connection
1 INSULATION Exhaust

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




9/2013

pl

02

10.254.Al
EXHAUST SYSTEM, T4




10.254 Al 02 pl [9/2013

EXHAUST SYSTEM, T4

REF FN PART NUMBER

YR/SN

QTY DESCRIPTION

1 84349222
2 84367599
2 84557665
3 84246892

84246892R

84246892C
84246892R

w

84246892C
84405007
87487061
84247021

(o208 IR SN @]

825-2408

864-12035
84583207
10 844-10020
11 86588450
12 14305821
13 84359493
14 830-60010
15 84324608
16 NSS

17 84366840
18 84557662
19 84223716
20 84247272

© 00

1 GASKET Exhaust
1 TUBE Dosing; Incl 16 - 17
1 TUBE Dosing; Incl 16 - 17; Use with 84557662

1 MODULE Electric Control Unit, DENOX2 Urea
Supply, Incl 20 - 22

1 MODULE MAGNUM 235, MAGNUM 260, MAGNUM
290, MAGNUM 315, MAGNUM 340, All TIER 4A

MODULE Return Number

1 MODULE Remanufactured, For N.A. only (Not
Shown)

1 MODULE Core, For N.A. only (Not Shown)
1 SUPPORT DENOX Module
1 CLAMP Exhaust

1 MODULE Dosing Injector Denox2; 6kg/h Dosing
Valve

4 FLANGE NUT M8 x 1.25, Flg, CI 8

3 HEX SOC SCREW M12 x 35mm, CI 8.8

1 HEAT SHIELD Shield, Heat w/ Exhaust

1 BOLT Hvy Hex, M10 x 20mm, Cl 8.8

3 WASHER M6 x 12 x 1.6 Thk

3 HEX SOC SCREW Hex Soc Hd, M6 x 40, 8.8
1 CLAMP

1 NUT

4 SHOCK ABSORBER

1 NOT SERVICED SEPARATELY Tube, Inclin 2
1 HEAT SHIELD Inclin 2, Blanket

1 TUBE With Flex

1 CLAMP V-Band, 4.75 Dia.

1 FUEL FILTER DEF In-line

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




9/2013

p2

02

10.254.Al
EXHAUST SYSTEM, T4




10.254 Al 02 p2 |9/2013

EXHAUST SYSTEM, T4

REF FN PART NUMBER

YR/SN

QTY DESCRIPTION

21 84254852
22 47401714

1 FUEL FILTER Service Kit
1 FILTER HEAD

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




10.254.Al

03

pl

9/2013

EXHAUST SYSTEM, T2




10.254.Al 03 | pl

9/2013

EXHAUST SYSTEM, T2

REF FN PART NUMBER

QTY DESCRIPTION

1 84336315
2 84286980
2 84557664
3 84347539
4 87487061
5 84289019
6 84347622
7 87477184
8 854-10030
9 84347548
10 829-2410
11 84377636
12 84377642
13 84377644
14 895-11008
15 87675525
16 844-12030
17 84347554
18 84583207
19 844-10020
20 87695427

21 829-2412
22 84347557
23 854-12025
24 84413415
25 84359493
26 87477184
27 84358935

1 MUFFLER
1 TUBE
1 TUBE
1 PLATE SCR Canister Support
1 CLAMP
1 CLAMP
1 STRAP
4 STUD
1 BOLT Hvy Hex, M10 x 30mm, Cl 10.9
1 BRACKET
2 FLANGE NUT M10 x 1.5, Flg, Cl 10
1 COVER
1 HEAT SHIELD Upper
1 HEAT SHIELD Lower
5 WASHER M8 x 16 x 1.6
10 SCREW
3 BOLT Hvy Hex, M12 x 30mm, CI 8.8
1 PLATE
1 HEAT SHIELD Shield, Heat w/ Exhaust
1 BOLT Hvy Hex, M10 x 20mm, Cl 8.8

4 CARRIAGE BOLT Sht Sg Nk, M12 x 35mm, CI 10.9,

Full Thd
12 FLANGE NUT M12 x 1.75, Flg, Cl 10
1 STRAP
3 BOLT Hvy Hex, M12 x 25mm, Cl 10.9
1 BRACKET SCR Stack
1 CLAMP
4 STUD

1 EXHAUST SYSTEM PIPE Exhaust Stack

260 MAGNUM 290
340 MAGNUM 370

MAGNUM 235 MAGNUM
MAGNUM 315 MAGNUM







10.310.AA pl [9/2013

AFTERCOOLER

REF FN PART NUMBER

QTY DESCRIPTION

© oo ~NOOThWNPEF

NNNNNNRPRRRPRPRRERRRERR
ORWNRFPOO®ONOUDMWNIERO

84345657
J918685
J008465
J883284
JO69053
84174187
84213431
87304473
87304472
238-6240
87304529
84174189
84174188
84213432
L116820
L124635
895-25008
844-8020
84281030
895-11008
87360874
84267360
255212A1
1347127C1
825-2408

1 INTERCOOLER

1 PIPE

1 PLUG

1 O-RING 2.342" ID

1 CLAMP

2 INTAKE AIR HOSE

1 AIR INTAKE TUBE

1 AIR INTAKE TUBE

1 ELBOW

1 O-RING -240, 90 Duro, 3.734" ID x .139" Thk
1 SPECIAL CLAMP

1 INTAKE AIR HOSE

1 INTAKE AIR HOSE

1 TUBE

6 CLAMP

2 HOSE CLAMP

4 WASHER M8 x 20 x 1.6

4 BOLT Hvy Hex, M8 x 20mm, CI 8.8
1 PLATE

4 WASHER M8 x 16 x 1.6

4 HEX SOC SCREW M8 x 1.25 x 16mm, CI| 8.8
1 SEAL

1 CLAMP

1 PLATE

1 FLANGE NUT M8 x 1.25, Flg, CI 8

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




01 pl |9/2013

10.400.BE

= o
— =
o - ES
> o o o —
O #
—
()
—_ =
= o oo N N3
= -
[
\ )
L o / /.-
e =
2 o
A . N . 8 -
. . °
.
L4 !‘
-] e . % =
<
— S
o
o
‘ ==} .

o =
~a a
\~\ = o> oo
/ o> ca ea
».
~ o
o —
— = o co
N en ca =S
—)
u
L]
.
.

J

/




10.400.BE 01 pl [9/2013

RADIATOR & SHROUD

REF FN PART NUMBER

YR/SN QTY DESCRIPTION

© oo ~NOOThWNPEF

WWWWNDNDNNNNMNNNNMNNRPRPERPRPEPERPRPRPERPRPRERRE
WNPFPOOO~NODUOUPR~AWNPFPOOO~NOOOUPDMWDNEO

84262310
81465471
578384
79111815
84326466
84302509
84302508
806-8020
84175442
84287010
87016119
87307909
84468193
84370945
86017630
87700737
84256805
84282099
84169544
84169543
84256577
84245381
84169525
87724950
844-12025
84384111
84384113
84244058
495-81148
825-2410
84288717
844-8020
84340334

1 RADIATOR 5 Row
1 DRAINCOCK/TAP SUPPLY Drain Cock
1 ELBOW 90°, 9/16"-18, 37° x 1/4"-18, NPTF
4 PLUG
1 BRACKET Hood Latch
1 SEAL CAC, Cold Side
1 SEAL CAC, Hot Side
2 BOLT Hex, M8 x 1.25 x 20mm, CI 10.9
2 SPACER FCC
1 TRIM Edge, Black
6 STUD Weld, M10 x 40
2 GROMMET .688ID x 1.00 Grv
1 BRACKET LH, Hood Seal
1 BRACKET RH, Hood Seal
1 HITCH PIN 3/8" Dia.
4 CLIP Pin
4 PIN Radiator
2 BRACKET Bracket, FCC Hinge
1 SEAL Radiator
2 SEAL Charge Air Cooler
1 SEAL Charge Air Cooler
1 SUPPORT Assembly; Inc. 11
1 SEAL Bottom Plate
4 SEAL Cooling Module Baseplate
4 BOLT Hvy Hex, M12 x 25mm, CI 8.8
1 SUPPORT Assembly, Left Hand
1 SUPPORT Assembly, Right Hand
6 RUBBER MOUNTING ISO
6 WASHER 7/16" x 1 1/4" x .134"
6 FLANGE NUT M10 x 1.5, Flg, CI 8
1 BRACKET With Hood Latch
16 BOLT Hvy Hex, M8 x 20mm, Cl 8.8
1 SEAL

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




01 p2 |9/2013

10.400.BE

= o
— =
o - ES
> o o o —
O #
—
()
—_ =
= o oo N N3
= -
[
\ )
L o / /.-
e =
2 o
A . N . 8 -
. . °
.
L4 !‘
-] e . % =
<
— S
o
o
‘ ==} .

o =
~a a
\~\ = o> oo
/ o> ca ea
».
~ o
o —
— = o co
N en ca =S
—)
u
L]
.
.

J

/




10.400.BE 01 p2 |9/2013

RADIATOR & SHROUD

REF FN PART NUMBER YR/SN QTY DESCRIPTION
34 84169540 2 SEAL Radiator
35 825-2408 2 FLANGE NUT M8 x 1.25, Flg, CI 8
36 14508087 2 PLUG Retaining Lip Typ B M40, Rubber Black

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




9/2013

pl

02

10.400.BE
RADIATOR MOUNTING PARTS AND PLUMBING

34

2

=S}
—

Vwefm@

B

— N o o e o

AV
. \Mw S

by =




10.400.BE 02 pl [9/2013

RADIATOR MOUNTING PARTS AND PLUMBING

REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 L115548 6 CLAMP Hose 2.250/3.125
2 433405A1 1 RADIATOR HOSE 56.40 mm ID x 100.00, SAE J20
or SAE 20R4 CLASS D1 Engine Outlet
3 84337923 1 TUBE Upper Radiator
4 82019588 1 COOLANT EXPANSION RESERVOIR
5 84172565 1 CAP Degas Bottle 1.5 Bar
6 844-8030 1 BOLT Hvy Hex, M8 x 30mm, Cl 8.8
7 84293591 1 RADIATOR HOSE Lower, Deaeration
8 84178842 1 RADIATOR HOSE Lower, Deaeration
9 84277810 1 TUBE
10 84309338 1 HYD. TUBE Deaeration
11 84268819 1 RADIATOR HOSE Deaeration
12 NSS 1 NOT SERVICED SEPARATELY Bracket
13 87487834 3 CLAMP Hose, 16 1.50/0.81 F SST 300
14 217-398 1 FITTING 3/4" Hose x 7/8"-14 ORB, Beaded
15 84361235 2 HOSE Radiator, Deaeration
16 84361222 1 HOSE Radiator, Deaeration
17 84361220 1 HOSE Radiator, Deaeration
18 84361218 1 HOSE Radiator
19 86637701 1 HOSE CLAMP #8, 1/2", Spring
20 87589798 1 HOSE CLAMP 0.5"
21 1348264C1 10 HOSE CLAMP
22 214-3248 2 HOSE CLAMP 2.25/3.125 HD Worm, W/liner
23 217-151 1 FITTING 3/8" Hose X 1/4" NPTF Beaded
24 87381277 1 HOSE Coolant
25 84362319 1 RADIATOR HOSE Outlet
26 825-2408 2 FLANGE NUT M8 x 1.25, Flg, CI 8
27 84276099 1 BOTTLE Coolant Recovery
28 238903A1 1 FILLER CAP Coolant Recovery Bottle
29 242070A1 1 HOSE 7.90 mm ID x 450.00 mm, SAE 30R7

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




9/2013

p2

02

10.400.BE
RADIATOR MOUNTING PARTS AND PLUMBING

34

2

=S}
—

Vwefm@

B

— N o o e o

AV
. \Mw S

by =




10.400.BE 02 p2 |9/2013

RADIATOR MOUNTING PARTS AND PLUMBING

REF FN PART NUMBER YR/SN QTY DESCRIPTION
30 214-1308 1 HOSE CLAMP #8, 1/2", Spring
31 13605811 1 SPACER 8.50mm ID x 18.00mm OD x 10.00mm,
STL, ZND
32 86637978 1 CLAMP P, 9.50mm, Insul, 5/16" Bolt
33 313445C1 1 CLAMP
34 844-8025 1 BOLT Hvy Hex, M8 x 25mm, Cl 8.8
35 123949A1 1 TEE Beaded Tube
36 516-22127 1 CLAMP J, 9/16" Insul, 5/16" Bolt
37 118576A1 1 CLAMP Tube
38 1347127C1 1 PLATE Tube Clamp
39 84358941 1 NIPPLE 1/4"
40 86991007 1 CABLE TIE CABLE STRAP 509 Ig.
41 83946774 2 DECAL Vehicle Warning, Right Hand

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




9/2013

pl

01

10.414.AC

VISCOUS FAN DRIVE - FPTO READY

10.414.AC 02

29




10.414.AC 01 pl [9/2013

VISCOUS FAN DRIVE - FPTO READY

REF FN PART NUMBER

QTY DESCRIPTION

© oo ~NOOThWNPEF

NNRNNNNNNRPRREPRRERRPRRRE
NOUBRWNRPROOOMNOOUDMWNIERO

NN
©

84338522
84465306
84465305
84328739
84299873
84403355
84402629
84403352
844-8045
84299865
627-8020
84416325
829-1308
895-15008
84546910
84563487
844-8020
84244058
87340323
L11541
515-2295
825-2408
844-8016
627-12045
896-11012
84299866
811-8030

895-25008
84328749

1 SUPPORT Viscous Fan Drive

2 BOLT M10x 35

2 BOLT M10x 25

1 PULLEY

1 BELT PK10 1100mm

1 PULLEY Assy, Viscous Fan Drive; Incl. Refs. 7 - 8
1 PULLEY

1 CUP PLUG 1-3/4 SST PLN

6 BOLT Hvy Hex, M8 x 45mm, CI 8.8

1 FAN Cooling Module

6 BOLT Hex, M8 x 1.25 x 20mm, CI 10.9, Full Thd
1 DRIVE Drive, Electronic

4 NUT M8, CI 10
10 WASHER M8 x 20 x 1.6

1 SHROUD Fan

1 TROUGH Front PTO

9 BOLT Hvy Hex, M8 x 20mm, Cl 8.8

2 RUBBER MOUNTING 1ISO

1 BRACKET Harness Clip

1 CABLE TIE 4.80mm W x 187.30mm L, Nylon

1 CLAMP 3/8", Insul, 5/16" Bolt

3 FLANGE NUT M8 x 1.25, Flg, CI 8

1 BOLT Hvy Hex, M8 x 16mm, Cl 8.8

4 BOLT Hex, M12 x 1.75 x 45mm, CI 10.9, Full Thd
4 WASHER M13.5x24.5x 3, HT

1 TENSIONER

2 CARRIAGE BOLT Sht Sq Nk, M8 x 1.25 x 30mm, CI
8.8

2 WASHER M8 x 20 x 1.6
1 SUPPORT Assy, Viscous Fan Drive

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




9/2013

p2

01

10.414.AC

VISCOUS FAN DRIVE - FPTO READY

10.414.AC 02

29




10.414.AC 01 p2 |9/2013

VISCOUS FAN DRIVE - FPTO READY

REF FN PART NUMBER

YR/SN QTY DESCRIPTION

30
31
32
33
34
35
36

895-15010
829-1310
87316174
829-2410
87016605
495-81140
827-10080

3 WASHER M11 x 24 x 2

2 NUT M10, CI 10

4 BOLT M14 x 50 10.9 ZND

6 FLANGE NUT M10 x 1.5, Flg, Cl 10

4 WASHER M14 x 28 x 2.5

2 WASHER 13/32" x 1 1/4" x .060"

1 BOLT Hex, M10 x 1.5 x 80mm, CI 10.9

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




10.414.AC

02

pl

9/2013

SUPPORT ASSY, VISCOUS FAN DRIVE - FPTO READY




10.414.AC 02 pl [9/2013

SUPPORT ASSY, VISCOUS FAN DRIVE - FPTO READY

REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 84328749 1 SUPPORT Assy, Viscous Fan Drive; Incl. Refs. 2 -9
2 86539148 1 CAP
3 837-8030 2 DOWEL M8 x 30
4 800-5135 1 SNAP RING M35, Ext, Hvy
5 84330349 6 STUD Double Ended

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




10.414.AC 03 pl |9/2013

VISCOUS FAN DRIVE, ELECTRONIC WITHOUT FPTO

55.622.05 25

12
5

b
8
1
1
9




10.414.AC 03 pl [9/2013

VISCOUS FAN DRIVE, ELECTRONIC WITHOUT FPTO

REF FN PART NUMBER

QTY DESCRIPTION

© oo ~NOOThWNPEF

PR R RERPRERRPR R
O~NOOURANWNERO

19
20
21
22
23
24
25

26
27
28
29
30

84570275
84195787
84424389
84388504
84289375
84257945
87345929
814-10080
84465305
84289380
84238738
87342153
86625255
337476
84289469
84563486
844-8020
811-8030

895-25008
825-2408
84465306
87015284
864-8020
895-15008
NSS

863-12080
84278713
84397784
627-8020
829-1408

1 SUPPORT See Figure 55.622.04
1 PULLEY
1 SHAFT Cooling Fan
12 SCREW SOC HD, M8X25 12.9
1 SUPPORT Fan
1 BELT
1 BELT TENSIONER
1 BOLT Hex, M10 x 1.5 x 80mm, CI 8.8
2 BOLT Flange, M10x25 10.9
1 SUPPORT Shroud
4 SPACER 5/8 tube .472"
4 SPACER 5/8 tube .250"
6 WASHER M13.5x 24.5x 3, HT
6 BOLT Hex, M12 x 1.75 x 50mm, CI 10.9
1 SHROUD Fan
1 TROUGH Trough
13 BOLT Hvy Hex, M8 x 20mm, CI| 8.8

2 CARRIAGE BOLT Sht Sg Nk, M8 x 1.25 x 30mm, CI
8.8

4 WASHER M8 x 20 x 1.6

4 FLANGE NUT M8 x 1.25, Fig, CI 8

2 BOLT Flange, M10x35 10.9

6 WASHER M8 x 21.5 x 2.5, HT

6 HEX SOC SCREW M8 x 20mm, CI 8.8
14 WASHER M8 x 20 x 1.6

1 NOT SERVICED SEPARATELY Order Components
Separately; See Figure 55.622.05

1 HEX SOC SCREW M12 x 80mm, Cl 12.9

1 FAN Cooling Module

1 DRIVE Electronic

6 BOLT Hex, M8 x 1.25 x 20mm, CI 10.9, Full Thd
8 NUT M8, CI 10

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




10.414.AC 03 p2 |9/2013

VISCOUS FAN DRIVE, ELECTRONIC WITHOUT FPTO

55.622.05 25

12
5

b
8
1
1
9




10.414.AC 03 p2 |9/2013

VISCOUS FAN DRIVE, ELECTRONIC WITHOUT FPTO

REF FN PART NUMBER YR/SN

QTY DESCRIPTION

31 133738A1
32 515-2295
33 L11541

34 84244058
35 495-81148
36 825-2410
37 84482909
38 895-11012
39 614-12025
40 495-81140

1 CLIP OpenlJ
1 CLAMP 3/8", Insul, 5/16" Bolt

1 CABLE TIE 4.80mm W x 187.30mm L, Nylon
CABLE STRAP 15mm dia, Black Nylon

2 RUBBER MOUNTING ISO

2 WASHER 7/16" x 1 1/4" x .134"

2 FLANGE NUT M10 x 1.5, Flg, CI 8

1 BRACKET Belt Guide

2 WASHER M13.5x 24 x 2.5

2 BOLT Hex, M12 x 1.75 x 25mm, CI 8.8, Full Thd
2 WASHER 13/32" x 1 1/4" x .060"

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




10.414.AC 04 pl |9/2013

SSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSSS




10.414.AC

04

pl

9/2013

SUPPORT ASSY, VISCOUS FAN DRIVE, WITHOUT FPTO

REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 84570275 1 SUPPORT
2 84325516 1 PULLEY
3 895-11010 6 WASHER M10 x 20 x 2
4 627-10035 6 BOLT Hex, M10 x 1.5 x 35mm, CI 10.9, Full Thd
5 87840523 1 COVER
6 87840244 1 PULLEY Belt Idler
7 87840420 1 COVER
8 87575621 1 BOLT Hex Flg, M12 x 1.75 x 45.20mm, CI 8.8
9 8409215 1 CIRCLIP

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




9/2013

pl

05

10.414.AC

SUPPORT ASSY, VISCOUS FAN DRIVE




10.414.AC 05 pl [9/2013

SUPPORT ASSY, VISCOUS FAN DRIVE

REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 84278718 1 SUPPORT Bearing
2 84260416 2 BALL BEARING
3 84278717 1 SHAFT Fan Support
4 84281188 1 SPACER Viscous Fan Drive

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




10.500.AA

pl

9/2013

SCR TANK ASSY




10.500.AA pl [9/2013

SCR TANK ASSY

REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 84277926 1 TANK Urea
2 84186232 1 RING Filler Neck, Urea Tank
3 87483158 1 NECK FILLER Urea Tank
4 84417303 4 HEX SOC SCREW M4 x 0.5 x 12 Full SST
5 84206552 1 FILLER CAP Urea Tank
6 84171379 1 SENDER UNIT Urea Tank; Incl O-rings NSS

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




9/2013

pl

01

10.500.AD
SCR COMPONENTS




10.500.AD 01 pl [9/2013

SCR COMPONENTS

REF FN PART NUMBER

QTY DESCRIPTION

© oo ~NOOThWNPEF

NMNNNMNNNNNMNRPRRPRRPEPERPRRRRERERRR
OUBRNWNRERO®OOOO®OW®OM®O®~NODUT AWNERO

84351928
84263625
84182163
84213132
1348264C1
84205720
84263397
87547587
84287023
844-8060
84213129
84247272
84206486
84493878
895-15008
614-8016
84254852
84171379
84171379R
84171379C
84246892
84246892R
84246892C
84284896
844-10020
84207201
86991007
84151635
338056A1
84178005

1 HOSE Urea, Components NSS

1 HOSE ASSY. Inline Filter Supply

1 FITTING

1 HOSE Urea Drain

2 HOSE CLAMP

3 PLATE Tank Joining

1 FLANGE BOLT M10 x 200 8.8

1 LOCK NUT Flange M10

1 BRACKET Urea Tank

3 BOLT Hvy Hex, M8 x 60mm, Cl 8.8

1 HEX SOCKET PLUG

1 FUEL FILTER Urea In-Line

1 BRACKET Urea Attaching

1 PLATE Fuel Sensor

4 WASHER M8 x 20 x 1.6

4 BOLT Hex, M8 x 1.25 x 16mm, CI 8.8, Full Thd
1 FUEL FILTER Element; DENOX2

1 SENDER UNIT Urea Tank

1 SENDER UNIT Remanufactured, For N.A. only
1 SENDER UNIT Core, For N.A. only

1 MODULE ECU, DENOX2

1 MODULE Remanufactured, For N.A. only
1 MODULE Core, For N.A. only

1 DECAL

2 BOLT Hvy Hex, M10 x 20mm, CI 8.8

1 STEM

2 CABLE TIE 509 mm (20 inchs) Long

1 HEATER VALVE Heater

1 FUSE Amber 40amp (Not Shown)

1 HOSE Fuel

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




10.500.AD 02

pl

9/2013

EEEEEEEEEEEEEEEEEEEEE




10.500.AD 02 pl [9/2013

UREA LINES - LIMP HOME KIT

REF FN PART NUMBER

YR/SN

QTY DESCRIPTION

1 84480359
2 84480269
3 84480337
4 84480332
5 84480339
6 84480341
7 84480342
8 84480343
9 84480345

10 84480346
11 84480348
12 84313865

13 84204487

14 84480352
15 84480354

16 84480355

17 84480356

1 SVC MAINTENANCE KIT UREA Lines - Limp Home
Service Kit - Incl 2 - 13

1 HOSE UREA Line - Tank to Pumping Module -
1500mm Length

1 HOSE UREA Line - Tank to Pumping Module -
5500mm Length

1 HOSE UREA Line - Pumping Module to Tank -
1500mm Length

1 HOSE UREALine - Pumping Module to Tank -
5500mm Length

1 HOSE UREA Line - Dosing Module to Pumping
Module - 1500mm Length

1 HOSE UREA Line - Dosing Module to Pumping
Module - 5500mm Length

1 HOSE UREA Line - Pumping Module to Dosing
Module - 1500mm Length

1 HOSE UREALine - Pumping Module to Dosing
Module - 1500mm Length

1 HOSE Coolant Line - 1410mm Length

1 HOSE Coolant Line - 5565mm Length

1 UNION SV246 Straight NG12 NW10 White -
Coolant Only

1 UNION SV246 Elbow NG12 NW10 White - Coolant
Only

1 UNION SV246 NG12NW10 - Coolant Only

1 UNION NORMA PS3 NW12-10-0 degree - Coolant
Only

1 FITTING NORMA PS3 NW12-10-90 degree -
Coolant Only

1 CLAMP Hose Clamp 12-22 - Coolant Only - (Not
Shown)

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




03 pl |9/2013

10.500.AD




10.500.AD 03 pl [9/2013

UREA LINES - SERVICE REPAIR KIT

REF FN PART NUMBER

YR/SN

QTY DESCRIPTION

1 84480652
2 84480597
3 84480598
4 84480599
5 84480600
6 87490214
7 84313865
8 84204487
9 84480352

10 84480354
11 84480355
12 84480356
13 84480601
14 84480613

15 84480615

16 84480616

17 84480617
18 84480618

1 SVC MAINTENANCE KIT UREA Lines - Service
Repair Kit - Incl 2 - 18

1 HOSE UREA Line - SV241 5/16" Elbow, Right &
Left Version

1 HOSE UREA Line - SV241 3/8" Elbow, Right & Left
Version

1 HOSE UREA Line - SV241 5/16" & 3/8" Staright

1 HOSE UREA Line - SV246 NG8 Black & White,
Opening Element

1 UNION Connector Set, Incl NW6 Conn., 2) Retaing
Clips & Instructions

1 UNION SV246 Staright NG12 NW10 White

1 UNION SV246 Elbow NG12 NW10 White

1 UNION SV246 NG12 NW10

1 UNION NORMA PS3 NW12 - 10-0 degree

1 FITTING NORMA PS3 NW12 - 10-90 degree

1 CLAMP Hose Clamp, 12-22

1 UNION Connector Tube, NW10 & Hose, 9 x 3.25

1 TUBE EPDM Tube, 9 x 3.25 for Coolant, 17000mm
Length

1 O-RING KIT O-Ring, 246 NG12 for Coolant Only
Bag, 20 pcs, Incl Instructions

1 O-RING KIT O-Ring, 246 NG8 for UREA Only Bag,
20 pcs. Incl Instructions

1 UNION 241 Connector Clip, 5/16"

1 UNION 241 Connector Clip, 3/8"

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




pl |9/2013

04

10.500.AD

UREA LINES - SERVICE TOOLS




10.500.AD 04 pl [9/2013

UREA LINES - SERVICE TOOLS

REF FN PART NUMBER

YR/SN

QTY DESCRIPTION

1 84480641

2 84480632
3 84153500
4 84480634
5 84153502
6 84153504
7 84480637
8 84480640

1 COMPLETE TOOL BOX UREA Lines Service Tools
-Incl2-8

1 TOOL Nylon Tube Mounting Pliers
1 TOOL Clamping Jaws for Tube MLT 8.8 x 1.4

1 TOOL Clamping Jaws for 8mm, 13mm &
Corrugated Tube NW10

1 TOOL Tooling Insert Collet for Connector NW6
1 TOOL Widening Spike for Tube MLT 8.8 x 1.4
1 TOOL Scissors, Nylon Tube (Not Shown)
1 TOOL Spare Scissor Blade (Not Shown)

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




SECTION INDEX

Main gearbox and drive

14.100.AR
14.100.AR
14.100.AR
14.100.AU
14.100.AU

PTO ASSY REDUCTION GEAR, DUAL SPEED

PTO ASSY REDUCTION GEAR, DUAL SPEED

POWER TAKE OFF ASSEMBLY, OUTPUT SHAFT, SINGLE SPEED
POWER TAKE OFF ASSEMBLY, INPUT SHAFT

POWER TAKE OFF ASSEMBLY, OUTPUT SHAFT, DUAL SPEED






14.100.AR

01

pl

9/2013

PTO ASSY REDUCTION GEAR, DUAL SPEED




14.100.AR 01 pl [9/2013

PTO ASSY REDUCTION GEAR, DUAL SPEED

REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 226040A2 1 DRIVE SHAFT IPTO Output 45mm 1000RPM
2 341418A2 1 SEAL Dust
3 84306932 3 BOLT M10X20
4 87656168 1 PLATE Outer Retainer
5 84306936 1 GEAR Inner Retainer
6 614-10020 4 BOLT Hex, M10 x 1.5 x 20mm, CI 8.8, Full Thd
7 87548197 1 SENSOR Dual Speed PTO
8 238-5115 1 O-RING -115, 70 Duro, .674" ID x .103" Thk
9 84567301 2 BOLT M12 x 190 10.9 PHC
10 293053A1 1 OIL SEAL
11 84567296 4 BOLT M12 x 205 10.9 PHC
12 87656553 1 HOUSING IPTO Output Bearing
13 14467380 2 O-RING 5.609" ID x 5.887" OD x 0.139"
14 828-12045 2 BOLT Hex, M12 x 1.75 x 45mm, Cl 10.9
15 253460A1 1 SHIM Kit
16 84521977 1 HOUSING Spacer, HD Dual Speed PTO
17 828-12070 2 BOLT Hex, M12 x 1.75 x 70mm, Cl 10.9 M12X70
18 87015540 4 BOLT Hex, M12 x 50mm, CI 10.9
19 226037A4 1 COVER IPTO Housing
20 A67327 1 BEARING CUP 120 mm OD x 25 mm
21 A67328 1 ROLLER BEARING 75 mm ID x 29.5 mm
22 84521975 1 SLEEVE IPTO Output

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




9/2013

pl

02

14.100.AR
PTO ASSY REDUCTION GEAR, DUAL SPEED

14.102.05 01
i
|
i
i
i
i
i
i




14.100.AR 02 pl [9/2013

PTO ASSY REDUCTION GEAR, DUAL SPEED

REF FN PART NUMBER YR/SN

QTY DESCRIPTION

1 84521978
2 226024A3
3 318641A1

326733A1

102-22318
226029A1

226028A2

323066A1

295066A1

10 100-21112
11 226031A2

12 38-32044

© 0o ~NO O~

13 330162A1
14 326731A1
15 198709A1
16 225810A1
17 628-10030

18 408252A1
19 139327C1
20 226035A1
21 138763C91
22 300084A1
23 226033A3
24 226034A2
25 38-21240
26 327172A1
27 243544A1

1 SPACER HD Dual Speed PTO
1 THRUST WASHER Fiber Thrust

1 BEARING ASSY 69.9935 mm ID x 78.0195 mm OD
X 24.625 mm

1 PINION IPTO Output Driven 38T

1 SNAP RING #318, 3.311, Int, Spiral

1 RING Quad Seal

1 PISTON IPTO Shift

1 SPRING Piston Return

1 SPRING WASHER Spring Support

1 SNAP RING 1.125", Int, #112 Swinging, 50mm Thick
1 SPROCKET IPTO Shift

1 PIN 5/16" x 2 3/4", Coiled Hvy Coiled Spring 5/16 x
2.750

2 NEEDLE BEARING

1 GEAR IPTO Output 29T

1 PROTECTION PLATE IPTO Driven Gear QOil
1 COVER IPTO Qil Shield

12 BOLT Hex, M10 x 1.5 x 30mm, CI 10.9, Full Thd
Drawbar

1 RING GEAR Drawbar Pin

4 CLIP Cover Retaining

2 THRUST WASHER Fiber Thrust

2 NEEDLE BEARING

1 SPACER Cluster Gear Bearings

1 PINION IPTO Output Cluster 34/24T

1 SHAFT Cluster Gear

1 PIN 3/16" x 2 1/2", Coiled Coiled Spring .187 x 2.500
1 SPACER Thrust Bearing

1 NEEDLE BEARING 45.175 mm ID x 64.43 mm OD x
5.995 mm

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




9/2013

p2

02

14.100.AR
PTO ASSY REDUCTION GEAR, DUAL SPEED

14.102.05 01
i
|
i
i
i
i
i
i




14.100.AR 02 p2 |9/2013

PTO ASSY REDUCTION GEAR, DUAL SPEED

REF FN PART NUMBER YR/SN

QTY DESCRIPTION

28 327372A1
29 277389A2
30 25695H0O
31 22396V
32 235545A1

33 225806A1
34 231772A1
35 231760A1
36 359950R91
37 837-10030
38 253456A1

2 THRUST WASHER Thrust

1 HUB ASSY. Incl4 -5

1 ROLLER BEARING 66.688 mm ID x 30.124 mm
2 BEARING, CUP 112.739 mm OD x 30.37 mm

1 TAPERED ROLLER BEARING 63.5065 mm ID x
30.2635 mm

1 CAGE IPTO Driven Gear Bearing
1 SPACER Bearing 3.12mm

1 SNAP RING

1 NEEDLE BEARING

1 DOWEL M10 x 30 10x30mm

1 SHIM Kit

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




14.100.AR 03 pl |9/2013

POWER TAKE OFF ASSEMBLY, OUTPUT SHAFT, SINGLE SPEED




14.100.AR 03 pl [9/2013

POWER TAKE OFF ASSEMBLY, OUTPUT SHAFT, SINGLE SPEED

REF FN PART NUMBER

QTY DESCRIPTION

1

2

3

6
10
10
10
10
10
15
16
17
20
21
22
23
30
32
33

444803A2
628-10030
444800A2
895-11010
445991A1
NSS

NSS

NSS

NSS
446759A1
225810A1
139327C1
444798A2
444801A1
446268A1
446269A1
225820A1
87015540
128209A1

1 CAGE

6 BOLT Hex, M10 x 1.5 x 30mm, CI 10.9, Full Thd

1 DRIVEN GEAR 121T

6 WASHER M10 x 20 x 2

1 SHIM KIT Incl 10

2 NOT SERVICED SEPARATELY SHIM, 0.152 mm
2 NOT SERVICED SEPARATELY SHIM, 0.178 mm
2 NOT SERVICED SEPARATELY SHIM, 0.203 mm
2 NOT SERVICED SEPARATELY SHIM, 0.635 mm
1 SHIELD

1 COVER

4 CLIP

1 SHAFT 45 mm (1-3/4 in)

1 COVER

2 BEARING ASSY 66.675 mm ID x 30.048 mm

2 BEARING CUP

1 OIL SEAL

8 BOLT Hex, M12 x 50mm, CI 10.9

2 PLUG (Not lllustrated)

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




9/2013

pl

01

14.100.AU
POWER TAKE OFF ASSEMBLY, INPUT SHAFT

42




14.100.AU 01 pl [9/2013

POWER TAKE OFF ASSEMBLY, INPUT SHAFT

REF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84370500 1 PTO SHAFT Incl2-4
2 NSS 1 NOT SERVICED SEPARATELY PLUG,; Inclin1
3 NSS 1 NOT SERVICED SEPARATELY SHAFT; Inclin 1
4 877-31212 1 SET SCREW Hex Soc, M12 x 12, Flat Pt
5 87367860 3 ADJUSTER Pin, Brake; Incl6 -7
6 NSS 1 NOT SERVICED SEPARATELY Pin; Inclin5
7 100-1450 1 SNAP RING #50, Ext
8 93350C1 5 RING Retaining
9 446596A4 1 CARRIER PTO Clutch

10 84167245 1 PISTON Shift Clutch

11 87425389 7 BELLEVILLE SPRING Washer, Piston

12 87434656 1 RING Lube Management

13 1285996C1 1 SNAP RING Backing Plate Retaining

14 1342645C3 1 CLUTCH DISC Backing

15 1997907C1 8 PLATE Friction

16 87738316 8 DISC Separator

17 1277309C1 1 WASHER MFD Clutch Bearing

18 1286043C1 4 THRUST WASHER Needle Bearing 2.50

19 572182R1 2 BEARING ASSY 63.5 mm ID x 78 mm OD x 1.984

20 87696444
21 101-11400
22 435393A2
23 87366290
24 435892A2
25 435636A1
26 375374R1
27 87427329
28 435716A1
29 86989332
30 630694C1

mm
1 GEAR PTO Drive, 61T

1 SNAP RING #400, 3.771, Ext

2 PLATE Separator

1 BRAKE DISC Pusher, 3.5 mm Thick
1 BRAKE DISC Friction

2 SPRING Brake Apply Disc

1 RING Countershaft Snap

1 SPACER Bearing

2 NEEDLE BEARING

1 RING Needle Bearing Support

1 BEARING ASSY

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




9/2013

p2

01

14.100.AU
POWER TAKE OFF ASSEMBLY, INPUT SHAFT

42




14.100.AU 01 p2 |9/2013

POWER TAKE OFF ASSEMBLY, INPUT SHAFT

REF FN PART NUMBER YR/SN QTY DESCRIPTION

31 630695C1 1 BEARING CUP

32 87696449 1 CAGE IPTO Input

33 105497H 1 BEARING CUP

34 L.33289 1 ROLLER BEARING 57.1565 mm ID x 21.857 mm

35 1286026C1 3 RING Seal

36 1286083C1 1 O-RING 120.37mm ID x 1.78mm Width Low Shift
Clucth Piston

37 1286079C1 1 RING Seal, Shift Clutch Piston

38 1286081C1 1 O-RING 69.57mm ID x 1.78mm Width Low Shfit
Clutch Piston

39 1286076C1 1 RING Shift Clutch Piston

40 446943A1 1 SHIM Kit, Bearing

41 87690675 1 RING Shift Clutch TFE Seal

42 198496A1 1 COUNTERSHAFT OAL =1044mm/41.102"

42 84220811 1 DRIVE SHAFT OAL =980mm / 38.582"

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




pl |9/2013

02

14.100.AU
POWER TAKE OFF ASSEMBLY, OUTPUT SHAFT, DUAL SPEED




14.100.AU 02 pl [9/2013

POWER TAKE OFF ASSEMBLY, OUTPUT SHAFT, DUAL SPEED

REF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87567419 1 DRIVE SHAFT RPM 540, 35 mm (1-3/8 in)
2 87567418 1 DRIVE SHAFT RPM 1000, 35 mm (1-3/8 in)
3 341418A2 1 SEAL
4 A30061 2 WASHER Incl 7
5 131-510 2 LOCK NUT 1/2"-13
6 87495161 1 BOX
7 413-844 2 BOLT Hex, 1/2"-13x 2 3/4",Gr 5
8 A151928 1 DRIVE SHAFT RPM 1000, 1-3/4 to 1-3/8 Adapter
9 84306932 3 BOLT

10 87656168 1 PLATE Outer

11 341418A2 1 SEAL

12 84306936 1 GEAR Inner

13 226040A2 1 DRIVE SHAFT RPM 1000, 45 mm (1-3/4 in)

MAGNUM 235 MAGNUM
260 MAGNUM 290
MAGNUM 315 MAGNUM
340 MAGNUM 370




SECTION INDEX
Transmission

21.105.01
21.105.01
21.105.02
21.105.02
21.105.Al
21.105.Al
21.105.Al
21.105.Al
21.113.AB
21.113.AP
21.113.AT
21.113.AT
21.113.AT
21.114.01
21.135.01
21.135.04
21.135.05
21.135.07
21.135.08
21.135.09
21.135.AQ
21.135.AQ
21.135.AQ
21.135.AQ
21.135.AQ
21.135.AQ
21.135.AQ
21.135.AQ
21.140.11
21.140.12
21.140.13
21.148.AC
21.154.01
21.154.02
21.154.03

01
02
01
02
01
02
03
04
01
01
01
02
03

01

01
02
03
04
05
06
07
08

01

TRANSMISSION HYDR LINES POWERSHIFT
TRANSMISSION HYDR LINES POWERSHIFT

HYD LUBE POWERSHIFT - HD - 315, 340

HYD LUBE POWERSHIFT - HD - 315, 340
POWERSHIFT - TRANSMISSION LUBRICATION LINES
POWERSHIFT - TRANSMISSION LUBRICATION LINES
POWERSHIFT - TRANSMISSION LUBRICATION LINES - HD - 315, 340
POWERSHIFT - TRANSMISSION LUBRICATION LINES - HD - 315, 340
POWERSHIFT - RANGE TRANSMISSION HOUSING

POWERSHIFT - SPEED TRANSMISSION, HOUSING

POWERSHIFT - SPEED TRANSMISSION, INPUT SHAFT WITHOUT
POWERSHIFT - SPEED TRANSMISSION, INPUT SHAFT WITH
POWERSHIFT - RANGE TRANSMISSION, INPUT SHAFT

SPEED TRANSMISSION, HOUSING

TRANSMISSION CONTROL ASSEMBLY

VALVE ASSY, INCHING

TRANSMISSION CONTROL VALVE LOCATION

VALVE ASSEMBLY, TRANSMISSION CONTROL (450724A2)

VALVE ASSEMBLY, TRANSMISSION CONTROL (450728A2)

VALVE ASSEMBLY, TRANSMISSION CONTROL (87323842)
POWERSHIFT - TRANSMISSION CONTROL LEVER ASSY
POWERSHIFT- TRANSMISSION CONTROL VALVE LOCATION
POWERSHIFT - TRANSMISSION CONTROL VALVE COMPONENTS
VALVE ASSEMBLY, TRANSMISSION CONTROL (450729A2)

VALVE ASSEMBLY, TRANSMISSION CONTROL (450724A2)

VALVE ASSEMBLY, TRANSMISSION CONTROL (450728A2)

VALVE ASSEMBLY, TRANSMISSION CONTROL (87323842)

VALVE ASSY, INCHING

SPEED TRANSMISSION, INPUT SHAFT WITHOUT CREEP OR 19
SPEED TRANSMISSION, INPUT SHAFT WITH CREEP/19 SPEED OR
RANGE TRANSMISSION, INPUT SHAFT

POWERSHIFT - TRANSMISSION, PINION SHAFT AND GEARS
SPEED TRANSMISSION, COUNTERSHAFT WITHOUT CREEP OR 19
SPEED TRANSMISSION, COUNTERSHAFT WITH CREEP/19 SPEED
SPEED TRANSMISSION, OUTPUT SHAFT FRONT CLUTCH



SECTION INDEX
Transmission

21.154.04 SPEED TRANSMISSION, OUTPUT SHAFT REAR CLUTCH
21.154.A 05 RANGE TRANSMISSION, HOUSING

21.155.01 01 RANGE TRANSMISSION - MFD CLUTCH AND PARK BRAKE
21.155.01 02 RANGE TRANSMISSION - DANA CLASS V MFD CLUTCH AND
21.155.01 03 RANGE TRANSMISSION - DANA 12 BOLT MFD CLUTCH AND
21.155.01 04 RANGE TRANSMISSION - CLASS 4.5 MFD CLUTCH AND PARK
21.155.03 RANGE TRANSMISSION, MASTER CLUTCH

21.155.30 RANGE TRANSMISSION, COUNTERSHAFT

21.155.31 TRANSMISSION DROP BOX

21.155.31 02 TRANSMISSION DROP BOX

21.155.AA 01 POWERSHIFT - RANGE TRANSMISSION - MFD CLUTCH AND
21.155.AA 02 POWERSHIFT - RANGE TRANSMISSION - MFD CLUTCH AND
21.155.AA 03 POWERSHIFT - RANGE TRANSMISSION - MFD CLUTCH AND
21.155.AA 04 POWERSHIFT - RANGE TRANSMISSION - MFD CLUTCH AND
21.155.AA 05 POWERSHIFT - RANGE TRANSMISSION - MFD CLUTCH AND
21.155.AA 06 POWERSHIFT - RANGE TRANSMISSION - MFD CLUTCH AND
21.155.AA 07 POWERSHIFT - RANGE TRANSMISSION - MFD CLUTCH AND
21.155.AA 08 POWERSHIFT - RANGE TRANSMISSION - MFD CLUTCH AND
21.155.Al 01 POWERSHIFT - RANGE TRANSMISSION, MASTER CLUTCH
21.155.AN 01 POWERSHIFT - SPEED TRANSMISSION, COUNTERSHAFT
21.155.AN 02 POWERSHIFT - SPEED TRANSMISSION, COUNTERSHAFT WITH
21.155.AN 03 POWERSHIFT - SPEED TRANSMISSION, OUTPUT SHAFT FRONT
21.155.AN 04 POWERSHIFT - SPEED TRANSMISSION, OUTPUT SHAFT REAR
21.155.AN 05 POWERSHIFT - RANGE TRANSMISSION, COUNTERSHAFT
21.200.AA 01 POWERSHIFT - TRANSMISSION, DROP BOX

21.200.AA 02 POWERSHIFT - TRANSMISSION, DROP BOX

21.504.00 PICTORIAL INDEX - TRANSMISSION - CVT

21.504.AB 01 TRANSMISSION - CVT - FRONT COVER ASSY

21.504.AB 01 TRANSMISSION - CVT - FRONT COVER ASSY.

21.504.AB 02 TRANSMISSION - CVT - FRONT COVER MOUNTING

21.504.AB 03 TRANSMISSION - CVT - TOP COVER ASSY.

21.504.AB 04 TRANSMISSION - CVT - HYDRO PUMP GEAR HOUSING ASSY.
21.504.AK 01 TRANSMISSION - CVT - MAIN HOUSING ASSY.

21.504.AK 02 TRANSMISSION - CVT - MAIN HOUSING ASSY

21.504.AM 01 TRANSMISSION - CVT - PLANETARY RING ASSY



SECTION INDEX
Transmission

21.504.AN
21.504.AP
21.504.AQ
21.505.AQ
21.505.AQ
21.505.AQ
21.505.AQ
21.505.AQ
21.505.AR
21.506.AK
21.506.AQ
21.506.BE
21.506.BE
21.506.BE
21.506.BE
21.506.BG
21.506.BG
21.506.BG
21.506.BG
21.506.BG
21.506.BG
21.506.BG
21.507.AF
21.507.AF
21.507.AG
21.507.AG
21.507.AG
21.507.AG
21.507.AG
21.507.AG
21.507.AG
21.507.AG
21.507.AM
21.507.AM
21.507.AM

01
01
01
01
02
03
04
05
01
01
01
01
02
03
04
01
02
03
04
05
06
07
01
02
01
02
03
04
05
06
07
09
01
02
03

TRANSMISSION - CVT - FILLER/DIPSTICK ASSY
TRANSMISSION - CVT - FRONT COVER ASSY.

TRANSMISSION - CVT - STANDARD FINAL DRIVE ADAPTER
TRANSMISSION - CVT - REGULATOR VALVE W/MANIFOLD
TRANSMISSION - CVT - REGULATOR VALVE

TRANSMISSION - CVT - VALVE - TRANSMISSION CONTROL
TRANSMISSION - CVT - CONTROL VALVE - FORWRD / REVERSE
TRANSMISSION - CVT - HAND BRAKE VALVE ASSY
TRANSMISSION - CVT - HAND BRAKE VALVE ASSY.
TRANSMISSION - CVT - MASTER BRAKE HYDRAULICS
TRANSMISSION - CVT - HIGH PRESSURE HYDRAULIC CIRCUIT
TRANSMISSION - CVT - MAIN HOUSING TUBE ASSY - INTERNAL
TRANSMISSION - CVT - REGULATED CIRCUIT, B12
TRANSMISSION - CVT - COOLER BYPASS VALVE
TRANSMISSION - CVT - HYDRAULIC LUBE

TRANSMISSION - CVT - PUMP DRIVE GEAR ASSY.
TRANSMISSION - CVT - PUMP DRIVE ASSY.

TRANSMISSION - CVT - REAR PLATE ASSY.

TRANSMISSION - CVT - HYDRO PUMP GEAR HOUSING ASSY.
TRANSMISSION - CVT - HYDRO MOTOR / PUMP ASSY.
TRANSMISSION - CVT - HYDRO MOTOR GEAR HOUSING ASSY.
TRANSMISSION - CVT - CHARGE PUMP ASSY.

TRANSMISSION - CVT - CLUTCH ASSY -5, 7 & 9 PLATE
TRANSMISSION - CVT - PED MFD SUPPORT W/SHIELDS
TRANSMISSION - CVT - INPUT SHAFT ASSY.

TRANSMISSION - CVT - FORWARD SHAFT ASSY.
TRANSMISSION - CVT - REVERSE IDLER SHAFT ASSY.
TRANSMISSION - CVT - PLANETARY INPUT SHAFT ASSY.
TRANSMISSION - CVT - TRANSMISSION PTO INPUT SHAFT
TRANSMISSION - CVT - SHAFT ASSY., RANGE 1 & 2
TRANSMISSION - CVT - SHAFT ASSY., RANGE 3 & 4
TRANSMISSION - CVT - STANDARD PTO OUTPUT SHAFT
TRANSMISSION - CVT - PLANETARY MOUNTING / WALL ASSY.
TRANSMISSION - CVT - CARRIER / PLANETARY ASSY.
TRANSMISSION - CVT - CENTER WALL ASSY.



SECTION INDEX
Transmission

21.900.AC 01 POWERSHIFT - TRANSMISSION, PUMP DRIVE



21.105.01

01

pl

9/2013

TRANSMISSION HYDR LINES POWERSHIFT

HE D R - = A




21.105.01 01 pl [9/2013

TRANSMISSION HYDR LINES POWERSHIFT

REF FN PART NUMBER YR/SN

QTY DESCRIPTION

1 282278A1

2 700-401

3 637-63113

4 238-6012

5 87443736

6 700-402

7 637-63153

8 238-6014

9 437336A3
10 700-412
11 700-313

12 637-64236
13 238-6021
14 84395095
15 87319223
16 84379347
17 84379355
18 614-10020
19 87313355
20 614-8020
21 701-415

1 HYD. TUBE 0.375" OD, 120, 50 mm Length Drop
box Rear Bearing Lube

1 TEE 11/16"-16 ORFS x M14 x 1.5 ORB Br Incl. Refs.
3,4

1 O-RING 11.3mm ID x 2.2mm Width
1 O-RING -012, 90 Duro, .364" ID x .070" Thk

1 HYD. TUBE 0.375" OD Drop box Output Lube w/o
Creep

1 TEE 13/16"-16 ORFS x M18 x 1.5 ORB Br Incl. Refs.
7,8

3 O-RING 15.3mm ID x 2.2mm Width
7 O-RING -014, 90 Duro, .489" ID x .070" Thk
1 HYD. TUBE Dropbox Lube

1 TEE 13/16"-16 ORFS x M18 x 1.5 ORB Run Incl.
Refs. 7,8

1 ELBOW 90°, 1 7/16"-12 ORFS x M27 x 2 ORB
1 O-RING 23.6mm ID x 2.9mm

1 O-RING -021, 90 Duro, .926" ID x .070" Thk

1 HYD. TUBE Master Clutch Lube

1 TUBE 0.50" OD Range Lube, Incl. Ref. 8

1 TUBE Brake Lube Supply

1 BRACKET Tube Clamp

1 BOLT Hex, M10 x 1.5 x 20mm, CI 8.8, Full Thd
2 CLAMP J 38.1mm Insul M8 Bolt

1 BOLT Hex, M8 x 1.25 x 20mm, CI 8.8, Full Thd
1 TEE 1"-14 ORFS Incl. Ref. 22




21.105.01

01

p2

9/2013

TRANSMISSION HYDR LINES POWERSHIFT

HE D R - = A




TRANSMISSION HYDR LINES POWERSHIFT

REF FN PART NUMBER YR/SN

QTY DESCRIPTION

22 238-6016
23 84469101
24 87025688

25 86598099
26 84226574
27 84333101
28 895-11008
29 864-8020
30 87712715
31 84356773
32 515-22254
33 451060A3
34 84354805
35 93105C1
36 700-102

37 87318672

1 O-RING -016, 90 Duro, .614" ID x .070" Thk
1 HYD. TUBE Pinion LH Brake Lube

1 TEE AdjRun ORFS 12mm-M14-12mm, Incl. Ref.
8,25

1 O-RING 11.30mm ID x 2.20mm

1 HYD. TUBE LH Brake Lube

1 TUBE PTO Lube

1 WASHER M8 x 16 x 1.6

1 HEX SOC SCREW M8 x 20mm, CI 8.8

1 TUBE .5" OD RH Brake Lube, Subs to: 84572682
1 HOSE PTO Lube

1 CLAMP 1", Insul, 5/16" Bolt

1 TUBE Odd/Even Lube

1 HOSE Charge Pump to Filter Inlet

1 UNION BLKHD 37FL 1/2 Tube; Incl Ref. 8

1 HYD CONNECTOR 13/16"-16 ORFS x M18 x 1.5
ORB Incl. 7,8

1 UNION JIC/ORFS BLKHD; Incl. Ref. 8

21.105.01 01 p2 |9/2013




21.105.01 02 pl [9/2013

TRANSMISSION HYDR LINES POWERSHIFT

(]

o PP ON-

15
16
17




21.105.01 02 pl [9/2013

TRANSMISSION HYDR LINES POWERSHIFT

REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 87000140 1 CLAMP Hyd Tube 19.05x19.05
2 384871A1 1 PLATE Hose Clamp
3 1347127C1 1 PLATE Hose Clamp
4 844-8060 1 BOLT Hvy Hex, M8 x 60mm, Cl 8.8
5 84469753 1 HOSE Charge Pump to Bypass Valve
5 84592181 1 HOSE Charge Pump to Bypass Valve
6 87313355 1 CLAMP J 38.1mm Insul M8 Bolt
7 895-11008 1 WASHER M8 x 16 x 1.6
8 864-8020 1 HEX SOC SCREW M8 x 20mm, CI 8.8
9 84331762 1 HOSE Filter to Filter
10 84355281 1 HOSE Lube Relief
11 84340737 1 TUBE Oil Cooler Supply
11 84547854 1 TUBE Oil Cooler Supply
12 84340738 1 TUBE Oil Cooler Return
13 84389204 1 BRACKET Filter and Valve Mtg
13 84547851 1 BRACKET Filter and Valve Mtg
14 844-10035 1 BOLT Hvy Hex, M10 x 35mm, Cl 8.8
15 86579698 1 90 ELBOW 1 3/16"-12 ORFS x M33 x 2 ORB 90 Adj

16 86598104
17 9991976

18 84356071
19 84202794
20 84340192

21 9824050
22 700-404
23 87473574
24 84325982
24 84577551
25 844-10090

20mm ORFS x M33 ORB; Incl 16,17
3 O-RING 29.6mm ID x 2.9mm Width
1 O-RING 0.739" ID x 0.879" OD x 0.07"
1 FILTER ASSY Transmission Qil; Incl 19
1 HYDRAULIC OIL FILTER

1 HYD CONNECTOR ORFS Sevl 1-7/16-12 ORB
M33x2; Incl 16,21

1 O-RING 0.926" ID x 1.066" OD x 0.07"

1 TEE 17/16"-12 ORFS x M33 x 2 ORB Br Incl 16, 23
1 O-RING 0.926" ID x 1.066" OD x 0.07"

1 VALVE Bypass

1 VALVE Bypass

2 BOLT Hvy Hex, M10 x 90mm, Cl 8.8




21.105.01 02 p2 |9/2013

TRANSMISSION HYDR LINES POWERSHIFT

(]

o PP ON-

15
16
17




21.105.01 02 p2 |9/2013

TRANSMISSION HYDR LINES POWERSHIFT

REF FN PART NUMBER YR/SN

QTY DESCRIPTION

26 829-2410
27 844-10025

2 FLANGE NUT M10 x 1.5, Flg, CI 10
4 BOLT Hvy Hex, M10 x 25mm, CI 8.8




9/2013

pl

01

21.105.02
HYD LUBE POWERSHIFT - HD - 315, 340




21.105.02 01 pl [9/2013

HYD LUBE POWERSHIFT - HD - 315, 340

QTY DESCRIPTION

REF FN PART NUMBER YR/SN

1 221576A1

2 84474358

3 515-22254

4 238-6018

5 84474361

6  895-11008

7 700-313

8  637-64236

9 2386021

10 87319223
11 238-6014
12 451060A3
13 700-412

14 637-63153
15 437336A3
16 84340738

17 700-402

18 700-401

19 637-63113
20 238-6012
21 282278A1
22 87000140
23 384871A1

1 PLUG Hex Soc, M14 x 1.5, ORB Lube Relief
1 HYD. TUBE

1 CLAMP 1", Insul, 5/16" Bolt

1 O-RING -018, 90 Duro, .739" ID x .070" Thk
1 HYD. TUBE

2 WASHER M8 x 16 x 1.6

1 ELBOW 90°, 1 7/16"-12 ORFS x M27 x 2 ORB Incl.
Reference 8, 9

1 O-RING 23.6mm ID x 2.9mm

1 O-RING -021, 90 Duro, .926" ID x .070" Thk
1 TUBE 0.50" OD

9 O-RING -014, 90 Duro, .489" ID x .070" Thk
1 TUBE A, Odd/Even Lube

1 TEE 13/16"-16 ORFS x M18 x 1.5 ORB Run Incl.
Reference 11, 14

7 O-RING 15.3mm ID x 2.2mm Width
1 HYD. TUBE A, Drop Box Lube
1 TUBE Oil Cooler Return

1 TEE 13/16"-16 ORFS x M18 x 1.5 ORB Br Incl.
Reference 11, 14

1 TEE 11/16"-16 ORFS x M14 x 1.5 ORB Br Incl.
Reference 19, 20

2 O-RING 11.3mm ID x 2.2mm Width

2 O-RING -012, 90 Duro, .364" ID x .070" Thk
1 HYD. TUBE 0.375" OD, 120, 50 mm Length
1 CLAMP 2 Hole 19.05-19.05mm DIA Ribbed
1 PLATE Hose Clamp Weld

MAGNUM 315
MAGNUM 340




9/2013

p2

01

21.105.02
HYD LUBE POWERSHIFT - HD - 315, 340




21.105.02 01 p2 |9/2013

HYD LUBE POWERSHIFT - HD - 315, 340

REF FN PART NUMBER YR/SN QTY DESCRIPTION

24 1347127C1 1 PLATE

25 844-8060 1 BOLT Hvy Hex, M8 x 60mm, Cl 8.8

26 84544198 1 TUBE

27  700-102 7 HYD CONNECTOR 13/16"-16 ORFS x M18 x 1.5
ORB Incl. Reference 11, 14

28 515-22159 1 CLAMP 5/8", Insul, 5/16" Bolt

29 864-8020 2 HEX SOC SCREW M8 x 20mm, CI 8.8

30 84544192 1 TUBE

31 84544199 1 TUBE

32 864-10065 3 HEX SOC SCREW M10 x 65mm, CI 8.8

33 84492006 1 CONTROL VALVE

34 84544193 1 TUBE

35 700-101 1 HYD CONNECTOR 11/16"-16 ORFS xM14 x 1.5
ORSB Incl. Reference 19, 20

36 84478415 1 TUBE

37 700-326 1 ELBOW 90°, 13/16"-18 ORFS x M22 x 1.5 ORB Incl.
Reference 11, 38

38 637-63193 1 O-RING 19.3mm ID x 2.2mm Width

MAGNUM 315

MAGNUM 340




9/2013

pl

02

21.105.02
HYD LUBE POWERSHIFT - HD - 315, 340

23




21.105.02 02 pl [9/2013

HYD LUBE POWERSHIFT - HD - 315, 340

REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 84355281 1 HOSE Lube, Relief
2 86579698 3 90 ELBOW 1 3/16"-12 ORFS x M33 x 2 ORB ADJ -
12 ORFS x M33 x 2 ORB
3 84469753 1 HOSE Charge Pump to Bypass Valve
4 84354805 1 HOSE Pump to Filter Inlet
5 515-23317 1 CLAMP 1 1/4", Insul, 3/8" Bolt
6 895-11008 1 WASHER M8 x 16 x 1.6
7 864-8020 1 HEX SOC SCREW M8 x 20mm, CI 8.8
8 700-404 1 TEE 1 7/16"-12 ORFS x M33 x 2 ORB Br
9 86598104 2 O-RING 29.6mm ID x 2.9mm Width
10 87473574 1 O-RING 0.926" ID x 1.066" OD x 0.07"
11 84340192 1 I;\\/(VI?/CONNECTOR M33x2ORB 1-7/16 - 12
12 9824050 1 O-RING 0.926" ID x 1.066" OD x 0.07"
13 84331762 1 HOSE
14 700-305 1 ELBOW 90°, 13/16"-18 ORFS x M18 x 1.5 ORB
15 637-63153 1 O-RING 15.3mm ID x 2.2mm Width
16 238-6014 1 O-RING -014, 90 Duro, .489" ID x .070" Thk
17 700-308 1 ELBOW 90°, 1 7/16"-12 ORFS x M33 x 2 ORB
18 637-64296 1 O-RING 29.6mm ID x 2.9mm Width
19 238-6021 1 O-RING -021, 90 Duro, .926" ID x .070" Thk
20 84544496 1 HOSE
21 844-10025 4 BOLT Hvy Hex, M10 x 25mm, CI 8.8
22 84356071 1 FILTER ASSY Incl 23, 29
23 84202794 1 HYDRAULIC OIL FILTER
24 84389204 1 BRACKET Filter and Valve MTG
25 84325982 1 VALVE Bypassl
26 844-10090 2 BOLT Hvy Hex, M10 x 90mm, CI 8.8
27 829-2410 2 FLANGE NUT M10 x 1.5, Flg, CI 10
28 844-10035 2 BOLT Hvy Hex, M10 x 35mm, CI 8.8
MAGNUM 315

MAGNUM 340




9/2013

p2

02

21.105.02
HYD LUBE POWERSHIFT - HD - 315, 340

23




21.105.02 02 p2 |9/2013

HYD LUBE POWERSHIFT - HD - 315, 340

REF FN PART NUMBER

YR/SN

QTY DESCRIPTION

29 47397725

1 PRESSURE SWITCH Restriction Indicator, Not
llustrated

MAGNUM 315
MAGNUM 340




21.105.Al 01 pl |9/2013

POWERSHIFT - TRANSMISSION LUBRICATION LINES

G
I P . A




21.105.Al 01 pl [9/2013

POWERSHIFT - TRANSMISSION LUBRICATION LINES

REF FN PART NUMBER YR/SN QTY DESCRIPTION

1 282278A1

2 700-401

3 637-63113

4 238-6012

5 87443736

6 700-402

7 637-63153

8 238-6014

9 437336A3
10 700-412
11 700-313

12 637-64236
13 238-6021
14 84395095
15 87319223
16 84379347
17 84379355
18 614-10020
19 87313355
20 614-8020
21 701-415

1 HYD. TUBE 0.375" OD, 120, 50 mm Length Drop
box Rear Bearing Lube

1 TEE 11/16"-16 ORFS x M14 x 1.5 ORB Br Incl. Refs.
3,4

1 O-RING 11.3mm ID x 2.2mm Width
1 O-RING -012, 90 Duro, .364" ID x .070" Thk

1 HYD. TUBE 0.375" OD Drop box Output Lube w/o
Creep

1 TEE 13/16"-16 ORFS x M18 x 1.5 ORB Br Incl. Refs.
7,8

3 O-RING 15.3mm ID x 2.2mm Width
7 O-RING -014, 90 Duro, .489" ID x .070" Thk
1 HYD. TUBE Dropbox Lube

1 TEE 13/16"-16 ORFS x M18 x 1.5 ORB Run Incl.
Refs. 7,8

1 ELBOW 90°, 1 7/16"-12 ORFS x M27 x 2 ORB
1 O-RING 23.6mm ID x 2.9mm

1 O-RING -021, 90 Duro, .926" ID x .070" Thk

1 HYD. TUBE Master Clutch Lube

1 TUBE 0.50" OD Range Lube, Incl. Ref. 8

1 TUBE Brake Lube Supply

1 BRACKET Tube Clamp

1 BOLT Hex, M10 x 1.5 x 20mm, CI 8.8, Full Thd
2 CLAMP J 38.1mm Insul M8 Bolt

1 BOLT Hex, M8 x 1.25 x 20mm, CI 8.8, Full Thd
1 TEE 1"-14 ORFS Incl. Ref. 22

MAGNUM 235
MAGNUM 260
MAGNUM 290
MAGNUM 315




21.105.Al 01 p2 |9/2013

POWERSHIFT - TRANSMISSION LUBRICATION LINES

G
I P . A




21.105.Al 01 | p2

9/2013

POWERSHIFT - TRANSMISSION LUBRICATION LINES

REF FN PART NUMBER YR/SN

QTY DESCRIPTION

22 238-6016
23 84469101
24 87025688

25 86598099
26 84226574
27 84333101
28 895-11008
29 864-8020
30 87712715
31 84356773
32 515-22254
33 451060A3
34 84354805
35 93105C1
36 700-102

37 87318672

1 O-RING -016, 90 Duro, .614" ID x .070" Thk
1 HYD. TUBE Pinion LH Brake Lube

1 TEE AdjRun ORFS 12mm-M14-12mm, Incl. Ref.
8,25

1 O-RING 11.30mm ID x 2.20mm

1 HYD. TUBE LH Brake Lube

1 TUBE PTO Lube

1 WASHER M8 x 16 x 1.6

1 HEX SOC SCREW M8 x 20mm, CI 8.8

1 TUBE .5" OD RH Brake Lube, Subs to: 84572682
1 HOSE PTO Lube

1 CLAMP 1", Insul, 5/16" Bolt

1 TUBE Odd/Even Lube

1 HOSE Charge Pump to Filter Inlet

1 UNION BLKHD 37FL 1/2 Tube; Incl Ref. 8

1 HYD CONNECTOR 13/16"-16 ORFS x M18 x 1.5
ORB Incl. 7,8

1 UNION JIC/ORFS BLKHD; Incl. Ref. 8

MAGNUM 235
MAGNUM 260
MAGNUM 290
MAGNUM 315




21.105.Al 02 pl |9/2013

POWERSHIFT - TRANSMISSION LUBRICATION LINES

(]

oo
o PP ON-




21.105.Al 02 pl [9/2013

POWERSHIFT - TRANSMISSION LUBRICATION LINES

REF FN PART NUMBER

QTY DESCRIPTION

© oo ~NO OO WNPE

PR R R RRR R
O WWNRRERO

16
17
18
19
20

21
22
23
24
24
25

87000140
384871A1
1347127C1
844-8060
84469753
84592181
87313355
895-11008
864-8020
84331762
84355281
84340737
84547854
84340738
84389204
84547851
844-10035
86579698

86598104
9991976
84356071
844-10025
84340192

9824050
700-404
87473574
84325982
84577551
844-10090

1 CLAMP Hyd Tube 19.05x19.05

1 PLATE Hose Clamp

1 PLATE Hose Clamp

1 BOLT Hvy Hex, M8 x 60mm, Cl 8.8

1 HOSE Charge Pump to Bypass Valve
1 HOSE Charge Pump to Bypass Valve
1 CLAMP J 38.1mm Insul M8 Bolt

1 WASHER M8 x 16 x 1.6

1 HEX SOC SCREW M8 x 20mm, CI 8.8
1 HOSE Filter to Filter

1 HOSE Lube Relief

1 TUBE Oil Cooler Supply

1 TUBE Oil Cooler Supply

1 TUBE Oil Cooler Return

1 BRACKET Filter and Valve Mtg

1 BRACKET Filter and Valve Mtg

1 BOLT Hvy Hex, M10 x 35mm, Cl 8.8

1 90 ELBOW 1 3/16"-12 ORFS x M33 x 2 ORB 90 Adj
20mm ORFS x M33 ORB; Incl 16,17

3 O-RING 29.6mm ID x 2.9mm Width

1 O-RING 0.739" ID x 0.879" OD x 0.07"

1 FILTER ASSY Transmission Oil; Incl 27
4 BOLT Hvy Hex, M10 x 25mm, CI 8.8

1 HYD CONNECTOR ORFS Sevl 1-7/16-12 ORB
M33x2; Incl 16,21

1 O-RING 0.926" ID x 1.066" OD x 0.07"

1 TEE 17/16"-12 ORFS x M33 x 2 ORB Br Incl 16, 23
1 O-RING 0.926" ID x 1.066" OD x 0.07"

1 VALVE Bypass

1 VALVE Bypass

2 BOLT Hvy Hex, M10 x 90mm, Cl 8.8

MAGNUM 235
MAGNUM 260
MAGNUM 290
MAGNUM 315




21.105.Al 02 p2 |9/2013

POWERSHIFT - TRANSMISSION LUBRICATION LINES

(]

oo
o PP ON-




21.105.Al 02

p2

9/2013

POWERSHIFT - TRANSMISSION LUBRICATION LINES

REF FN PART NUMBER

YR/SN

QTY DESCRIPTION

26
27

829-2410
84202794

2 FLANGE NUT M10 x 1.5, Flg, Cl 10
1 HYDRAULIC OIL FILTER

MAGNUM 235
MAGNUM 260
MAGNUM 290
MAGNUM 315




21.105.Al 03 pl |9/2013

POWERSHIFT - TRANSMISSION LUBRICATION LINES - HD - 315, 340

i
!
3 ~

\f “;\11
) ' {
- g\_m

‘l’\H




21.105.Al 03 pl [9/2013

POWERSHIFT - TRANSMISSION LUBRICATION LINES - HD - 315, 340

REF FN PART NUMBER

YR/SN

QTY DESCRIPTION

1 221576A1
84474358
515-22254
238-6018
84474361
895-11008
700-313

NOoO Ok~ WN

oo

637-64236
9 238-6021
10 87319223
11 238-6014
12 451060A3

13 700-412

14 637-63153
15 437336A3
16 84340738

17 700-402

18 700-401

19 637-63113
20 238-6012
21 282278A1
22 87000140
23 384871A1

1 PLUG Hex Soc, M14 x 1.5, ORB Lube Relief
1 HYD. TUBE

1 CLAMP 1", Insul, 5/16" Bolt

1 O-RING -018, 90 Duro, .739" ID x .070" Thk
1 HYD. TUBE

2 WASHER M8 x 16 x 1.6

1 ELBOW 90°, 1 7/16"-12 ORFS x M27 x 2 ORB Incl.
Reference 8, 9

1 O-RING 23.6mm ID x 2.9mm

1 O-RING -021, 90 Duro, .926" ID x .070" Thk
1 TUBE 0.50" OD

9 O-RING -014, 90 Duro, .489" ID x .070" Thk
1 TUBE A, Odd/Even Lube

1 TEE 13/16"-16 ORFS x M18 x 1.5 ORB Run Incl.
Reference 11, 14

7 O-RING 15.3mm ID x 2.2mm Width
1 HYD. TUBE A, Drop Box Lube
1 TUBE Oil Cooler Return

1 TEE 13/16"-16 ORFS x M18 x 1.5 ORB Br Incl.
Reference 11, 14

1 TEE 11/16"-16 ORFS x M14 x 1.5 ORB Br Incl.
Reference 19, 20

2 O-RING 11.3mm ID x 2.2mm Width

2 O-RING -012, 90 Duro, .364" ID x .070" Thk
1 HYD. TUBE 0.375" OD, 120, 50 mm Length
1 CLAMP 2 Hole 19.05-19.05mm DIA Ribbed
1 PLATE Hose Clamp Weld

MAGNUM 235
MAGNUM 260
MAGNUM 290
MAGNUM 315




21.105.Al 03 p2 |9/2013

POWERSHIFT - TRANSMISSION LUBRICATION LINES - HD - 315, 340

i
!
3 ~

\f “;\11
) ' {
- g\_m

‘l’\H




21.105.Al 03 p2 |9/2013

POWERSHIFT - TRANSMISSION LUBRICATION LINES - HD - 315, 340

REF FN PART NUMBER YR/SN QTY DESCRIPTION
24 1347127C1 1 PLATE
25 844-8060 1 BOLT Hvy Hex, M8 x 60mm, Cl 8.8
26 84544198 1 TUBE
27  700-102 7 HYD CONNECTOR 13/16"-16 ORFS x M18 x 1.5
ORB Incl. Reference 11, 14
28 515-22159 1 CLAMP 5/8", Insul, 5/16" Bolt
29 864-8020 2 HEX SOC SCREW M8 x 20mm, CI 8.8
30 84544192 1 TUBE
31 84544199 1 TUBE
32 864-10065 3 HEX SOC SCREW M10 x 65mm, CI 8.8
33 84492006 1 CONTROL VALVE
34 84544193 1 TUBE
35 700-101 1 HYD CONNECTOR 11/16"-16 ORFS xM14 x 1.5
ORSB Incl. Reference 19, 20
36 84478415 1 TUBE
37 700-326 1 ELBOW 90°, 13/16"-18 ORFS x M22 x 1.5 ORB Incl.
Reference 11, 38
38 637-63193 1 O-RING 19.3mm ID x 2.2mm Width
MAGNUM 235
MAGNUM 260
MAGNUM 290
MAGNUM 315




21.105.Al 04 pl |9/2013

POWERSHIFT - TRANSMISSION LUBRICATION LINES - HD - 315, 340




21.105.Al 04 pl [9/2013

POWERSHIFT - TRANSMISSION LUBRICATION LINES - HD - 315, 340

REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 84355281 1 HOSE Lube, Relief
2 86579698 3 90 ELBOW 1 3/16"-12 ORFS x M33 x 2 ORB ADJ -
12 ORFS x M33 x 2 ORB
3 84469753 1 HOSE Charge Pump to Bypass Valve
4 84354805 1 HOSE Pump to Filter Inlet
5 515-23317 1 CLAMP 1 1/4", Insul, 3/8" Bolt
6 895-11008 1 WASHER M8 x 16 x 1.6
7 864-8020 1 HEX SOC SCREW M8 x 20mm, CI 8.8
8 700-404 1 TEE 1 7/16"-12 ORFS x M33 x 2 ORB Br
9 86598104 2 O-RING 29.6mm ID x 2.9mm Width
10 87473574 1 O-RING 0.926" ID x 1.066" OD x 0.07"
11 84340192 1 I;\\/(VI?/CONNECTOR M33x2ORB 1-7/16 - 12
12 9824050 1 O-RING 0.926" ID x 1.066" OD x 0.07"
13 84331762 1 HOSE
14 700-305 1 ELBOW 90°, 13/16"-18 ORFS x M18 x 1.5 ORB
15 637-63153 1 O-RING 15.3mm ID x 2.2mm Width
16 238-6014 1 O-RING -014, 90 Duro, .489" ID x .070" Thk
17 700-308 1 ELBOW 90°, 1 7/16"-12 ORFS x M33 x 2 ORB
18 637-64296 1 O-RING 29.6mm ID x 2.9mm Width
19 238-6021 1 O-RING -021, 90 Duro, .926" ID x .070" Thk
20 84544496 1 HOSE
21 844-10025 4 BOLT Hvy Hex, M10 x 25mm, CI 8.8
22 84356071 1 FILTER ASSY Incl 23, 29
23 84202794 1 HYDRAULIC OIL FILTER
24 84389204 1 BRACKET Filter and Valve MTG
25 84325982 1 VALVE Bypassl
26 844-10090 2 BOLT Hvy Hex, M10 x 90mm, CI 8.8
27 829-2410 2 FLANGE NUT M10 x 1.5, Flg, CI 10
28 844-10035 2 BOLT Hvy Hex, M10 x 35mm, CI 8.8
MAGNUM 235
MAGNUM 260
MAGNUM 290
MAGNUM 315




21.105.Al 04 p2 |9/2013

POWERSHIFT - TRANSMISSION LUBRICATION LINES - HD - 315, 340




21.105.Al 04

p2

9/2013

POWERSHIFT - TRANSMISSION LUBRICATION LINES - HD - 315, 340

REF FN PART NUMBER YR/SN QTY DESCRIPTION

29 47397725 1 PRESSURE SWITCH Restriction Indicator, Not

llustrated

MAGNUM 235
MAGNUM 260
MAGNUM 290
MAGNUM 315




9/2013

pl

01

21.113.AB
POWERSHIFT - RANGE TRANSMISSION HOUSING

21.135.AQ 08




21.113.AB | o1 | p1

POWERSHIFT - RANGE TRANSMISSION HOUSING

QTY DESCRIPTION

REF FN PART NUMBER YR/SN
1 84375532
2 87016652
3 86639247
4 221578A1
5 327080A1
6 87520605
7 41-1038
8 272344
9 84149586

10 828-16070
11 828-16060
12 828-16120
13 896-12016
14 829-1316
15 861-10045
16 445537A2
17 87631267
18 238-5115
19 87548198
20 84384819
21 628-10025
22 225209A1
23 87015732
24 301533R1
25 536850R1
26 87390949
27 253385A2

1 HOUSING Range Transmission, Incl 2 - 8
4 DOWEL M16 x 35
2 DOWEL M12 x 25
1 PLUG Hex Soc, M18 x 1.5, ORB
1 PLUG 1-1/4 NPTF
2 PLUG Expansion, 12mm
1 PLUG Cup, 2 3/8"
1 O-RING -112, 90 Duro, .487" ID x .103" Thk
2 STUD M16 x 2 x 115
5 BOLT Hex, M16 x 2 x 70mm, CI 10.9
13 BOLT Hex, M16 x 2 x 60mm, Cl 10.9
1 BOLT Hex, M16 x 2 x 120mm, CIl 10.9
27 WASHER M17.5x 30 x 4, HT
3 NUT M16, CI 10
4 HEX SOC SCREW M10 x 45mm, Cl 12.9
1 VALVE Inching, Shuttle
1 WIRE HARNESS Speed sensor
1 O-RING -115, 70 Duro, .674" ID x .103" Thk
1 SENSOR Transmission Speed
1 COVER Range Housing
12 BOLT Hex, M10 x 1.5 x 25mm, CI 10.9, Full Thd
1 COVER Park Brake
7 BOLT Hex, M10 x 20mm, CI 10.9, Full Thd
1 NEEDLE BEARING
1 HEATER 120 Volt
1 GASKET No Longer Furnished, Use Loctite 515
1 GASKET Inching Valve/Range Mounting Plate

MAGNUM 235
MAGNUM 260
MAGNUM 290
MAGNUM 315

9/2013




9/2013

p2

01

21.113.AB
POWERSHIFT - RANGE TRANSMISSION HOUSING

21.135.AQ 08




21.113.AB 01 p2 |9/2013

POWERSHIFT - RANGE TRANSMISSION HOUSING

REF FN PART NUMBER YR/SN QTY DESCRIPTION
28 828-16090 5 BOLT Hex, M16 x 2 x 90mm, Cl 10.9
29 92821C2 4 GASKET No Longer Furnished, Use Loctite 515
30 235976A2 1 TUBE 8 mm ID, 13 mm OD
31 256544A1 3 TUBE 8 mm ID, 15.35 mm OD, 199 mm Length
32 272217 8 O-RING -013, 90 Duro, .426" ID x .070" Thk
33 300828A1 1 TUBE 22.85 mm OD, 199 mm Length
34 238-5019 2 O-RING 0.801" ID x 0.941" OD x 0.07"

MAGNUM 235
MAGNUM 260
MAGNUM 290
MAGNUM 315




9/2013

pl

01

21.113.AP
POWERSHIFT - SPEED TRANSMISSION, HOUSING




21.113.AP 01 pl [9/2013

POWERSHIFT - SPEED TRANSMISSION, HOUSING

REF FN PART NUMBER

QTY DESCRIPTION

© oo ~NOOThWNPEF

NNRNNNNNNRPRREPRRERRPRRRE
NOUBRWNRPROOOMNOOUDMWNIERO

87594904
837-12030
86598046
828-16060
896-12016
828-16090
896-12016
87454069
637-63153
214-1408
205369R91
896-12016
87308873
844-10020
235976A2
235977A2
272217
87433655
87433653
84155850
896-12016
828-16070
84155852
84155851
86598101
861-10030
628-10035

1 TRANSMISSION HOUSING Inc. 2, 3

2 DOWEL M12 x 30

2 PLUG Hex Soc, M18 x 1.5, ORB 3/4 in

5 BOLT Hex, M16 x 2 x 60mm, Cl 10.9

7 WASHER M17.5x 30 x 4, HT

5 BOLT Hex, M16 x 2 x 90mm, CI 10.9

2 WASHER M17.5x 30 x 4, HT

1 ELBOW 1/2ID x M18 X1.5, 90 Degree Hose Barb
1 O-RING 15.3mm ID x 2.2mm Width

1 HOSE CLAMP #08, 0.50/0.91 Type F Worm

1 NEEDLE BEARING 1.625" ID x 2.0005" OD x 0.625"
1 WASHER M17.5x 30 x 4, HT

1 12 PT SCREW Flanged, M16 x 90mm, Class 12.9
4 BOLT Hvy Hex, M10 x 20mm, CI 8.8

2 TUBE 8 mm ID, 13 mm OD

2 TUBE 13 mm OD

8 O-RING -013, 90 Duro, .426" ID x .070" Thk

1 GASKET

1 PLATE ASSY.

1 DIPSTICK Inc. 23, 24

2 WASHER M17.5x 30 x 4, HT

2 BOLT Hex, M16 x 2 x 70mm, Cl 10.9

1 DIPSTICK

1 TUBE

1 O-RING 15.3mm ID X 2.2mm

2 HEX SOC SCREW M10 x 30mm, Cl 12.9

6 BOLT Hex, M10 x 1.5 x 35mm, Cl 10.9, Full Thd

MAGNUM 235
MAGNUM 260
MAGNUM 290
MAGNUM 315




9/2013

p2

01

21.113.AP
POWERSHIFT - SPEED TRANSMISSION, HOUSING




21.113.AP 01 p2 |9/2013

POWERSHIFT - SPEED TRANSMISSION, HOUSING

REF FN PART NUMBER

YR/SN

QTY DESCRIPTION

28
29
30
31
32
33
34
35
36

37
38
39
40
41
42
43
43
44

45
46
47
48
49

50
1)
()

N

614-10040
9992298
235977A2
238-5014
300827A1
238-5019
87424932
87444975
86579691

861-10035
237-6008
214389
87341626
238-6014
237-6008
87341628
87544717
218-5352

237-6004
87341627
1971726C1
87306797
87544716

614-8020

Without Creep or 19 Speed/Without 50 KPH
With Creep or 19 Speed/With 50 KPH

2 BOLT Hex, M10 x 1.5 x 40mm, CI 8.8, Full Thd
1 O-RING 0.489" ID x 0.629" OD x 0.07"

2 TUBE 13 mm OD

4 O-RING 0.489" ID x 0.629" OD x 0.07"

1 TUBE 22.85 mm OD, 141.8 mm Length

2 O-RING 0.801" ID x 0.941" OD x 0.07"

1 GASKET

1 PLATE

1 ELBOW 90°, 13/16"-18 ORFS x M18 x 1.5 ORB Inc.
25,29

4 HEX SOC SCREW M10 x 35mm, Cl 12.9

2 O-RING 0.176" ID x 0.316" OD x 0.07"

2 PLUG Hex Hd, 3/4"-16 ORB Inc. 38

2 FITTING

2 O-RING -014, 90 Duro, .489" ID x .070" Thk
2 O-RING 0.176" ID x 0.316" OD x 0.07"

1 TUBE 9.53 mm OD Lube

1 HYD. TUBE 7.03 mm ID x 9.53 mm OD Lube

2 HYD CONNECTOR 9/16"-18, 37° x 7/16"-20, O-Ring
Incl. 45

2 O-RING 0.351" ID

1 MANIFOLD

1 BREATHER

1 ADAPTER 1/4"-18 Fem NPTF x 1/4"-18 NPTF Male

1 HYD. TUBE 7.03 mm ID x 9.53 mm OD x 286.72,
124.59 mm L Pressure

1 BOLT Hex, M8 x 1.25 x 20mm, CI 8.8, Full Thd

MAGNUM 235
MAGNUM 260
MAGNUM 290
MAGNUM 315




9/2013

p3

01

21.113.AP
POWERSHIFT - SPEED TRANSMISSION, HOUSING




21.113.AP 01 p3  |9/2013

POWERSHIFT - SPEED TRANSMISSION, HOUSING

REF FN PART NUMBER YR/SN QTY DESCRIPTION
51 214-1416 1 HOSE CLAMP #16, 0.81/1.50 Type F Worm
52 515-22127 1 CLAMP 1/2", Insul, 5/16" Bolt
53 84298535 1 TUBE Oil Fill
54 238-5226 1 O-RING -226, 70 Duro, 1.984" ID x .139" Thk
55 A77424 1 FILLER CAP Hydraulic Qil Filler Cap

MAGNUM 235
MAGNUM 260
MAGNUM 290
MAGNUM 315




21.113.AT 01 pl |9/2013

POWERSHIFT - SPEED TRANSMISSION, INPUT SHAFT WITHOUT CREEP OR 19 SPEED




21.113.AT | o1 | p1

9/2013

POWERSHIFT - SPEED TRANSMISSION, INPUT SHAFT WITHOUT CREEP OR 19 SPEED

REF FN PART NUMBER

QTY DESCRIPTION

1

3

8

9
10
11
12
13
14
19
20
21
22
23
24
25
26
28

29
30
31
32
33
36
38
39
40
41
42
43
44

87434648
1342851C1
86987595
87639535
1286081C1
1286076C1
242492A5
1286083C1
1286079C1
87738316
86990276
87622084
1342645C3
1285996C1
87425389
1286043C1
87434656
572182R1

80907C1
93297C1
1342495C1
1286052C1
1286042C1
374011R1
1285985C1
1286016C1
1286039C1
364465C1
258452C1
1286026C1
254574A2

1 SHAFT ASSY. Inc. 3
2 PLUG 10 mm
1 CARRIER
6 SNAP RING
2 O-RING 69.57mm ID x 1.78mm Width
2 RING
2 PISTON
2 O-RING 120.37mm ID x 1.78mm Width
2 RING
2 DISC Separator
14 DISC Friction
12 DISC Separator
2 CLUTCH DISC CLUTCH DISK
2 SNAP RING
18 BELLEVILLE SPRING
6 THRUST WASHER
2 RING Lube

3 BEARING ASSY 63.5mm ID x 78 mm OD x 1.984

mm
2 BEARING ASSY
1 SPACER
1 DRIVEN GEAR 37T
2 RING
2 THRUST WASHER
1 BEARING ASSY 2.257" ID x 2.99" OD
1 WHEEL GEAR 34T
1 NEEDLE BEARING
2 SPACER
1 BEARING ASSY 2.47" ID x 3.937" OD x 1"
1 BEARING ASSY 2.47"ID x 3.937" OD x 1"
5 RING
1 CAGE

MAGNUM 235
MAGNUM 260
MAGNUM 290
MAGNUM 315




21.113.AT 01 p2 |9/2013

POWERSHIFT - SPEED TRANSMISSION, INPUT SHAFT WITHOUT CREEP OR 19 SPEED




21.113.AT 01 p2 |9/2013

POWERSHIFT - SPEED TRANSMISSION, INPUT SHAFT WITHOUT CREEP OR 19 SPEED

REF FN PART NUMBER

YR/SN QTY DESCRIPTION

47
48
49
49
49
49
49
50
52
53
55
56
57
60
61
62
63

628-10025
628-10030
1286071C1
1286072C1
1286073C1
1286074C1
1286075C1
1981207C1
627639R1
ST970
258470A2
37-188
628-12040
282726A1
38-3605
284151A1
226637A1

2 BOLT Hex, M10 x 1.5 x 25mm, Cl 10.9, Full Thd
2 BOLT Hex, M10 x 1.5 x 30mm, CI 10.9, Full Thd
2 SHIM 0.080mm Thk
2 SHIM 0.100mm Thk
2 SHIM 0.130mm Thk
2 SHIM 0.300mm Thk
2 SHIM 0.760mm Thk
1 TUBE 15.913 mm OD
1 BEARING ASSY 1.969" ID x 3.501" OD x 0.875"
1 BEARING SET 2" ID x 3.501" OD x 0.8265"
1 SUPPORT Inc. 56
8 DOWEL 1/2" x 1/2"
11 BOLT Hex, M12 x 1.75 x 40mm, CI 10.9, Full Thd
1 SHAFT Inc. 61, 62
1 PIN 3/32" x 5/16", Coiled
1 SET SCREW M10 x 10
1 SPLINED COUPLING

MAGNUM 235
MAGNUM 260
MAGNUM 290
MAGNUM 315




21.113.AT 02 pl |9/2013

POWERSHIFT - SPEED TRANSMISSION, INPUT SHAFT WITH CREEP/19 SPEED OR 50 KPH TRANSMISSION




21.113.AT 02 pl [9/2013

POWERSHIFT - SPEED TRANSMISSION, INPUT SHAFT WITH CREEP/19 SPEED OR 50 KPH TRANSMISSION

REF FN PART NUMBER

YR/SN

QTY DESCRIPTION

1 87425385
3 1342851C1
8 86987595

9 101-11250
10 1286081C1
11 1286076C1
12 242492A5
13 1286083C1
14 1286079C1
19 87738316
20 86990276
21 92934C2
22 1342645C3
23 1285996C1
24 87425389
25 1286043C1
26 87434656
28 572182R1

29 80907C1
30 93297C1
31 1342495C1
32 1286052C1
33 1286042C1
36 87012543

37 92793C1
38 1285985C1
39 1286016C1
40 1286039C1
41 364465C1
42 258452C1

1 SHAFT ASSY. Inc. 3
2 PLUG 10 mm
1 CARRIER
6 SNAP RING #250, 2.356, Ext
2 O-RING 69.57mm ID x 1.78mm Width
2 RING
2 PISTON
2 O-RING 120.37mm ID x 1.78mm Width
2 RING
2 DISC Separator
14 DISC Friction
12 DISC Separator
2 CLUTCH DISC CLUTCH DISK
2 SNAP RING
18 BELLEVILLE SPRING
6 THRUST WASHER
2 RING Lube

3 BEARING ASSY 63.5mm ID x 78 mm OD x 1.984
mm

2 BEARING ASSY

1 SPACER

1 DRIVEN GEAR 37T
2 RING

2 THRUST WASHER

1 THRUST BEARING 57.15 mm ID x 76.2 mm OD x
1.984 mm

1 RING

1 WHEEL GEAR 34T

1 NEEDLE BEARING

2 SPACER

1 BEARING ASSY 2.47"ID x 3.937" OD x 1"
1 BEARING ASSY 2.47" ID x 3.937" OD x 1"

MAGNUM 235
MAGNUM 260
MAGNUM 290
MAGNUM 315




21.113.AT 02 p2 |9/2013

POWERSHIFT - SPEED TRANSMISSION, INPUT SHAFT WITH CREEP/19 SPEED OR 50 KPH TRANSMISSION




21.113.AT 02 p2 |9/2013

POWERSHIFT - SPEED TRANSMISSION, INPUT SHAFT WITH CREEP/19 SPEED OR 50 KPH TRANSMISSION

REF FN PART NUMBER

YR/SN

QTY DESCRIPTION

43
44
47
48
49
49
49
49
49
50
52

53
55
56
57
58
58

60
61
62

1286026C1
254574A2
613-10025
613-10030
1286071C1
1286072C1
1286073C1
1286074C1
1286075C1
1981207C1
L33289

105497H
87439859
37-188
613-12040
230042A1
87425388

282724A1
38-3605
284151A1

5 RING

1 CAGE

2 BOLT Hex, M10 x 1.5 x 25mm, CI 8.8, Full Thd
2 BOLT Hex, M10 x 1.5 x 30mm, CI 8.8, Full Thd
2 SHIM 0.080mm Thk

2 SHIM 0.100mm Thk

2 SHIM 0.130mm Thk

2 SHIM 0.300mm Thk

2 SHIM 0.760mm Thk

1 TUBE 15.913 mm OD

1 ROLLER BEARING 57.1565 mm ID x 21.857 mm 2-
1/4 inch ID

1 BEARING CUP
1 CARRIER Inc. 56
9 DOWEL 1/2" x 1/2"
11 BOLT Hex, M12 x 1.75 x 40mm, CI 8.8, Full Thd
1 GEAR 17T, Creeper Drive (If Equipped)

1 DRIVEN GEAR 44T, 50 KPH Transmission
(Australia Only) (If Equipped)

1 SHAFT Inc. 61, 62
1 PIN 3/32" x 5/16", Coiled
1 SET SCREW M10x 10

MAGNUM 235
MAGNUM 260
MAGNUM 290
MAGNUM 315




21.113.AT 03 pl |9/2013

POWERSHIFT - RANGE TRANSMISSION, INPUT SHAFT




21.113.AT | o3

pl |9/2013

POWERSHIFT - RANGE TRANSMISSION, INPUT SHAFT

REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 87434653 1 SHAFT ASSY. Inc. 2
2 187516A1 4 PLUG
3 613-10030 3 BOLT Hex, M10 x 1.5 x 30mm, CI 8.8, Full Thd
4 A75211 2 ROLLER BEARING 1.9685" ID x 1.1024"
5 1286061C1 2 SHIM 0.080mm Thk
5 1286062C1 2 SHIM 0.100mm Thk
5 1286063C1 2 SHIM 0.130mm Thk
5 1286064C1 2 SHIM 0.300mm Thk
5 1286065C1 2 SHIM 0.760mm Thk
6 254337A2 1 CAGE Input Shaft Bearing
7 1286025C1 4 RING
8 1286040C2 1 RING
9 1997888C1 1 THRUST WASHER
10 80909C1 2 BEARING ASSY
11 86987610 1 GEAR 37T
12 86987612 1 PINION 59T
13 1286052C1 2 RING
14 1286043C1 4 THRUST WASHER
15 828-12050 6 BOLT Hex, M12 x 1.75 x 50mm, Cl 10.9
16 281696A1 1 SUPPORT
17 87434656 2 RING Lube
18 572182R1 2 BEARING ASSY 63.5 mm ID x 78 mm OD x 1.984
mm
19 87639535 6 SNAP RING
20 87425389 18 BELLEVILLE SPRING
21 87581468 2 CARRIER
22 1286081C1 2 O-RING 69.57mm ID x 1.78mm Width
23 1286076C1 2 RING
24 86987597 2 PISTON
25 1286083C1 2 O-RING 120.37mm ID x 1.78mm Width
26 1286079C1 2 RING
27 54404R1 1 BEARING ASSY 2.25" ID x 112.712 mm OD x

23.812 mm

MAGNUM 235
MAGNUM 260
MAGNUM 290
MAGNUM 315




21.113.AT 03 p2 |9/2013

POWERSHIFT - RANGE TRANSMISSION, INPUT SHAFT




21.113.AT 03 p2 |9/2013

POWERSHIFT - RANGE TRANSMISSION, INPUT SHAFT

REF FN PART NUMBER

QTY DESCRIPTION

28 131243R91 1 ?%Q%ING ROLLER 2.25" ID x 4.4375" OD x

29 A75210 1 BEARING CUP 3.5433" OD x 0.9055"

30 1285971C1 1 DRIVING GEAR

31 86990276 22 DISC Friction

32 87622084 22 DISC Separator

33 1342645C3 2 CLUTCH DISC CLUTCH DISK

34 1285996C1 2 SNAP RING
MAGNUM 235
MAGNUM 260
MAGNUM 290
MAGNUM 315




9/2013

pl

21.114.01
SPEED TRANSMISSION, HOUSING




21.114.01 pl [9/2013

SPEED TRANSMISSION, HOUSING

REF FN PART NUMBER

QTY DESCRIPTION

© oo ~NOOThWNPEF

NNRNNNNNNRPRREPRRERRPRRRE
NOUBRWNRPROOOMNOOUDMWNIERO

87594904
837-12030
86598046
828-16060
896-12016
828-16090
896-12016
87454069
637-63153
214-1408
205369R91
896-12016
87308873
844-10020
235976A2
235977A2
272217
87433655
87433653
84155850
896-12016
828-16070
84155852
84155851
86598101
861-10030
628-10035

1 TRANSMISSION HOUSING Inc. 2, 3

2 DOWEL M12 x 30

2 PLUG Hex Soc, M18 x 1.5, ORB 3/4 in

5 BOLT Hex, M16 x 2 x 60mm, Cl 10.9

7 WASHER M17.5x 30 x 4, HT

5 BOLT Hex, M16 x 2 x 90mm, CI 10.9

2 WASHER M17.5x 30 x 4, HT

1 ELBOW 1/2ID x M18 X1.5, 90 Degree Hose Barb
1 O-RING 15.3mm ID x 2.2mm Width

1 HOSE CLAMP #08, 0.50/0.91 Type F Worm

1 NEEDLE BEARING 1.625" ID x 2.0005" OD x 0.625"
1 WASHER M17.5x 30 x 4, HT

1 12 PT SCREW Flanged, M16 x 90mm, Class 12.9
4 BOLT Hvy Hex, M10 x 20mm, CI 8.8

2 TUBE 8 mm ID, 13 mm OD

2 TUBE 13 mm OD

8 O-RING -013, 90 Duro, .426" ID x .070" Thk

1 GASKET

1 PLATE ASSY.

1 DIPSTICK Inc. 23, 24

2 WASHER M17.5x 30 x 4, HT

2 BOLT Hex, M16 x 2 x 70mm, Cl 10.9

1 DIPSTICK

1 TUBE

1 O-RING 15.3mm ID X 2.2mm

2 HEX SOC SCREW M10 x 30mm, Cl 12.9

6 BOLT Hex, M10 x 1.5 x 35mm, Cl 10.9, Full Thd

MAGNUM 235
MAGNUM 260
MAGNUM 290
MAGNUM 315




9/2013

p2

21.114.01
SPEED TRANSMISSION, HOUSING




21.114.01 p2 |9/2013

SPEED TRANSMISSION, HOUSING

REF FN PART NUMBER

YR/SN

QTY DESCRIPTION

28
29
30
31
32
33
34
35
36

37
38
39
40
41
42
43
43
44

45
46
47
48
49

50
1)
()

N

614-10040
9992298
235977A2
238-5014
300827A1
238-5019
87424932
87444975
86579691

861-10035
237-6008
214389
87341626
238-6014
237-6008
87341628
87544717
218-5352

237-6004
87341627
1971726C1
87306797
87544716

614-8020

Without Creep or 19 Speed/Without 50 KPH
With Creep or 19 Speed/With 50 KPH

2 BOLT Hex, M10 x 1.5 x 40mm, CI 8.8, Full Thd
1 O-RING 0.489" ID x 0.629" OD x 0.07"

2 TUBE 13 mm OD

4 O-RING 0.489" ID x 0.629" OD x 0.07"

1 TUBE 22.85 mm OD, 141.8 mm Length

2 O-RING 0.801" ID x 0.941" OD x 0.07"

1 GASKET

1 PLATE

1 ELBOW 90°, 13/16"-18 ORFS x M18 x 1.5 ORB Inc.
25,29

4 HEX SOC SCREW M10 x 35mm, Cl 12.9

2 O-RING 0.176" ID x 0.316" OD x 0.07"

2 PLUG Hex Hd, 3/4"-16 ORB Inc. 38

2 FITTING

2 O-RING -014, 90 Duro, .489" ID x .070" Thk
2 O-RING 0.176" ID x 0.316" OD x 0.07"

1 TUBE 9.53 mm OD Lube

1 HYD. TUBE 7.03 mm ID x 9.53 mm OD Lube

2 HYD CONNECTOR 9/16"-18, 37° x 7/16"-20, O-Ring
Incl. 45

2 O-RING 0.351" ID

1 MANIFOLD

1 BREATHER

1 ADAPTER 1/4"-18 Fem NPTF x 1/4"-18 NPTF Male

1 HYD. TUBE 7.03 mm ID x 9.53 mm OD x 286.72,
124.59 mm L Pressure

1 BOLT Hex, M8 x 1.25 x 20mm, CI 8.8, Full Thd

MAGNUM 235
MAGNUM 260
MAGNUM 290
MAGNUM 315




9/2013

p3

21.114.01
SPEED TRANSMISSION, HOUSING




21.114.01 p3  |9/2013

SPEED TRANSMISSION, HOUSING

REF FN PART NUMBER

YR/SN QTY DESCRIPTION

51
52
53
54
55

214-1416
515-22127
84298535
238-5226
AT77424

1 HOSE CLAMP #16, 0.81/1.50 Type F Worm
1 CLAMP 1/2", Insul, 5/16" Bolt

1 TUBE Oil Fill

1 O-RING -226, 70 Duro, 1.984" ID x .139" Thk
1 FILLER CAP Hydraulic Qil Filler Cap

MAGNUM 235
MAGNUM 260
MAGNUM 290
MAGNUM 315




21.135.01

pl

9/2013

TRANSMISSION CONTROL ASSEMBLY




21.135.01 pl [9/2013

TRANSMISSION CONTROL ASSEMBLY

REF FN PART NUMBER

YR/SN

QTY DESCRIPTION

1 84384379
84151541
84151542
84151540
84151543
84221690
84177624
84384373

0O ~NO UL~ WN

9 84177625
10 84172687
11 84172685

1 MODULE Transmission Control, Inc. 2 - 11
1 COVER Lower

1 DECAL

1 COVER

1 BRACKET Upper

1 LEVER

1 SWITCH Universal Light and Turn

1 SENSOR Self Cancel Turn Signal, Auto Guide Self
Canceling Sensor, Quad Encoder Sensor

1 SET OF SCREWS
1 CAP Neutral Switch
1 CAP FNRP Handle

MAGNUM 235
MAGNUM 260
MAGNUM 290
MAGNUM 315




9/2013

pl

21.135.04
VALVE ASSY, INCHING




21.135.04 pl [9/2013

VALVE ASSY, INCHING

REF FN PART NUMBER

QTY DESCRIPTION

© oo ~NOOThWNPEF

el e ol el
oOUMWNRERO

17
18
19
20
21
22
23
24
25
26
27
28
29

445537A2
221578A1
637-63153
221580A1
637-64236
84167521
84172351
NSS

NSS
308245A1
238-5013
238-5014
237-6008
238-7018
238-7016
NSS

445492A2
445493A1
238-5012
211-1009
445494A1
86988656
100-2131
221576A1
637-63113
302170A2
221576A1
637-64236
861-10045

1 VALVE Inching Shuttle; Incl 2 - 30

1 PLUG Hex Soc, M18 x 1.5, ORB Incl 3

1 O-RING 15.3mm ID x 2.2mm Width

1 PLUG Hex Soc, M27 x 2, ORB Incl 5

1 O-RING 23.6mm ID x 2.9mm

1 SOLENOID Incl 7 -15

1 CARTRIDGE

1 NOT SERVICED SEPARATELY COIL; Inclin 1

1 NOT SERVICED SEPARATELY NUT; Inclin 1

1 SEALKIT Incl 11 - 15

1 O-RING 0.426" ID x 0.566" OD x 0.07"

1 O-RING 0.489" ID x 0.629" OD x 0.07"

1 O-RING 0.176" ID x 0.316" OD x 0.07"

1 O-RING -018, Cl 7, .739" ID x .070" Thk

1 O-RING -016, Cl 7, .614" ID x .070" Thk

1 _NOlT SERVICED SEPARATELY BODY, Valve; Incl
in

1 CHECK VALVE

1 VALVE BODY

1 O-RING 0.364" ID x 0.504" OD x 0.07"

1 BALL

1 VALVE SPRING

1 SPRING WASHER Retainer

1 SNAP RING 0.312", Int, #31

1 PLUG Hex Soc, M14 x 1.5, ORB Incl 25

1 O-RING 11.3mm ID x 2.2mm Width

1 SPOOL Assy, Inching

1 PLUG Hex Soc, M14 x 1.5, ORB Incl 28

1 O-RING 23.6mm ID x 2.9mm

4 HEX SOC SCREW M10 x 45mm, Cl 12.9

MAGNUM 235
MAGNUM 260
MAGNUM 290
MAGNUM 315




9/2013

p2

21.135.04
VALVE ASSY, INCHING




21.135.04

p2

9/2013

VALVE ASSY, INCHING

REF FN PART NUMBER

YR/SN

QTY DESCRIPTION

30 253385A2

1 GASKET Inching Valve/Range Mtg Plate

MAGNUM 235
MAGNUM 260
MAGNUM 290
MAGNUM 315




21.135.05 01 pl [9/2013

TRANSMISSION CONTROL VALVE LOCATION

21.135.AQ 07| 3

21.135.AQ 05
21.135.AQ 06

21.135.AQ 04| 1




21.135.05 01

pl

9/2013

TRANSMISSION CONTROL VALVE LOCATION

Q) Without Creep or 19 Speed/Without 50 KPH
(2) With Creep or 19 Speed/With 50 KPH

REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 450729A2 1 VALVE Speed
2 1 450724A2 1 VALVE Odd/Even
2 2 450728A2 1 VALVE Odd/Even
3 87323842 1 VALVE MFD, PWM, Range

MAGNUM 235
MAGNUM 260
MAGNUM 290
MAGNUM 315




21.135.07 pl [9/2013

VALVE ASSEMBLY, TRANSMISSION CONTROL (450724A2)




VALVE ASSEMBLY, TRANSMISSION CONTROL (450724A2)

REF FN PART NUMBER

QTY DESCRIPTION

© oo ~NOOThWNPEF

NNNNNRPRPRRRRRERRRERR
EWONRPROOWONOURNWNERO

450724A2
221576A1
14437785
NSS

NSS
252462A2
237-6010
238-5015
256633A1
238-7115
87440439
87014033
238-7016
238-7015
86984122
87014033
238-7016
238-7015
86985027
864-5010
NSS
87675608
87399290
864-10055

1 VALVE Inc. 2 - 22

4 PLUG Hex Soc, M14 x 1.5, ORB Inc. 3
1 O-RING 11.3mm ID x 2.4mm

1 NOT SERVICED SEPARATELY COIL
1 NOT SERVICED SEPARATELY CARTRIDGE
1 NUT

1 O-RING 0.239" ID x 0.379" OD x 0.07"
1 O-RING 0.551" ID x 0.691" OD x 0.07"
1 O-RING 12.91ID x 1.24 mm

2 O-RING -115, CI 7, .674" ID x .103" Thk
2 SOLENOID VALVE Inc. 12 -14

1 O-RING 0.801" ID x 0.941" OD x 0.07"
1 O-RING -016, Cl 7, .614" ID x .070" Thk
1 O-RING -015, CI 7, .551" ID x .070" Thk
1 PLUG Inc.16-18

1 O-RING 0.801" ID x 0.941" OD x 0.07"
1 O-RING -016, CI 7, .614" ID x .070" Thk
1 O-RING -015, CI 7, .551" ID x .070" Thk
1 COVER

4 HEX SOC SCREW M5 x 10mm, Cl 8.8
1 NOT SERVICED SEPARATELY BODY, Valve
1 SOLENOID Park Brake; Incl 4 - 10

1 GASKET

4 HEX SOC SCREW M10 x 55mm, CI| 8.8

MAGNUM 235
MAGNUM 260
MAGNUM 290
MAGNUM 315

21.135.07 pl [9/2013




21.135.08

@

pl |9/2013
VALVE ASSEMBLY, TRANSMISSION CONTROL (450728A2)
=__ 27
-~ = > 28
= ,
32




21.135.08 pl [9/2013

VALVE ASSEMBLY, TRANSMISSION CONTROL (450728A2)

REF FN PART NUMBER

QTY DESCRIPTION

1

OOk, wWDN

\‘

10
11
12

13

14
15
16
17
18

19
20
21

450728A2
221576A1
14437785
84173878
84596434
NSS

NSS

38-3605
237-6010
238-5015
256633A1
NSS

NSS

NSS
NSS
NSS
NSS
NSS

NSS
84595175
NSS

1 VALVE PWM, Incl 2 - 25, 27 - 28

5 PLUG Hex Soc, M14 x 1.5, ORB Incl 4
5 O-RING 11.3mm ID x 2.4mm

3 SOLENOID PWM

1 SOLENOID Check, Incl 6 - 19

1 NOT SERVICED SEPARATELY Check Soleniod
Body, Inclin 5

1 NOT SERVICED SEPARATELY Poppet Check
Solenoid, Incl in 5

1 PIN 3/32" x 5/16", Coiled

1 O-RING 0.239" ID x 0.379" OD x 0.07"
1 O-RING 0.551" ID x 0.691" OD x 0.07"
1 O-RING 12.90 x 1.24

1 NOT SERVICED SEPARATELY Spring
Compression, Incl in 5

1 NOT SERVICED SEPARATELY Pin, Solenoid, Incl
in5

1 NOT SERVICED SEPARATELY Spool, Inclin 5

1 NOT SERVICED SEPARATELY Plug, Inclin 5

1 NOT SERVICED SEPARATELY Plug, Inclin 5

1 NOT SERVICED SEPARATELY Ball, Inclin 5

1 NOT SERVICED SEPARATELY Valve Tube Assy,
Inclin 5

1 NOT SERVICED SEPARATELY Spring, Inclin 5
1 SOLENOID Coil/Nut Assy, Incl 21 - 22
1 NOT SERVICED SEPARATELY Caoil Nut, Incl in 20

MAGNUM 235
MAGNUM 260
MAGNUM 290
MAGNUM 315




21.135.08

@

p2 |9/2013
VALVE ASSEMBLY, TRANSMISSION CONTROL (450728A2)
=__ 27
-~ = > 28
= ,
32




21.135.08 p2 |9/2013

VALVE ASSEMBLY, TRANSMISSION CONTROL (450728A2)

REF FN PART NUMBER

QTY DESCRIPTION

22
23
24

25
26
27
28
29

30
31
32
33
34
35

36
37
38

NSS
86985027
NSS

864-5010
238-6014
221578A1
637-63153
87443738

87342624
87399290
864-10055
84271241
84378861
700-304

637-63113
238-6012
701-411

1 NOT SERVICED SEPARATELY Cail, Inclin 20
1 COVER PWM Plate

1 NOT SERVICED SEPARATELY Valve Body, Incl in
1

4 HEX SOC SCREW M5 x 10mm, CI 8.8

1 O-RING -014, 90 Duro, .489" ID x .070" Thk
1 PLUG Hex Soc, M18 x 1.5, O<ns1:XMLFault xmlns:ns1="http://cxf.apache.org/bindings/xformat"><ns1:faultstring xmlns:ns1="http://cxf.apache.org/bindings/xformat">java.lang.OutOfMemoryError: Java heap space</ns1:faultstring></ns1:XMLFault>